Вы находитесь на странице: 1из 400

TABLE OF CONTENTS

ASSEMBLY No. DESCRIPTION PAGE

3546455H LF230 CORE DRILL ASSEMBLY S/N 2007- 193 & UP 2


5003418 BASE FRAME MODULE, LF230 4
3541887 CYLINDER, 3-STAGE DOUBLE ACTING TELESCOPIC 8
3546649 SLIDE ASM, LF230 LOWER MAST 10
3546386 LEG ASM, MAST SLIDE SUPPORT LF230 12
3546388 LEG ASM, INNER SUPPORT LF230 MAST SLIDE 14
3546390 LEG, LF230 OUTER SUPPORT 16
5000157 HOIST ASM, PLANETARY 40K 18
3546045 HOIST, 40K PLANETARY 20
5003498 TENSIONER ASM, 40K WINCH 26
3547014 MANIFOLD ASM, CABLE TENSION LF230 28
3547707 MANIFOLD ASM, C/B CARTRIDGE LF90D/LF230 30
3003981 WINCH, WIRELINE c/w LEVELWIND 3300 m CAPACITY 32
3003860 WIRE LINE HOIST ASSEMBLY 34
3071120 DRIVE ASM, HYDRAULIC 36
3003870 SPOOLING DEVICE, WIRELINE 40
5000333 COOLER GRP, HEAVY DUTY ELH10 S/N 2009-007 AND UP 48
3549237 CONTROL CONSOLE ASM S/N 2007-193 AND UP 50
5001471 CONSOLE ASM, LOWER 52
3546800 MANIFOLD ASM, DO3/DO5 54
3546914 VALVE ASM, DIRECTIONAL PVG 120 56
5001470 CONSOLE ASM, UPPER 58
3543400 MANIFOLD ASM, HOIST CONTROL 60
3548540 CONTROL ASSEMBLY, WATER DIVERTER 62
3549455 CONTROL PANEL ASSEMBLY (OCP) 64
3549284 HYDRAULIC MODULE ASM S/N 2008-15 AND UP 68
3549252 RESERVOIR ASM, 110 US GAL LF230 70
5003189 MAST ASM, LF230 72
5003419 MAST ASM, LF230 LOWER 74
3546205 MAST, LF230 LOWER 76
3546603 SLIDE ASM, LF230 PQ HEAD 78
3546634 PLATE ASM, PQ HEAD LH SLIDE 84
3546615 PLATE ASM, PQ HEAD RH SLIDE 86
3546100 CYLINDER, FEED 132" STROKE [4" Bore, 2 3/4" Rod] 88
3547769 MANIFOLD ASM, FEED CYLINDER 90
3546820 BASE ASM, ROD CLAMP & MAST LF230 WORLD STANDARD 92
3540273 CLAMP ASM, ROD HWT 94
3542600 BEARING ASM, ROD SUPPORT LF140 96
3541161 HOSE HANGER, MAST SUB-ASM LF140/230 98
3546606 TRAY ASM, LF230 ROD SLIDE 100
3546088 PQ HEAD ASM 102
3546087 HEAD ASM, BASIC PQ (134 ROD) 114
3546756 SPINDLE, PQ HEAD 5 1/16 ID LF230 122
3540433 GEAR, INTERMEDIATE ASSEMBLY (PQ HEAD) 124
3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE 126

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. TC- 1
Printed in Canada Copyright © 2011 BOART LONGYEAR
TABLE OF CONTENTS
ASSEMBLY No. DESCRIPTION PAGE

3540635 TRANSMISSION, REWORK [FUNK] 134


103815 TRANSMISSION, 4-SPEED [FUNK] 140
3546647 HANGER ASM, LF230 HOSE PQ HEAD DRIVE MODULE 152
3546708 GUARD GRP, LF230 PQ HEAD 154
3546873 RESERVOIR, PQ HEAD HYDRAULIC 156
3547408 PIPING GRP, LF230 PQ HEAD 158
3546118 UPPER MAST ASM 172
3546740 CROWN BLOCK ASM, 24" SHEAVE LF230 180
3546732 ASM, CROWN BLOCK SHEAVE 182
3546319 GUARD ASM, ROD ROTATION LF230 LOWER MAST MODULE 184
3546789 CABLE ASM, LF230 ROD GUARD 186
3547041 HYDRAULIC PIPING GRP 188
5000566 SCHEMATIC, HYDRAULIC LF230 230
5003559 ELECTRICAL GRP, LF230 232
3549272 EMERGENCY STOP, MAGNETIC REMOTE 238
5003500 SCHEMATIC, ELECTRICAL LF230 240
5003254 ENGINE GRP, CUMMINS QSC8.3 TIER III 242
5003256 ENGINE ASM, CUMMINS QSC 8.3 244
3547581 ENGINE, CUMMINS QSC 8.3 TIER III (BARE) 246
5003255 ELECTRICAL GRP, 12V CUMMINS 248
3548035 MASTER DISCONNECT PANEL 250
3548505 BATTERY GROUP TIER 3 252
3547029 W11 CIRCULATION PUMP 254
24821 PUMP ASSEMBLY, WATER 35GPM 256
18185 DISCHARGE ASM, PUMP #20 NPT 264
3546492 VALVE, PRESSURE RELIEF 266
67321 WATER-SWIVEL, UNIVERSAL 268
5004472 HOISTING GROUP, LF230 270
3546809 CABLE ASM, HOIST 7/8 DIA 272
3542898 HOIST PLUG, HEAVY DUTY 274
3546719 OUTRIGGER ASM LF230 (OPTIONAL) 276
3541598 LEG, STABILIZER OUTRIGGER 282
3546892 PIPING GRP, OUTRIGGER LF230 284
5003424 MAINLINE HOIST LIMITER (OPTIONAL) 294
3004168 KIT, HOIST LIMITER 40K 296
3548558 COOLER GRP, HYDAC ELH6 COMBO TIER 3 CUMMINS ENGINE ONLY 298
3548512 COOLER, HYD OIL DUAL CORE 300
3549265 FUEL TANK GRP PRIOR TO S/N 2010-065 302
3547006 TANK ASM, 128 GAL FUEL LF230 304
3547454 PIPING, LF230 FUEL TANK 128 US GALLON 306

TC- 2 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
TABLE OF CONTENTS
ASSEMBLY No. DESCRIPTION PAGE

3548571 TANK GROUP, 225 GAL FUEL LF230 308


3548254 FUEL PIPING GROUP 225 GAL TANK 310
3546871 CATWALK GRP, STAIRS & RAILING PRIOR TO S/N 2010-065 312
3542304 TRUCK MOUNT SUB-FRAME ASM PRIOR TO S/N 2010-065 314
3549284 HYDRAULIC MODULE ASM S/N 2008-15 AND UP 68
3549252 RESERVOIR ASM, 110 US GAL LF230 70
5003573 BARRIER INSTALLATION, ROTATION (SA #1003) 316
5400531 PUMP DRIVE GRP, 4 STACK TIER III 322
3546401 PUMP, HYD AXIAL PISTON 33CC OPTIONAL EQUIPMENT 326
3546455M-F070 OC GUIDE BUSHING 328
3548366-F050 OC PQ CHUCK JAW 330
3546455M-F060 OC SPINDLE BUSHING 332
101752-F050 OC BOT JAW 334
3546455M-F080 OC ROD SUPPORT BUSHING 336
101752-F060 OC HOIST PLUG ADAPTER SUBS 338
101752-F040 OC MUDFUNNEL ADAPTER 340

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. TC- 3
Printed in Canada Copyright © 2011 BOART LONGYEAR
THIS PAGE INTENTIONALLY LEFT BLANK
3546455H LF230 CORE DRILL ASSEMBLY S/N 2007- 193 & UP

2 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546455H LF230 CORE DRILL ASSEMBLY S/N 2007- 193 & UP

1 5003418 1 BASE FRAME MODULE, LF230


7 5003189 1 MAST ASM, LF230 ( Page 72 )
8 3546319 1 GUARD ASM, ROD ROTATION LF230 LOWER MAST MODULE ( Page 1
12 3547041 1 HYDRAULIC PIPING GRP ( Page 188 )
13 5000566 1 SCHEMATIC, HYDRAULIC LF230 ( Page 230 )
14 5003559 1 ELECTRICAL GRP, LF230 ( Page 232 )
15 5003500 1 SCHEMATIC, ELECTRICAL LF230 ( Page 240 )
16 5003254 1 ENGINE GRP, CUMMINS QSC8.3 TIER III ( Page 242 )
17 3547029 1 W11 CIRCULATION PUMP ( Page 254 )
18 67321 1 WATER-SWIVEL, UNIVERSAL ( Page 268 )
19 5004472 1 HOISTING GROUP, LF230 ( Page 270 )
20 3546719 1 OUTRIGGER ASM LF230 (OPTIONAL) ( Page 276 )
24 5000563 1 PUMP GRP, AUXILLARY (OPTIONAL)
25 5003424 1 MAINLINE HOIST LIMITER (OPTIONAL) ( Page 294 )
26 3548558 1 COOLER GRP, HYDAC ELH6 COMBO TIER 3 CUMMINS ENGINE ONLY
27 3549265 1 FUEL TANK GRP PRIOR TO S/N 2010-065 ( Page 302 )
28 3546871 1 CATWALK GRP, STAIRS & RAILING PRIOR TO S/N 2010-065 ( Page 31
29 3542304 1 TRUCK MOUNT SUB-FRAME ASM PRIOR TO S/N 2010-065 ( Page 314
30 3549284 1 HYDRAULIC MODULE ASM S/N 2008-15 AND UP ( Page 68 )
31 5003573 1 BARRIER INSTALLATION, ROTATION (SA #1003) ( Page 316 )
32 5400531 1 PUMP DRIVE GRP, 4 STACK TIER III ( Page 322 )
50 3546455M-F070 1 OC GUIDE BUSHING ( Page 328 )
51 3548366-F050 1 OC PQ CHUCK JAW ( Page 330 )
52 3546455M-F060 1 OC SPINDLE BUSHING ( Page 332 )
53 101752-F050 1 OC BOT JAW ( Page 334 )
54 3546455M-F080 1 OC ROD SUPPORT BUSHING ( Page 336 )
55 101752-F060 1 OC HOIST PLUG ADAPTER SUBS ( Page 338 )
56 101752-F040 1 OC MUDFUNNEL ADAPTER ( Page 340 )

3 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003418 BASE FRAME MODULE, LF230 REV A

4 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003418 BASE FRAME MODULE, LF230 REV A

1 5007173 1 BASE FRAME WELDMENT S/N 2010-065 AND UP


2 3546206 1 PIVOT, TELESCOPIC MAST
3 3541887 2 CYLINDER, 3-STAGE DOUBLE ACTING TELESCOPIC ( Page 8 )
4 3546191 1 SLIDE, 40K TELESCOPIC MAST
5 3546649 1 SLIDE ASM, LF230 LOWER MAST REV A ( Page 10 )
6 3546386 2 LEG ASM, MAST SLIDE SUPPORT LF230 REV A ( Page 12 )
7 3541835 2 PIN, TOP MAST RAISING CYL.
8 3546315 2 PIN, MAST RAISING CYLINDER
9 5000157 1 HOIST ASM, PLANETARY 40K ( Page 18 )
10 3545064 1 FLAT BAR
11 3003981 1 WINCH, WIRELINE c/w LEVELWIND 3300 m CAPACITY ( Page 32 )
12 3541834 4 SNAP RING
13 3547703 1 GUARD, MOTOR
14 3548047 2 SUPPORT, MAST DUMP CYLINDER
15 00 3541120 2 WEAR STRIP, MAST SLIDE (TOP)
16 00 3541119 2 WEAR STRIP, MAST SLIDE (BOTTOM)
17 3544182 4 SHIM, .030 MAST SLIDE (BOTTOM)
18 3544183 2 SHIM, .015 MAST SLIDE (TOP)
19 5000333 1 COOLER GRP, HEAVY DUTY ELH10 S/N 2009-007 AND UP ( Page 48 )
20 17958 1 PLATE, SERIAL NUMBER
21 38298 1 PLATE, SERIAL No.
22 3544067 1 SUPPORT BAR, CABLE HOIST
23 102229 22 C/SCR, SH FL/HD 1/4-20 x 3/4
24 3543406 4 C/SCR, HH Dia1 1/4-12 UNF x 3 1/2
25 44516 1 C/SCR, HH 3/4-10UNC x 1-3/4
26 44748 7 C/SCR, HH 3/4-10 UNC x 2
27 44569 4 C/SCR, HH 3/4-10 UNC x 2-3/4 G8
28 44636 4 C/SCR, HH 3/4-10UNC x 4 1/2
29 44508 3 C/SCR, HH 3/8-16UNC x 3 LG.
30 44668 4 C/SCR, HH 3/8 UNC x 5/8 LG.
31 44531 4 C/SCR, SH 1/2-13UNC x 1 1/2 LG
32 306283 4 L/NUT, 3/4 UNC NYLOCK G8
33 44576 4 L/WASHER, 1/4
34 44521 14 L/WASHER, SPLIT SPRING 1/2"
35 44523 30 L/WASHER, SPLIT SPRING 3/4
36 44520 3 L/WASHER, 3/8 SAE G8
37 101420 10 L/NUT, HEX 1/4 UNC NYLOK
38 3546890 1 MANIFOLD, 40K MAINLINE WINCH
39 44524 14 NUT, HEX 3/4-10 UNC
40 44611 4 WASHER, FLAT 3/8 SAE G8
41 46099 4 NUT, HEX 1 1/4-12 UNF

00) INCLUDED IN SPARES KIT 3547257

5 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003418 BASE FRAME MODULE, LF230 REV A

6 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003418 BASE FRAME MODULE, LF230 REV A

42 44529 4 C/SCR, HH 1/2-13 UNC x 3/4"


43 44510 4 C/SCR, HH 1/2-13 UNC x 1-1/2
44 5004441 1 GUARD, WINCH MOTOR
45 44621 14 WASHER, FLAT 1/2"
46 46510 4 WASHER, FLAT 5/16 SAE G8
47 3543259 2 BAR, ADJUSTING CONSOLE
48 3549237 1 CONTROL CONSOLE ASM S/N 2007-193 AND UP REV A ( Page 50 )
49 5007235 1 FUEL TANK 149 GAL S/N 2010-065 AND UP
50 3549284 1 HYDRAULIC MODULE ASM S/N 2008-15 AND UP REV A ( Page 68 )
51 5007033 1 MAST REST, LF230
52 5006866 6 NYLON INSERT, HOSE CLAMP
53 5007174 4 NYLON INSERT, HOSE CLAMP
54 5007175 6 NYLON INSERT, HOSE CLAMP
55 5006871 3 TOP PLATE, HOSE CLAMP
56 44651 6 C/SCR, HH 1/2-13UNC x 2-1/4
57 5007060 4 C/SCR, SH M12 x 1.75 x 220
58 44505 6 C/SCR, HH 3/4 UNC X 2 1/2 LG
59 44517 8 C/SCR, HH 3/4 UNC x 2-1/4 LG
60 44533 2 C/SCR, HH 5/16-18UNC x 2 1/2 GR8
61 93199 2 C/SCR, SH M12 x 1.75 x 160
62 44525 10 NUT, HEX 1/2-13 UNC
63 44552 2 NUT, HEX 5/16-18UNC
64 46091 14 WASHER, FLAT Dia3/4 (SAE)

7 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3541887 CYLINDER, 3-STAGE DOUBLE ACTING TELESCOPIC (REV B)

8 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3541887 CYLINDER, 3-STAGE DOUBLE ACTING TELESCOPIC (REV B)

1 00 3 V-PACKING PER KIT


2 00 3 ROD WIPER PER KIT
3 00 6 PISTON RINGS PER KIT
4 00 3 PISTON SEALS PER KIT
5 00 6 WEAR RING PER KIT
6 00 1 O-RING PER KIT
7 00 2 BACKUP RING PER KIT
8 01 3542446 2 CARTRIDGE, COUNTERBALANCE VALVE

00) SUPPLIED IN SEAL KIT # 3541889


01) NOT SHOWN ON THIS DRAWING

9 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546649 SLIDE ASM, LF230 LOWER MAST Rev A

10 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546649 SLIDE ASM, LF230 LOWER MAST Rev A

1 3546684 1 BACKING PLATE, LH DUMP MAST


2 3546683 1 BACKING PLATE, RH DUMP MAST
3 00 3540670 2 WEAR STRIP, UPPER
4 00 3540671 2 WEAR STRIP, LOWER
5 3542116 2 SPACER BAR, EXTENDED
6 00 3540783 2 WEAR STRIP, UPPER MAST RAISING
7 3540784 2 TOP CLAMPING BAR, MAST RAISING
8 3540786 2 WEAR STRIP, LOWER MAST RAISING
9 3543118 4 SHIM, WEAR STRIP LOWER
10 3543119 4 SHIM, WEAR STRIP LOWER
11 47528 12 C/SCR, HH 1/2-13UNC x 6 LG
12 102955 24 L/WASHER 1/2"
13 44525 12 NUT, HEX 1/2-13 UNC
14 44641 12 C/SCR, HH 1/2UNC x 5 LG
15 3548497 4 SHIM, WEAR STRIP LOWER .030
16 3548498 4 SHIM, WEAR STRIP LOWER .015
17 3548506 4 SHIM, WEAR STRIP UPPER .030
18 3548507 4 SHIM, WEAR STRIP .015 .015

00) INCLUDED IN SPARES KIT 3547257

11 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546386 LEG ASM, MAST SLIDE SUPPORT LF230 (Rev A)

12 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546386 LEG ASM, MAST SLIDE SUPPORT LF230 (Rev A)

1 3546388 1 LEG ASM, INNER SUPPORT LF230 MAST SLIDE (Rev A) ( Page 14 )
2 3546390 1 LEG, LF230 OUTER SUPPORT (Rev A) ( Page 16 )
3 3540387 1 SNAP LOCK HITCH PIN Dia3/4 x 4LG

13 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546388 LEG ASM, INNER SUPPORT LF230 MAST SLIDE Rev A

14 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546388 LEG ASM, INNER SUPPORT LF230 MAST SLIDE Rev A

1 3546389 1 LEG, LF230 INNER SUPPORT


2 3543375 1 SCREW, SUPPORT LEG
3 3543391 1 SOCKET, SCREW SUPPORT LEG
4 41992 1 NUT, JAM 1 1/2-6UNC

15 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546390 LEG, LF230 OUTER SUPPORT Rev A

16 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546390 LEG, LF230 OUTER SUPPORT Rev A

1 105455 1 3 1/2 OD x 3 1/16 ID x 121 7/8


2 3541577 1 BAR, Dia3 1/2 x 5 3/8

17 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5000157 HOIST ASM, PLANETARY 40K Rev C

18 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5000157 HOIST ASM, PLANETARY 40K Rev C

1 3546045 1 HOIST, 40K PLANETARY


2 5003498 1 TENSIONER ASM, 40K WINCH ( Page 26 )
3 5003511 1 GUARD, 40K HOIST
4 3547014 4 MANIFOLD ASM, CABLE TENSION LF230 Rev B ( Page 28 )
5 3547707 1 MANIFOLD ASM, C/B CARTRIDGE LF90D/LF230 Rev B ( Page 30 )
6 3545152 2 STOP PLATE, WINCH CABLE
7 5003510 2 STOP PLATE, HOIST CABLE
8 44536 4 C/SCR, HH 3/8-16UNC x 1-1/2
9 44531 4 C/SCR, SH 1/2-13UNC x 1 1/2 LG
10 44859 4 WASHER, FLAT 3/8 SAE G8

19 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546045 HOIST, 40K PLANETARY (Rev B)

20 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546045 HOIST, 40K PLANETARY (Rev B)

1 02 1 WASHER, THRUST
2 1 GEAR, PRIMARY SUN
3 1 GEAR, SECONDARY SUN
4 1 WASHER, THRUST
5 1 PRIMARY RING GEAR FLANGE
6 3 PRIMARY PLANET PIN
7 1 PLUG
8 02 6 WASHER, THRUST
9 02 51 ROLLER
10 3 GEAR, PRIMARY PLANET
11 02 3 SPIROL PIN
12 3543668 16 C/SCR, SH 5/8-11 UNC X 2.5 G8
13 16 L/WASHER, 5/8 HI COLLAR
14 3 SECONDARY PLANET CARRIER
15 3 SECONDARY PLANET GEAR
16 02 42 ROLLER
17 02 6 WASHER. THRUST
19 3 FINAL PLANET GEAR
20 02 3 SPACER, BEARING
21 3 RETAINING RING
22 02 6 BEARING CUP
23 02 6 BEARING CONE
24 02 3 ROLL PIN
25 02 9 FRICTION DISC
26 02 9 BRAKE DISC
27 01 1 BACK UP RING
28 01 1 O-RING
29 3 PLUG
30 01 1 O-RING
31 01 1 BACK UP RING
32 1 PISTON STOP
33 01 1 SEAL
34 1 MOTOR SUPPORT
35 02 1 BEARING CUP
36 02 1 BEARING CONE
38 1 BEARING CARRIER FLANGE
39 01 1 O-RING
40 1 ADAPTER, MOTOR

01) SUPPLIED IN WINCH SEAL KIT # 3546942


02) SUPPLIED IN WINCH SPARES KIT # 3546954

21 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546045 HOIST, 40K PLANETARY (Rev B)

22 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546045 HOIST, 40K PLANETARY (Rev B)

41 01 1 O-RING
42 03 1 OUTER BRAKE RACE
43 03 1 RETAINING RING
44 03 1 SPACER
45 03 1 SPACER
46 03 1 SPRAGG CLUTCH
47 03 1 SPACER
49 03 1 RETAINING RING
50 03 1 INNER BRAKE RACE
52 1 SPRING STOP
53 1 RETAINING RING
54 01 1 RELIEF VALVE 15-25 PSI
55 02 1 SPRING
56 02 1 BEARING CUP
57 02 1 BEARING CONE
58 03 1 ROLLER BEARING
59 1 PISTON
60 1 RING GEAR
61 1 BRAKE RETAINER
62 1 RETAINING RING
63 1 FI NAL PLANET CARRIER
64 1 FINAL SUN GEAR
65 1 SPLIT RING
66 02 1 WASHER, THRUST
67 1 RETAINING RING
68 1 SECONDARY PLANET CARRIER
69 01 1 O-RING
70 02 1 WASHER, THRUST
71 1 PRIMARY PLANET CARRIER
72 1 BUSHING, OUTPUT SHAFT
73 02 1 ANCHOR, CABLE
74 02 1 SIGHT GUAGE
78 4 LOCKWASHER
79 44748 4 C/SCR, HH 3/4-10 UNC x 2
82 12 C/SCR, HH 7/8 -9 UNC X 2.25 G8
83 44643 12 L/WASHER, SPLIT SPRING Ø7/8
85 01 1 O-RING
87 1 BEARING SUPPORT

01) SUPPLIED IN WINCH SEAL KIT # 3546942


02) SUPPLIED IN WINCH SPARES KIT # 3546954
03) INCLUDED WITH SPRAGG CLUTCH ASM # 3547275

23 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546045 HOIST, 40K PLANETARY (Rev B)

24 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546045 HOIST, 40K PLANETARY (Rev B)

88 02 1 BEARING, SPHERICAL ROLLER


89 44514 8 C/SCR, HH 5/8-11 x 1-3/4" - [L.C. #90214-173]
90 44522 8 L/WASHER, SPLIT SPRING 5/8
91 01 5000581 1 SEAL
92 02 4 L/WASHER, 3/8 HI COLLAR
93 02 46527 4 C/SCR, SH 3/8-16UNC x 1 1/4 LG
94 16 L/WASHER, 1/2 HI COLLAR
95 16 C/SCR, SH 1/2 - 13 UNC X 2.75 G8
96 1 SIDE PLATE, MOTOR
97 1 SIDE PLATE, SUPPORT
99 1 C/SCR, SPECIAL
100 44521 16 L/WASHER, SPLIT SPRING 1/2"
101 2 TIE PLATE
110 00 3546538 1 MOTOR, HYDRAULIC 2 SPEED
200 02 3547275 REF CLUTCH ASM, SPRAGG

00) HYD MOTOR SEAL KIT # 3547276 AVIAILABLE


01) SUPPLIED IN WINCH SEAL KIT # 3546942
02) SUPPLIED IN WINCH SPARES KIT # 3546954

25 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003498 TENSIONER ASM, 40K WINCH

26 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003498 TENSIONER ASM, 40K WINCH

1 5004295 1 SHAFT, MALE TENSIONER


2 5004298 1 SHAFT, FEMALE TENSIONER
3 5003481 1 TENSION UNIT, RUBBER
4 5004296 1 LEVER, TENSION HOLDING
5 5003470 1 SHAFT, ROLLER
6 5003861 1 ROLLER, 2-1/2 x 103
7 5003471 2 ROLLER 2-1/2 x 109
8 93158 3 C/SCR, SH M8 x 1.25 x 50
9 67605 2 L/NUT, NYLOK M12 x 1.75
10 57401 3 L/NUT, NYLOK M8 x 1.25
11 93247 2 NUT, HEX M24 x 3.0
12 93253 3 WASHER, FLAT M12
13 93256 2 WASHER, FLAT M24
14 93251 6 WASHER, FLAT M8
15 93346 1 C/SCR, SH M12 x 1.75 x 30

27 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547014 MANIFOLD ASM, CABLE TENSION LF230 (Rev A)

28 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547014 MANIFOLD ASM, CABLE TENSION LF230 (Rev A)

1 3547012 1 MANIFOLD, CABLE TENSION


2 00 3547013 2 SHUTTLE VALVE CARTRIDGE
3 00 103316 1 CHECK VALVE CARTRIDGE
4 00 3543453 1 VALVE, PRESS REDUCING

00) INCLUDED IN HYD MANIFOLD SPARES KIT # 3547262

29 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547707 MANIFOLD ASM, C/B CARTRIDGE LF90D/LF230 (Rev A)

30 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547707 MANIFOLD ASM, C/B CARTRIDGE LF90D/LF230 (Rev A)

1 103329 2 COUNTER BALANCE CARTRIDGE


2 1 BODY, DUAL CROSS PILOTED

31 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003981 WINCH, WIRELINE c/w LEVELWIND 3300 m CAPACITY

32 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003981 WINCH, WIRELINE c/w LEVELWIND 3300 m CAPACITY

1 3003860 1 WIRE LINE HOIST ASSEMBLY ( Page 34 )


2 3003870 1 SPOOLING DEVICE, WIRELINE ( Page 40 )

33 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003860 WIRE LINE HOIST ASSEMBLY

34 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003860 WIRE LINE HOIST ASSEMBLY

1 36960 2 ADAP, HYD #10 ORB x #12 JIC


2 17958 1 PLATE, SERIAL NUMBER
3 36967 1 ADAP, #12 JIC x #10 ORB x 90Deg
4 62541 6 C/SCR, SH 5/8 UNC x 1.25
5 68890 1 C/SCR, HH M10-1.5 x 50
6 68921 2 C/SCR, HH M12 x 1.75 x 45
7 68922 8 C/SCR, HH M12 x 1.75 x 50
8 85271 6 C/SCR, BH M10-1.5 x 20
9 93115 6 NUT, HEX M10 x 1.5
11 93128 6 L/WASHER, SPLIT SPRING M10
12 93129 10 L/WASHER, SPLIT SPRING M12
13 93130 9 L/WASHER, SPLIT SPRING M16
14 93168 12 C/SCR, SH M10-1.5 x 40
15 93232 4 C/SCR, SH M10-1.5 x 30
16 93236 8 C/SCR, SH M10-1.5 x 25
17 93252 7 WASHER, FLAT M10
18 93363 1 NIPPLE, GREASE STR M6 x 1.0
19 58938 6 C/SCR, SH M16 x 2.0 x 40
20 5400248 1 DRUM WELDMENT
21 3003856 1 WELDMENT, RH PLATE
22 3003857 1 WELDMENT, LH PLATE
23 3003858 1 GUARD WELDMENT
24 3003859 2 WELDMENT, BRACKET MOUNTING
25 3003861 1 BAR, TIE DOWN
26 3003872 1 FLANGE, BEARING
27 3003873 1 FLANGE, MOTOR MOUNT
28 94598 6 L/WASHER, SCHNOOR M16
29 3003894 1 SHAFT, DRUM
30 5400249 1 PLATE, DRUM END
31 00 3070406 1 BALL BEARING 65x140 6313
32 3070423 9 NUT, HH 5/8 UNF - 18
33 3071120 1 DRIVE ASM, HYDRAULIC ( Page 36 )

00) INCLUDED IN WIRELINE WINCH SPARES KIT # 3004204

35 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3071120 DRIVE ASM, HYDRAULIC

36 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3071120 DRIVE ASM, HYDRAULIC

1 1 DRIVE UNIT ORDER COMPLETE ASM


2 1 MANIFOLD ORDER COMPLETE ASM
3 1 CARTRIDGE, SHUTTLE ORDER COMPLETE ASM
4 1 CARTRIDGE, COUNTERBALANCE VAVLE ORDER COMPLETE ASM
5 1 CARTIDGE, FLOW CONTROL ORDER COMPLETE ASM
6 39511 1 ADAP, HYD 6 JIC - 4 ORB
7 44302 1 ADAP, HYD 90 #6 JIC x #4 ORB
8 3004301 1 TUBE, ASM
9 5400319 2 BANJO BOLT

37 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3071120 DRIVE ASM, HYDRAULIC

38 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3071120 DRIVE ASM, HYDRAULIC

1 1 DRIVE UNIT ORDER COMPLETE ASM


2 1 MANIFOLD ORDER COMPLETE ASM
3 1 CARTRIDGE, SHUTTLE ORDER COMPLETE ASM
4 1 CARTRIDGE, COUNTERBALANCE VAVLE ORDER COMPLETE ASM
5 1 CARTIDGE, FLOW CONTROL ORDER COMPLETE ASM
6 39511 1 ADAP, HYD 6 JIC - 4 ORB
7 44302 1 ADAP, HYD 90 #6 JIC x #4 ORB
8 3004301 1 TUBE, ASM
9 5400319 2 BANJO BOLT

39 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003870 SPOOLING DEVICE, WIRELINE

40 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003870 SPOOLING DEVICE, WIRELINE

1 3000557 2 PLATE, HINGE SPOOLING DEVICE


2 5004467 2 ROLLER ASM, LONG CERAMIC
3 3003862 4 PLATE, KEEPER
4 3003867 2 BAR, TIE
5 3003868 1 SHAFT, SPOOLING
6 3003869 1 PLATE, LH SIDE
7 3003871 1 PLATE, RH SIDE
8 3003877 1 SHAFT, WELDMENT IDLER
9 3003895 1 PLATE, BEARING CAP
10 3003897 1 COVER, BEARING
11 3003898 1 GUARD, TOP
12 3003899 1 GUARD, BOTTOM
13 5004470 1 ROLLER ASM, SHORT CERAMIC
14 3003907 4 HOUSING, ASSEMBLY SPOOLING DEVICE
15 3003908 1 BLOCK, TRAVELLING
16 3003909 1 SPROCKET, 60T 3/8P
17 3003911 1 COVER
18 00 3003914 1 CHAIN, ROLLER 3/8P x 142 Lg.
19 3003916 1 FOLLOWER, SPOOLING DEVICE
20 3003926 1 FOLLOWER, THREAD SPOOLING DEVICE
21 3004326 1 GUARD, CHAIN
22 3004331 2 COVER, SPOOL SHAFT
23 3070407 1 RETAINING RING, 330 DIA
24 00 3070409 2 BEARING, FLANGE 35 ID Y-TYPE
25 00 89807 2 BEARING, BALL 20 ID x 42 OD x 12 W
26 89733 1 SPROCKET 22T 3/8P
27 5000956 1 SPROCKET, COMPOUND 22T/18T
28 59510 2 L/NUT, HH M24-3
29 68838 3 C/SCR, HH M6 x 1.0 x 20
30 68839 4 C/SCR, HH M6-1.0 x 25
31 68863 4 C/SCR, HH M8 x 1.25 x 30
32 68886 8 C/SCR, HH M10 x 1.5 x 30
33 68918 4 C/SCR, HH M12 x 1.75 x 30
34 68928 1 C/SCR, HH M12-1.75 x 80
35 68934 1 C/SCR, HH M12-1.75 x 120
36 68953 4 C/SCR, HH M16 x 2.0 x 45
37 81777 1 RETAINING RING, EXTERNAL 19 DIA
38 86514 15 C/SCR, HH M6-1 x 12
39 87171 1 NIPPLE, GREASE 90 M6-1
40 87560 1 RING, RETAINING EXTERNAL 20 DIA
41 89726 2 PIN, ROLLER

00) INCLUDED IN WIRELINE WINCH SPARES KIT # 3004204

41 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003870 SPOOLING DEVICE, WIRELINE

42 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003870 SPOOLING DEVICE, WIRELINE

42 89738 1 SCR, ADJUSTABLE SHORT


43 89877 1 KEY 6 x 6 x 17
44 89878 1 KEY 8 x 7 x 25
45 93126 22 L/WASHER, SPLIT SPRING M6
46 93127 20 L/WASHER, SPLIT SPRING M8
47 93128 8 L/WASHER, SPLIT SPRING M10
48 93129 4 L/WASHER, SPLIT SPRING M12
49 93130 4 L/WASHER, SPLIT SPRING M16
50 93251 4 WASHER, FLAT M8
51 93341 4 C/SCR, SH M10 x 1.5 x 20
52 93363 4 NIPPLE, GREASE STR M6 x 1.0
53 93029 16 C/SCR, HH M8 x 1.25 x 16

43 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003870 SPOOLING DEVICE, WIRELINE

44 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003870 SPOOLING DEVICE, WIRELINE

1 3000557 2 PLATE, HINGE SPOOLING DEVICE


2 5004467 2 ROLLER ASM, LONG CERAMIC
3 3003862 4 PLATE, KEEPER
4 3003867 2 BAR, TIE
5 3003868 1 SHAFT, SPOOLING
6 3003869 1 PLATE, LH SIDE
7 3003871 1 PLATE, RH SIDE
8 3003877 1 SHAFT, WELDMENT IDLER
9 3003895 1 PLATE, BEARING CAP
10 3003897 1 COVER, BEARING
11 3003898 1 GUARD, TOP
12 3003899 1 GUARD, BOTTOM
13 5004470 1 ROLLER ASM, SHORT CERAMIC
14 3003907 4 HOUSING, ASSEMBLY SPOOLING DEVICE
15 3003908 1 BLOCK, TRAVELLING
16 3003909 1 SPROCKET, 60T 3/8P
17 3003911 1 COVER
18 00 3003914 1 CHAIN, ROLLER 3/8P x 142 Lg.
19 3003916 1 FOLLOWER, SPOOLING DEVICE
20 3003926 1 FOLLOWER, THREAD SPOOLING DEVICE
21 3004326 1 GUARD, CHAIN
22 3004331 2 COVER, SPOOL SHAFT
23 3070407 1 RETAINING RING, 330 DIA
24 00 3070409 2 BEARING, FLANGE 35 ID Y-TYPE
25 00 89807 2 BEARING, BALL 20 ID x 42 OD x 12 W
26 89733 1 SPROCKET 22T 3/8P
27 5000956 1 SPROCKET, COMPOUND 22T/18T
28 59510 2 L/NUT, HH M24-3
29 68838 3 C/SCR, HH M6 x 1.0 x 20
30 68839 4 C/SCR, HH M6-1.0 x 25
31 68863 4 C/SCR, HH M8 x 1.25 x 30
32 68886 8 C/SCR, HH M10 x 1.5 x 30
33 68918 4 C/SCR, HH M12 x 1.75 x 30
34 68928 1 C/SCR, HH M12-1.75 x 80
35 68934 1 C/SCR, HH M12-1.75 x 120
36 68953 4 C/SCR, HH M16 x 2.0 x 45
37 81777 1 RETAINING RING, EXTERNAL 19 DIA
38 86514 15 C/SCR, HH M6-1 x 12
39 87171 1 NIPPLE, GREASE 90 M6-1
40 87560 1 RING, RETAINING EXTERNAL 20 DIA
41 89726 2 PIN, ROLLER

00) INCLUDED IN WIRELINE WINCH SPARES KIT # 3004204

45 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003870 SPOOLING DEVICE, WIRELINE

46 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3003870 SPOOLING DEVICE, WIRELINE

42 89738 1 SCR, ADJUSTABLE SHORT


43 89877 1 KEY 6 x 6 x 17
44 89878 1 KEY 8 x 7 x 25
45 93126 22 L/WASHER, SPLIT SPRING M6
46 93127 20 L/WASHER, SPLIT SPRING M8
47 93128 8 L/WASHER, SPLIT SPRING M10
48 93129 4 L/WASHER, SPLIT SPRING M12
49 93130 4 L/WASHER, SPLIT SPRING M16
50 93251 4 WASHER, FLAT M8
51 93341 4 C/SCR, SH M10 x 1.5 x 20
52 93363 4 NIPPLE, GREASE STR M6 x 1.0
53 93029 16 C/SCR, HH M8 x 1.25 x 16

47 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5000333 COOLER GRP, HEAVY DUTY ELH10 S/N 2009-007 AND UP

48 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5000333 COOLER GRP, HEAVY DUTY ELH10 S/N 2009-007 AND UP

1 3549249 1 COOLER, HYD ELH 10


2 5002389 1 COOLER, AUXILLARY
3 3549196 1 VALVE, HYD CHECK 72 PSI
4 5004508 1 VALVE ASM, HYD RELIEF
5 5004473 2 MOUNT, HEAD COOLER
6 5000550 1 HOSE ASM, 1-1/4 X 26
7 5004480 1 HOSE ASM, 1-1/4 X 119
8 5004511 1 HOSE ASM, 1-1/4 X
9 5004497 1 HOSE ASM, #8 X 11-1/2
10 5004509 1 HOSE ASM, #8 X 273
11 5004510 1 HOSE ASM, #8 X
12 5000551 1 HOSE ASM, #12 X 34
13 5004532 1 HOSE ASM, # 4 X 150
14 5004531 1 HOSE ASM, #12 X 102
15 33087 2 ADAPT, TEE #8 JIC(F) x #8 JIC
16 3540682 3 ADAP, HYD 90Deg 20 JIC x 24 ORB
17 5002546 1 ADAP, HYD STR 20 NPT - 20 JIC F
18 5002547 2 ADAP, HYD TEE 20 JIC
19 25464 1 ADAP, HYD STR 20 JIC - 20 NPT
20 37015 1 ADAP, HYD 90 #4 ORB x #4 JIC
21 39690 1 ADAP, HYD 90 8 JIC(F) x 8 JIC
22 5004454 1 ADAP, HYD STR 20 JIC (F) 12 JIC
23 32556 1 ADAP, HYD 90Deg 6 ORB x 8 JIC
24 34198 1 ADAPT, #8 JIC SWIVEL x #6 ORB
25 36491 2 ADAP, HYD #8 JIC x #12 ORB
26 36960 1 ADAP, HYD #10 ORB x #12 JIC
27 36967 1 ADAP, #12 JIC x #10 ORB x 90Deg
28 104293 8 C/SCR, SH M8 x 1.25 x 25
29 93114 8 NUT, HEX M8 x 1.25
30 93251 16 WASHER, FLAT M8

49 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549237 CONTROL CONSOLE ASM S/N 2007-193 AND UP REV A

50 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549237 CONTROL CONSOLE ASM S/N 2007-193 AND UP REV A

1 5001471 1 CONSOLE ASM, LOWER ( Page 52 )


2 5001470 1 CONSOLE ASM, UPPER ( Page 58 )
3 3549455 1 CONTROL PANEL ASSEMBLY (OCP) ( Page 64 )
4 44859 8 WASHER, FLAT 3/8 SAE G8
5 44520 8 L/WASHER, 3/8 SAE G8
6 44527 4 NUT, HEX 3/8-16UNC
7 44593 4 C/SCR, HH 3/8-16UNC x 1 1/4
8 44512 4 C/SCR, HH 3/8 UNC x 1 LG
9 1

51 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5001471 CONSOLE ASM, LOWER

52 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5001471 CONSOLE ASM, LOWER

1 3546959 1 FRAME, LOWER CONSOLE


2 3546987 2 BRACKET, AUXILIARY VALVE SUPPORT
3 3546800 1 MANIFOLD ASM, DO3/DO5 ( Page 54 )
4 3546914 1 VALVE ASM, DIRECTIONAL PVG 120 ( Page 56 )
5 3546028 1 MANIFOLD, PRE-TORQUE VALVE
6 3546066 1 VALVE, PRESSURE RELIEF
7 3547007 1 VALVE, SOLENOID
8 3547008 1 COIL, SOLENOID
9 5000379 1 VALVE, WATER PUMP CONTROL
10 3546962 2 BRACKET, CONTROL PANEL SUPPORT
11 3546984 1 PANEL, LF230 CONSOLE BOTTOM
12 3546985 1 PANEL, LF230 CONSOLE SIDE
13 3546922 1 COVER, CONSOLE STAND ACCESS
14 5001566 1 BAR, SAFETY
15 5001565 2 PIN ASM, QUICK RELEASE 1/4'
16 46510 8 WASHER, FLAT 5/16 SAE G8
17 44519 8 L/WASHER, 5/16 SAE G8
18 44509 4 C/SCR, HH 5/16-18UNC x 1 LG
19 44557 4 C/SCR, HH 5/16-18UNC x 1 1/4
20 44552 4 NUT, HEX 5/16-18UNC
21 46087 13 WASHER, FLAT 1/4
22 44518 9 L/WASHER, 1/4 ID
23 44631 13 C/SCR, HH 1/4-UNC x 3/4 Lg.
24 44567 9 L/NUT, 1/4-20UNC
25 45867 4 WASHER, FLAT 7/16 ID
26 44660 4 L/WASHER, SPLIT SPRING 7/16 ID
27 44659 4 C/SCR, HH 7/16 - 14 UNC X 1-1/4 LG
28 44859 6 WASHER, FLAT 3/8 SAE G8
29 44527 6 NUT, HEX 3/8-16UNC
30 44520 6 L/WASHER, 3/8 SAE G8
31 44595 2 C/SCR, HH 3/8-16 UNC x 2.5 LG
32 44521 8 L/WASHER, SPLIT SPRING 1/2"
33 44525 8 NUT, HEX 1/2-13 UNC
34 44530 8 C/SCR, HH 1/2 UNC x 1 1/4 LG
35 44536 4 C/SCR, HH 3/8-16UNC x 1-1/2
36 3541849 2 LATCH, ADJUSTABLE

53 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546800 MANIFOLD ASM, DO3/DO5 (Rev B)

54 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546800 MANIFOLD ASM, DO3/DO5 (Rev B)

1 3546799 1 MANIFOLD, DO5 9 STATION


2 00 100231 2 VALVE, PRESSURE, CONTROL CARTRIDGE # 97003
3 3544273 2 VALVE, CTRL CHUCK & ROD CLAMP
4 101664 1 VALVE, BODY HOIST BRAKE RELEASE
5 00 100705 1 CARTRIDGE, VALVE HOIST BRAKE
6 00 100229 1 VALVE, PRESS. CONTROL (ROTATION) CARTRIDGE # 97004
7 100230 1 PLATE, CROSSOVER
8 00 3543963 2 VALVE, PRESSURE REDUCING
9 3544275 2 VALVE, CONTROL MAST RAISING
10 00 101878 1 VALVE, FEED MUD MIXER CARTRIDGE # 97005
11 00 100226 1 VALVE, SEQUENCE MUD MIXER CARTRIDGE # 97006
12 3544272 1 VALVE, CONTROL MUD MIXER
13 3543694 1 VALVE BODY, CHECK DUAL PO
14 3543693 1 VALVE, REDUCING/RELIEVING
15 3546804 1 VALVE, D05/12V DIRECTIONAL
16 104101 1 VALVE, PRESSURE REDUCING
17 3544270 1 VALVE, FEED CONTROL HEAD
18 3544271 1 VALVE, CONTROL HEAD FEED
19 3544263 2 SPACER, 2-1/2"
20 3544262 3 SPACER, 3/4"
21 3544264 1 ORIFICE, FIXED (.018") (PORT "P")
22 3544239 2 PLATE, LOCKING
23 3544240 2 PLUNGER, LOCKING
24 3544241 2 SPRING, COMPRESSION
25 3544252 32 STUD, #10-24UNC x 6.56 LG
26 3546805 1 SPACER, 1 3/4"
27 3543811 1 STUD KIT, 1/4-20UNC NUT & ROD
28 100608 32 NUT, STUD #10-24 NC
29 60093 7 CPLG, DIAGNOSTIC
30 00 3543688 2 VALVE, REDUCING/RELIEVING
31 00 3543297 2 CARTRIDGE, HYD CHECK
32 00 103329 4 COUNTER BALANCE CARTRIDGE
33 103330 2 COUNTER BALANCE VALVE BODY
34 3546802 6 VALVE ADAPTER, D05 MANIFOLD
35 3546803 1 COVER PATE, D05 MANIFOLD
36 3546888 1 ADAPT REW'K, D03/DO5 VALVE
37 33681 1 ADAP, HYD #4 JIC x # 4 ORB TEE
38 306220 1 ADAP, HYD #4 JIC(F) x #4 NPT(F)

00) INCLUDED IN SPARES KIT 3547262

55 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546914 VALVE ASM, DIRECTIONAL PVG 120 (Rev B)

56 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546914 VALVE ASM, DIRECTIONAL PVG 120 (Rev B)

1 3546900 1 VALVE, LF230 DIRECTIONAL (COIL # 5000114)


2 33109 2 ADAP, HYD 20 JIC x 16 ORB
3 35676 7 ADAP, HYD 16 JIC x 12 ORB
4 36463 4 ADAP, #12 JIC x #12 ORB
5 37000 1 ADAP, HYD 90 DEG 8 JIC 8 ORB
6 1 ADAP, HYD 4 JIC x 5 ORB
7 3542032 2 ADAP, #4 JIC x #4 BSP x 90 DEG
8 33794 2 ADAP, HYD TEE 12 JIC
9 36452 2 ADAPT, HYD #8 JIC x #12(F)
10 39690 2 ADAP, HYD 90 8 JIC(F) x 8 JIC
11 33749 2 ADAP, #12 JIC x #12 JIC (F) x 45Deg
12 1 ADAP, HYD 8(F)JIC x 12JIC
13 1 ADAP, HYD 16JICx16(F)JIC XLx90Deg
14 38849 1 ADAP, HYD 16JIC x 12ORB x 90Deg
15 33214 1 ADAP, HYD 90 DEG #4 JIC(F) x 4 JIC
16 1 ADAP, HYD 4 JIC x 4 BSP x90Deg

57 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5001470 CONSOLE ASM, UPPER

58 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5001470 CONSOLE ASM, UPPER

1 3549222 1 WELDMENT, UPPER CONSOLE


2 00 3549105 1 CANTRACK DISPLAY
3 00 3549103 1 INDICATOR LED, RED
4 00 3549118 1 INDICATOR LED, YELLOW
5 00 3549117 1 INDICATOR LED, BLUE
6 00 3549234 1 SWITCH, IGNITION
7 00 3548165 1 GAUGE ISOLATOR
8 3543400 1 MANIFOLD ASM, HOIST CABLE [30K Winch] ( Page 60 )
9 00 3548136 2 GAUGE, PRESSURE 0-3000 psi
10 00 3548533 1 GAUGE, PRESSURE 0-1500 psi
11 00 3548534 1 GAUGE, PRESSURE 0-5000 psi
12 3548540 1 CONTROL ASSEMBLY, WATER DIVERTER ( Page 62 )
13 00 3549489 1 SWITCH, SPDT MOMENTARY
14 00 3549488 1 SWITCH, SPST SPADE CONNECTOR
15 00 3549490 1 SWITCH, DPDT MOMENTARY
16 3549425 1 HORN
17 3549548 1 ENGINE HARNESS REWORK
18 3547340 1 LATCH, OPERATOR PANEL CAM
19 00 3547373 1 CONTROL, ELECTRONIC THROTTLE
20 00 3549485 1 SWITCH, SPST
21 44859 4 WASHER, FLAT 3/8 SAE G8
22 44520 4 L/WASHER, 3/8 SAE G8
23 3547792 4 C/SCR, BH 3/8-16 UNC x 1 Lg.
24 5001561 4 C/SCR, BH #4 - 40 UNC X 3/8
25 5001562 4 NUT, HEX # 4-40 UNC - 3B
26 5001555 4 C/SCR, PH M4 - .7 X 10 G8
27 46087 8 WASHER, FLAT 1/4
28 44518 6 L/WASHER, 1/4 ID
29 44567 6 L/NUT, 1/4-20UNC
30 104477 4 C/SCR, SH 1/4-20 UNC x 1 1/4"
31 44771 6 WASHER, FLAT 3/16 SAE
32 44540 6 L/WASHER, SPLIT SPRING #10
33 3540822 6 NUT, HEX #10 NYLOCK
34 44727 6 C/SCR, HH #10-24 X 3/4" LG
35 44566 2 C/SCR, HH 1/4-20UNC x 1 LG
36 5001560 6 C/SCR, FH SH # 6-32 UNC X 5/9 G8
37 5001563 6 L/NUT, NYLOK # 6-32 UNC G8

00) INCLUDED IN SPARES KIT 5401633

59 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3543400 MANIFOLD ASM, HOIST CONTROL (Rev B)

60 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3543400 MANIFOLD ASM, HOIST CONTROL (Rev B)

1 00 3543401 1 VALVE, PRESS REDUCING


2 3543402 1 MANIFOLD, HOIST CABLE TENSION
3 40237 2 ADAP, #6 ORB x #4 JIC x 90Deg
4 28917 1 ADAP, HYD 90 #4 JIC x 1/4 NPT
5 38906 1 ADAP, HYD TEE #6 ORB x #6 JIC

00) INCLUDED IN HYD MANIFOLD SPARES KIT # 3547262

61 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548540 CONTROL ASSEMBLY, WATER DIVERTER

62 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548540 CONTROL ASSEMBLY, WATER DIVERTER

1 00 3548541 2 VALVE, WATER DIVERTER


2 3548542 1 MANIFOLD, WATER DIVERTER
3 3548556 12 C/SCR, SH 3/8-16 UNC x 3 3/4 Lg.
4 37015 1 ADAP, HYD 90 #4 ORB x #4 JIC
5 36431 3 ADAP, HYD 16 JIC - 16 ORB x 45°

00) REPAIR KIT 5400611

63 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549455 CONTROL PANEL ASSEMBLY (OCP) Rev C

64 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549455 CONTROL PANEL ASSEMBLY (OCP) Rev C

1 3549278 1 HOUSING, OPERATOR PANEL


2 3547340 2 LATCH, OPERATOR PANEL CAM
3 00 3542112 1 SWITCH, SELECTOR 3-POSITION
4 00 3540067 1 SWITCH SELECTOR, 2 POSITION
5 00 3549293 2 JOYSTICK, DANFOSS SAFETY
6 00 3549307 1 JOYSTICK, ROTATION PQ SAFETY
7 00 3541292 1 POTENTIOMETER 1K
8 00 3547298 1 BUTTON, EMERGENCY STOP
9 00 3549308 1 SWITCH ASM, 3 POSITION
10 3549442 1 DIN RAIL
11 5003501 4 C/SCR, SH SS 8-32 UNC X 1/2
12 3549461 2 END BARRIER, DIN RAIL
13 00 3547303 1 BREAKER, 15 AMP
14 00 3541330 1 BREAKER, 10 AMP
15 00 3541331 1 BREAKER, 5 AMP
16 00 3547302 1 BREAKER, 2 AMP
17 3549446 1 BASE, 8 PIN RELAY
18 00 3549445 1 CUBE, MAKE/BREAK CIRCUIT
19 3549460 1 PARTITION, TERMINAL BLOCK
20 3549448 6 TERMINAL BLOCK, 4 CIRCUIT
21 3549447 23 TERMINAL BLOCK, 2 CIRCUIT
22 3548410 5 BASE, 8 PIN RELAY
23 00 3548327 5 RELAY, 12VDC
24 3547920 1 BASE, 8 PIN RELAY
25 00 3547921 1 RELAY, TIMER
26 3070514 1 BASE, 11 PIN RELAY
27 00 3070513 1 RAMP MODULE WIRELINE
28 00 3070515 1 RELAY, TIMER, OFF DELAY
29 3549481 17 CONNECTOR, PANEL 4 PIN TURCK
30 5003474 2 JUMPER, 2 POLE
31 5003475 1 JUMPER, 4 POLE
32 3549441 48 DUCT, WIRE CONDUIT
33 5003502 8 C/SCR, SH SS 1/4 - 20 UNC X 1
34 5003503 8 L/NUT, NYLOC SS 1/4 UNC
35 00 5003569 1 RELAY, 12VDC DIN MOUNTED

00) INCLUDED IN LF230 ELECTRICAL SPARES KIT # 5401479

65 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549455 CONTROL PANEL ASSEMBLY (OCP) Rev C

66 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549455 CONTROL PANEL ASSEMBLY (OCP) Rev C

1 3549278 1 HOUSING, OPERATOR PANEL


2 3547340 2 LATCH, OPERATOR PANEL CAM
3 00 3542112 1 SWITCH, SELECTOR 3-POSITION
4 00 3540067 1 SWITCH SELECTOR, 2 POSITION
5 00 3549293 2 JOYSTICK, DANFOSS SAFETY
6 00 3549307 1 JOYSTICK, ROTATION PQ SAFETY
7 00 3541292 1 POTENTIOMETER 1K
8 00 3547298 1 BUTTON, EMERGENCY STOP
9 00 3549308 1 SWITCH ASM, 3 POSITION
10 3549442 1 DIN RAIL
11 5003501 4 C/SCR, SH SS 8-32 UNC X 1/2
12 3549461 2 END BARRIER, DIN RAIL
13 00 3547303 1 BREAKER, 15 AMP
14 00 3541330 1 BREAKER, 10 AMP
15 00 3541331 1 BREAKER, 5 AMP
16 00 3547302 1 BREAKER, 2 AMP
17 3549446 1 BASE, 8 PIN RELAY
18 00 3549445 1 CUBE, MAKE/BREAK CIRCUIT
19 3549460 1 PARTITION, TERMINAL BLOCK
20 3549448 6 TERMINAL BLOCK, 4 CIRCUIT
21 3549447 23 TERMINAL BLOCK, 2 CIRCUIT
22 3548410 5 BASE, 8 PIN RELAY
23 00 3548327 5 RELAY, 12VDC
24 3547920 1 BASE, 8 PIN RELAY
25 00 3547921 1 RELAY, TIMER
26 3070514 1 BASE, 11 PIN RELAY
27 00 3070513 1 RAMP MODULE WIRELINE
28 00 3070515 1 RELAY, TIMER, OFF DELAY
29 3549481 17 CONNECTOR, PANEL 4 PIN TURCK
30 5003474 2 JUMPER, 2 POLE
31 5003475 1 JUMPER, 4 POLE
32 3549441 48 DUCT, WIRE CONDUIT
33 5003502 8 C/SCR, SH SS 1/4 - 20 UNC X 1
34 5003503 8 L/NUT, NYLOC SS 1/4 UNC
35 00 5003569 1 RELAY, 12VDC DIN MOUNTED

00) INCLUDED IN LF230 ELECTRICAL SPARES KIT # 5401479

67 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549284 HYDRAULIC MODULE ASM S/N 2008-15 AND UP (Rev A)

68 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549284 HYDRAULIC MODULE ASM S/N 2008-15 AND UP (Rev A)

1 3549252 1 RESERVOIR ASM, 110 US GAL LF230


2 3546943 1 VALVE, BALL 3" DIA ORB
3 3546944 4 BALL VALVE, 1.5"
4 3546945 1 VALVE, BALL 1" ORB
5 3546937 1 SPLIT TO THREAD, 3" x 90Deg
6 3546939 3 SPLIT TO THREAD, 1.5" x 90Deg
7 3546940 1 BARB TO THREAD, 3" x 90Deg
8 3546919 1 WLDMT, OIL RESERVOIR STAND
9 60058 1 PUMP, ROTARY HAND
10 44536 8 C/SCR, HH 3/8-16UNC x 1-1/2
11 44611 16 WASHER, FLAT 3/8 SAE G8
12 44520 8 L/WASHER, 3/8 SAE G8
13 44527 8 NUT, HEX 3/8-16UNC
14 3540722 1 SPLIT FLANGE KIT, 3"
15 3549304 3 SPLIT FLANGE KIT, 1-1/2"
16 3541317 2 RUBBER
17 3549302 1 ADAP, HYD UNION #24 (M) ORB
18 101639 1 ADAP, HYD UNION #16 (M) ORB
19 44557 2 C/SCR, HH 5/16-18UNC x 1 1/4
20 44610 2 WASHER, FLAT 5/16 SAE G8
21 44519 6 L/WASHER, 5/16 SAE G8
22 102525 4 C/SCR, HH 5/16-18UNC x 3 LG
23 3544318 1 MANIFOLD, HEADER 3 STATION 90Deg
24 3546950 1 MANIFOLD, HEADER 4 STATION 90Deg
25 3546918 1 DECAL, LF230 TANK/FUEL VINYL
26 3546951 1 MOUNT, 3 PORT HEADER MANIFOLD

69 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549252 RESERVOIR ASM, 110 US GAL LF230 (Rev C)

70 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549252 RESERVOIR ASM, 110 US GAL LF230 (Rev C)

1 3549251 1 WELDMENT, HYD RESERVOIR


2 104245 1 COVER, END RESERVOIR
3 00 3547602 1 FILTER, RETURN (ELEMENT 100236)(GASKET 49215)
4 3549287 1 HOSE, RETURN FILTER
5 00 3547605 1 FILTER, BREATHER (ELEMENT # 3547872)
6 47843 1 C/SCR HH 5/8-11NC x 3-1/4 LG
7 26046 2 CLAMP, HOSE 1" DIA.
8 00 104847 1 HIGH PRESSURE FILTER (ELEMENT #100236)
9 44560 4 C/SCR, HH 1/2 UNC x 3 1/2 LG
10 44521 4 L/WASHER, SPLIT SPRING 1/2"
11 44525 4 NUT, HEX 1/2-13 UNC
12 46749 8 C/SCR SH 3/8-16NC x 1-1/2 LG
13 3547603 8 WASHER, SEALING
14 44520 8 L/WASHER, 3/8 SAE G8
15 01 3548020 1 GAUGE, FLUID LEVEL
16 3546936 1 FLAT BAND U-BOLT CLAMP
17 3549185 2 INDICATOR, DIRTY FILTER
18 00 5000314 1 RETURN FILTER ASM, 18" (ELEMENT100236 x2 GASKET49215)
19 3541651 1 BRACKET, FILTER
20 00 3542296 1 FILTER, PRESSURE (ELEMENT # 3542297)
21 44631 2 C/SCR, HH 1/4-UNC x 3/4 Lg.
22 44518 2 L/WASHER, 1/4 ID
23 46087 2 WASHER, FLAT 1/4

00) SPARE FILTER ELEMENTS INCLUDED IN KIT # 5401398


01) INCLUDED IN SPARES KIT 3547260

71 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003189 MAST ASM, LF230

72 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003189 MAST ASM, LF230

1 5003419 1 MAST ASM, LF230 LOWER ( Page 74 )


2 3546118 1 UPPER MAST ASM

73 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003419 MAST ASM, LF230 LOWER

74 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003419 MAST ASM, LF230 LOWER

1 3546205 1 MAST, LF230 LOWER ( Page 76 )


2 3546603 1 SLIDE ASM, LF230 PQ HEAD ( Page 78 )
3 3546820 1 BASE ASM, ROD CLAMP & MAST LF230 WORLD STANDARD ( Page 92
4 3541161 1 HOSE HANGER, MAST SUB-ASM LF140/230 ( Page 98 )
5 3546606 1 TRAY ASM, LF230 ROD SLIDE ( Page 100 )
6 3541214 1 SWITCH, LIMIT
7 3545102 1 GUARD, HOSE BLKHD (NOT SHOWN)
9 3546088 1 PQ HEAD ASM ( Page 102 )
10 306283 2 L/NUT, 3/4 UNC NYLOCK G8
11 3540014 4 C/SCR, SH #10 UNC x 1 3/4 LG
12 44748 2 C/SCR, HH 3/4-10 UNC x 2
13 44593 2 C/SCR, HH 3/8-16UNC x 1 1/4
14 44520 2 L/WASHER, 3/8 SAE G8
15 44527 2 NUT, HEX 3/8-16UNC

75 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546205 MAST, LF230 LOWER

76 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546205 MAST, LF230 LOWER

77 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546603 SLIDE ASM, LF230 PQ HEAD (Rev B)

78 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546603 SLIDE ASM, LF230 PQ HEAD (Rev B)

1 3546391 2 SUPPORT, SLIDE FRAME CYLINDER


2 3546604 1 SUPPORT, PQ HEAD SLIDE
3 3546634 1 PLATE ASM, PQ HEAD LH SLIDE (Rev A) ( Page 84 )
4 3546615 1 PLATE ASM, PQ HEAD RH SLIDE (Rev A) ( Page 86 )
5 01 3546618 2 WEAR STRIP, CENTER
6 01 3546619 2 WEAR STRIP, LOWER
7 3546608 2 MOUNT, FEED CYL MANIFOLD
8 3546605 2 CLAMP ASM, LF230 FEED CYLINDER
9 3546643 2 SHIM, 22 GA FEED CYLINDER
10 3546609 1 GUARD, LH FEED CYLINDER
11 3546610 1 GUARD, RH FEED CYLINDER
12 3546641 2 SHIM, 1/16 THK MANIFOLD MTG
13 3546100 2 CYLINDER, FEED 132" STROKE [4" Bore, 2 3/4" Rod] (Rev B) ( Page 88
14 3547769 2 MANIFOLD ASM, FEED CYLINDER ( Page 90 )
15 3546642 2 SHIM, 1/8 THK MANIFOLD MTG
16 N 3546636 4 SHIM, .005 HEAD SLIDE
17 N 3546637 4 SHIM, .010 HEAD SLIDE
18 N 3546639 2 SHIM, 28GA (.018) HEAD SLIDE
19 N 3546640 2 SHIM, 30GA (.015) HEAD SLIDE
20 3546464 2 RING, FEED CYLINDER ROD LOCKING
21 102166 12 M/SCR, FH 1/4 UNC X 1/2
22 3540735 24 M/SCR, SH 1/4 UNC X 3/8
23 44543 8 C/SCR, SH 1/2-13 UNC x 1" - [L.C. #90223-109]
24 44512 8 C/SCR, HH 3/8 UNC x 1 LG
25 44520 8 L/WASHER, 3/8 SAE G8
26 44530 56 C/SCR, HH 1/2 UNC x 1 1/4 LG
27 44521 56 L/WASHER, SPLIT SPRING 1/2"
28 5003387 4 SHOULDER SCREW 1" X 4
29 103146 4 L/NUT, 1UNC STOVER
30 44517 8 C/SCR, HH 3/4 UNC x 2-1/4 LG
31 44523 8 L/WASHER, SPLIT SPRING 3/4
32 44612 8 WASHER, FLAT Dia3/4
33 44524 8 NUT, HEX 3/4-10 UNC
34 44566 4 C/SCR, HH 1/4-20UNC x 1 LG
35 44569 8 C/SCR, HH 3/4-10 UNC x 2-3/4 G8
36 46087 4 WASHER, FLAT 1/4
37 46091 8 WASHER, FLAT Dia3/4 (SAE)

N) Select appropriate 'NOTE' to view contents.


01) INCLUDED IN SPARES KIT 3547257

79 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546603 SLIDE ASM, LF230 PQ HEAD (Rev B)

80 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546603 SLIDE ASM, LF230 PQ HEAD (Rev B)

1 3546391 2 SUPPORT, SLIDE FRAME CYLINDER


2 3546604 1 SUPPORT, PQ HEAD SLIDE
3 3546634 1 PLATE ASM, PQ HEAD LH SLIDE (Rev A) ( Page 84 )
4 3546615 1 PLATE ASM, PQ HEAD RH SLIDE (Rev A) ( Page 86 )
5 01 3546618 2 WEAR STRIP, CENTER
6 01 3546619 2 WEAR STRIP, LOWER
7 3546608 2 MOUNT, FEED CYL MANIFOLD
8 3546605 2 CLAMP ASM, LF230 FEED CYLINDER
9 3546643 2 SHIM, 22 GA FEED CYLINDER
10 3546609 1 GUARD, LH FEED CYLINDER
11 3546610 1 GUARD, RH FEED CYLINDER
12 3546641 2 SHIM, 1/16 THK MANIFOLD MTG
13 3546100 2 CYLINDER, FEED 132" STROKE [4" Bore, 2 3/4" Rod] (Rev B) ( Page 88
14 3547769 2 MANIFOLD ASM, FEED CYLINDER ( Page 90 )
15 3546642 2 SHIM, 1/8 THK MANIFOLD MTG
16 N 3546636 4 SHIM, .005 HEAD SLIDE
17 N 3546637 4 SHIM, .010 HEAD SLIDE
18 N 3546639 2 SHIM, 28GA (.018) HEAD SLIDE
19 N 3546640 2 SHIM, 30GA (.015) HEAD SLIDE
20 3546464 2 RING, FEED CYLINDER ROD LOCKING
21 102166 12 M/SCR, FH 1/4 UNC X 1/2
22 3540735 24 M/SCR, SH 1/4 UNC X 3/8
23 44543 8 C/SCR, SH 1/2-13 UNC x 1" - [L.C. #90223-109]
24 44512 8 C/SCR, HH 3/8 UNC x 1 LG
25 44520 8 L/WASHER, 3/8 SAE G8
26 44530 56 C/SCR, HH 1/2 UNC x 1 1/4 LG
27 44521 56 L/WASHER, SPLIT SPRING 1/2"
28 5003387 4 SHOULDER SCREW 1" X 4
29 103146 4 L/NUT, 1UNC STOVER
30 44517 8 C/SCR, HH 3/4 UNC x 2-1/4 LG
31 44523 8 L/WASHER, SPLIT SPRING 3/4
32 44612 8 WASHER, FLAT Dia3/4
33 44524 8 NUT, HEX 3/4-10 UNC
34 44566 4 C/SCR, HH 1/4-20UNC x 1 LG
35 44569 8 C/SCR, HH 3/4-10 UNC x 2-3/4 G8
36 46087 4 WASHER, FLAT 1/4
37 46091 8 WASHER, FLAT Dia3/4 (SAE)

N) Select appropriate 'NOTE' to view contents.


01) INCLUDED IN SPARES KIT 3547257

81 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546603 SLIDE ASM, LF230 PQ HEAD (Rev B)

82 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546603 SLIDE ASM, LF230 PQ HEAD (Rev B)

1 3546391 2 SUPPORT, SLIDE FRAME CYLINDER


2 3546604 1 SUPPORT, PQ HEAD SLIDE
3 3546634 1 PLATE ASM, PQ HEAD LH SLIDE (Rev A) ( Page 84 )
4 3546615 1 PLATE ASM, PQ HEAD RH SLIDE (Rev A) ( Page 86 )
5 01 3546618 2 WEAR STRIP, CENTER
6 01 3546619 2 WEAR STRIP, LOWER
7 3546608 2 MOUNT, FEED CYL MANIFOLD
8 3546605 2 CLAMP ASM, LF230 FEED CYLINDER
9 3546643 2 SHIM, 22 GA FEED CYLINDER
10 3546609 1 GUARD, LH FEED CYLINDER
11 3546610 1 GUARD, RH FEED CYLINDER
12 3546641 2 SHIM, 1/16 THK MANIFOLD MTG
13 3546100 2 CYLINDER, FEED 132" STROKE [4" Bore, 2 3/4" Rod] (Rev B) ( Page 88
14 3547769 2 MANIFOLD ASM, FEED CYLINDER ( Page 90 )
15 3546642 2 SHIM, 1/8 THK MANIFOLD MTG
16 N 3546636 4 SHIM, .005 HEAD SLIDE
17 N 3546637 4 SHIM, .010 HEAD SLIDE
18 N 3546639 2 SHIM, 28GA (.018) HEAD SLIDE
19 N 3546640 2 SHIM, 30GA (.015) HEAD SLIDE
20 3546464 2 RING, FEED CYLINDER ROD LOCKING
21 102166 12 M/SCR, FH 1/4 UNC X 1/2
22 3540735 24 M/SCR, SH 1/4 UNC X 3/8
23 44543 8 C/SCR, SH 1/2-13 UNC x 1" - [L.C. #90223-109]
24 44512 8 C/SCR, HH 3/8 UNC x 1 LG
25 44520 8 L/WASHER, 3/8 SAE G8
26 44530 56 C/SCR, HH 1/2 UNC x 1 1/4 LG
27 44521 56 L/WASHER, SPLIT SPRING 1/2"
28 5003387 4 SHOULDER SCREW 1" X 4
29 103146 4 L/NUT, 1UNC STOVER
30 44517 8 C/SCR, HH 3/4 UNC x 2-1/4 LG
31 44523 8 L/WASHER, SPLIT SPRING 3/4
32 44612 8 WASHER, FLAT Dia3/4
33 44524 8 NUT, HEX 3/4-10 UNC
34 44566 4 C/SCR, HH 1/4-20UNC x 1 LG
35 44569 8 C/SCR, HH 3/4-10 UNC x 2-3/4 G8
36 46087 4 WASHER, FLAT 1/4
37 46091 8 WASHER, FLAT Dia3/4 (SAE)

N) Select appropriate 'NOTE' to view contents.


01) INCLUDED IN SPARES KIT 3547257

83 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546634 PLATE ASM, PQ HEAD LH SLIDE Rev A

84 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546634 PLATE ASM, PQ HEAD LH SLIDE Rev A

1 3546612 1 MTG PLATE, PQ HEAD LH


2 3540665 1 BAR, LOCKING
3 3540666 2 PIN, LOCKING PIVOT
4 3546633 1 LUG, ROD GUARD CABLE
5 5003388 4 C/SCR, SH 5/16 UNC x 2-1/4 LG
6 47568 5 C/SCR, SH 1/2UNC x 2 LG
7 44547 2 C/SCR, HH 1/2UNC x 2-1/2 LG
8 44621 4 WASHER, FLAT 1/2"
9 3546617 1 WEAR STRIP, PQ HEAD UPPER
10 102166 12 M/SCR, FH 1/4 UNC X 1/2
11 44513 2 C/SCR, HH 1/2-13UNC x 1 LG

85 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546615 PLATE ASM, PQ HEAD RH SLIDE Rev A

86 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546615 PLATE ASM, PQ HEAD RH SLIDE Rev A

1 3546611 1 HINGE PLATE, RH PQ HEAD


2 3546614 1 MTG PLATE, PQ HEAD RH
3 3546627 2 BSG, 1 1/4 ID x 1 1/2 OD x 2
4 3546631 1 BSG, 1 ID x 1 1/4 OD x 1 1/2
5 3546633 1 LUG, ROD GUARD CABLE
6 44530 9 C/SCR, HH 1/2 UNC x 1 1/4 LG
7 44578 4 C/SCR, HH 1/2-13 UNC x 4
8 44521 15 L/WASHER, SPLIT SPRING 1/2"
9 44513 2 C/SCR, HH 1/2-13UNC x 1 LG
10 3546616 1 PIN, PQ HEAD HINGE
11 49370 1 PIN, 1" COTTER
12 3546617 1 WEAR STRIP, PQ HEAD UPPER
13 102166 12 M/SCR, FH 1/4 UNC X 1/2

87 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546100 CYLINDER, FEED 132" STROKE [4" Bore, 2 3/4" Rod] (Rev B)

88 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546100 CYLINDER, FEED 132" STROKE [4" Bore, 2 3/4" Rod] (Rev B)

2 00 4 RING, BACKUP #141


3 00 2 O-RING, #141
4 00 1 WIPER, ROD
5 00 1 SEAL, ROD
6 00 1 RING, GLAND WEAR
7 1 SPACER
8 1 NUT, PISTON
9 44682 2 S/SCR, SH 1/4-20 x 1/2 Lg
10 00 1 SEAL, PISTON
11 1 PISTON
12 00 2 RING, PISTON WEAR
13 1 CASE WELDMENT
14 1 ROD WELDMENT
15 00 37924 1 O-RING, #2-342
16 00 1 RING, BACKUP #342
17 1 GLAND, HEAD
18 44663 2 S/SCR, SH 1/4-20 x 3/8 Lg.
19 00 1 O-RING, #117
20 00 2 RING, BACKUP #117

00) Included in Seal Kit 3546115

89 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547769 MANIFOLD ASM, FEED CYLINDER

90 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547769 MANIFOLD ASM, FEED CYLINDER

1 3548222 1 MANIFOLD, FEED CYLINDER


2 104864 1 CARTRIDGE, HYD COUNTERBALANCE
3 37946 3 ADAP, PLUG #10 ORB

91 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546820 BASE ASM, ROD CLAMP & MAST LF230 WORLD STANDARD Rev A

92 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546820 BASE ASM, ROD CLAMP & MAST LF230 WORLD STANDARD Rev A

1 3546646 1 BASE, ROD CLAMP MOUNTING


2 3540273 1 CLAMP ASM, ROD HWT ( Page 94 )
3 3546273 2 FOOT, ROD CLAMP BASE
4 3542600 1 BEARING ASM, ROD SUPPORT LF140 Rev A ( Page 96 )
5 3546860 1 MOUNTING BASE, ROD CLAMP
6 44532 4 C/SCR, HH 1/2UNC x 2-3/4 LG
7 102955 4 L/WASHER 1/2"
8 44525 4 NUT, HEX 1/2-13 UNC
9 48653 4 C/SCR, HH 1 UNF x 5
10 102957 4 WASHER, LOCK 1 ID
11 3540280 2 C/SCR, HH 1-1/2 UNC x 3-1/2
12 3540275 2 L/NUT, HEX 1-1/2 UNC NYLOK
13 44505 4 C/SCR, HH 3/4 UNC X 2 1/2 LG
14 44524 4 NUT, HEX 3/4-10 UNC
15 44612 8 WASHER, FLAT Dia3/4
16 44523 4 L/WASHER, SPLIT SPRING 3/4

93 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540273 CLAMP ASM, ROD HWT (Rev C)

94 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540273 CLAMP ASM, ROD HWT (Rev C)

1 102806 1 BOWL, ROD CLAMP


2 49937 2 GUIDE, WELD'T (SLIPS 4.5" to 5" OD) [Slips Ï4.5" to Ï5"]
3 3540049 2 FOOT CLAMP ADAPTER
4 00 41621 2 CYLINDER, HYDRAULIC
5 3543253 2 PIN ASM, QUICK RELEASE
6 44954 2 SCR, #10 UNC x 1/2 LG
7 50229 4 BOLT, TRUNION
8 43008 2 C/SCR, HH. 3/4-16 UNF x 2"Lg. 3/4-16 UNF x 2"
9 44523 2 L/WASHER, SPLIT SPRING 3/4
10 17447 4 FITTING, GREASE 1/4-28 UNF STR - [L.C. #90359-16]
11 44540 2 L/WASHER, SPLIT SPRING #10
12 38298 1 PLATE, SERIAL No.
13 23183 2 SCREW, DRIVE
14 24586 1 DECAL SPEC (GREASE)

00) USES SEAL KIT # 43021

95 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3542600 BEARING ASM, ROD SUPPORT LF140 (Rev A)

96 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3542600 BEARING ASM, ROD SUPPORT LF140 (Rev A)

1 3542595 1 HOUSING, BEARING SUPPORT


2 3542598 1 KEEPER, BUSHING
3 3543208 1 BEARING, BALL SINGLE DEEP GROOVE
4 3543210 1 RING, RETAINING
5 3543252 3 PIN, QUICK RELEASE
6 44539 3 M/SCR, #10UNC x 3/8 LG
7 SEE BELOW REF BUSHING, ROD SUPPORT

97 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3541161 HOSE HANGER, MAST SUB-ASM LF140/230 (Rev F)

98 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3541161 HOSE HANGER, MAST SUB-ASM LF140/230 (Rev F)

1 3541158 1 BRACKET, HOSE HANGER(MAST)


2 3541154 5 TUBE ASM, HYD 3/8" OD
3 3541155 2 TUBE ASM, HYD 1/2" OD
4 3541156 1 TUBE ASM, HYD 3/4" OD
5 3541157 2 TUBE ASM, HYD 1" OD
6 36516 10 ADAP, HYD BULKHEAD #6 JIC
7 31185 4 ADAP, HYD BULKHEAD #8 JIC
8 36514 2 ADAP, HYD #12 JIC BULKHEAD
9 36511 4 ADAP, HYD BULKHEAD #16 JIC

99 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546606 TRAY ASM, LF230 ROD SLIDE (Rev A)

100 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546606 TRAY ASM, LF230 ROD SLIDE (Rev A)

1 62481 1 CLEVIS, HYD. CYL. FEMALE ROD


2 3540775 2 PIN, REWORK HYD. CYL.
3 3540776 1 CYLINDER, HYD. ROD SLIDE
4 3540777 2 BRACE, ROD SLIDE TRAY
5 3540778 4 PIN, BRACE ROD SLIDE TRAY
6 3546607 1 TRAY, LF230 ROD SLIDE
7 44881 8 COTTER, PIN Dia1/8 x 2 1/4 LG.
8 28281 4 FITTING, GREASE Dia1/4-28 UNF

101 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

102 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

1 3546087 1 HEAD ASM, BASIC PQ (134 ROD) ( Page 114 )


2 3546086 1 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE ( Page 126 )
3 3540635 1 TRANSMISSION, REWORK [FUNK] ( Page 134 )
4 00 3547044 1 PUMP, LF230 PQ HEAD
5 3546689 1 MOTOR, HYDRAULIC (SEAL KIT 3541832)
6 3546691 1 YOKE, LF230 UPPER MOUNTING (BUSHING # 3546626)
7 3546690 1 YOKE, LF230 LOWER MOUNTING (BUSHING # 3546626)
8 3546694 1 SPACER, HINGE SUPPORT
9 3546695 1 PLT, P HEAD LATERAL SUPPORT
10 3546696 1 PLT, P HEAD LATERAL SUPPORT
11 01 3546688 1 CYLINDER, LF230 HEAD OPENER
12 560034 1 CLEVIS, REMALE ROD
13 3544113 1 PIN, MAST RAISING CYLINDER PIVOT
14 3546697 2 LUG, CYLINDER TRUNION
15 3547313 2 LUG, LIFTING
16 3546647 1 HANGER ASM, LF230 HOSE PQ HEAD DRIVE MODULE ( Page 152 )
17 3543212 4 SPACER, PQ CHUCK
18 3542839 4 SPACER, PQ CHUCK
19 3540055 1 MANIFOLD, LUBE
20 3541219 1 DECAL, WARNING CHUCK
21 38298 1 PLATE, SERIAL No.
22 3546708 1 GUARD GRP, LF230 PQ HEAD ( Page 154 )
23 3546873 1 RESERVOIR, PQ HEAD HYDRAULIC ( Page 156 )
24 102955 26 L/WASHER 1/2"
25 17958 1 PLATE, SERIAL NUMBER
26 14892 1 GUN, GREASE
27 3545102 1 GUARD, HOSE BLKHD (NOT SHOWN)
28 3547408 1 PIPING GRP, LF230 PQ HEAD ( Page 158 )
29 44510 1 C/SCR, HH 1/2-13 UNC x 1-1/2
30 44585 25 C/SCR, HH 1/2-13UNC x 2 LG
31 3540014 2 C/SCR, SH #10 UNC x 1 3/4 LG
32 103243 8 C/SCR, SH 3/4-10 UNC x 1-3/4"
33 44530 1 C/SCR, HH 1/2 UNC x 1 1/4 LG
34 44748 4 C/SCR, HH 3/4-10 UNC x 2
35 44517 6 C/SCR, HH 3/4 UNC x 2-1/4 LG
36 44536 4 C/SCR, HH 3/8-16UNC x 1-1/2
37 44593 2 C/SCR, HH 3/8-16UNC x 1 1/4
38 44550 14 C/SCR, HH 1/2-13UNC x 1-1/4 Lg.
39 44630 2 C/SCR SH 3/8-16 x 1 Lg.
40 44523 10 L/WASHER, SPLIT SPRING 3/4

00) INCLUDED IN PQ HEAD OPERATING SPARE PARTS KIT # 3547258


01) SEAL KIT 5401783 REF

103 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

104 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

41 44520 8 L/WASHER, 3/8 SAE G8


42 44525 8 NUT, HEX 1/2-13 UNC
43 44527 2 NUT, HEX 3/8-16UNC
44 23183 6 SCREW, DRIVE
45 3542838 8 STUD, 1/2-13 UNC PQ CHUCK
46 44612 2 WASHER, FLAT Dia3/4

105 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

106 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

1 3546087 1 HEAD ASM, BASIC PQ (134 ROD) ( Page 114 )


2 3546086 1 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE ( Page 126 )
3 3540635 1 TRANSMISSION, REWORK [FUNK] ( Page 134 )
4 00 3547044 1 PUMP, LF230 PQ HEAD
5 3546689 1 MOTOR, HYDRAULIC (SEAL KIT 3541832)
6 3546691 1 YOKE, LF230 UPPER MOUNTING (BUSHING # 3546626)
7 3546690 1 YOKE, LF230 LOWER MOUNTING (BUSHING # 3546626)
8 3546694 1 SPACER, HINGE SUPPORT
9 3546695 1 PLT, P HEAD LATERAL SUPPORT
10 3546696 1 PLT, P HEAD LATERAL SUPPORT
11 01 3546688 1 CYLINDER, LF230 HEAD OPENER
12 560034 1 CLEVIS, REMALE ROD
13 3544113 1 PIN, MAST RAISING CYLINDER PIVOT
14 3546697 2 LUG, CYLINDER TRUNION
15 3547313 2 LUG, LIFTING
16 3546647 1 HANGER ASM, LF230 HOSE PQ HEAD DRIVE MODULE ( Page 152 )
17 3543212 4 SPACER, PQ CHUCK
18 3542839 4 SPACER, PQ CHUCK
19 3540055 1 MANIFOLD, LUBE
20 3541219 1 DECAL, WARNING CHUCK
21 38298 1 PLATE, SERIAL No.
22 3546708 1 GUARD GRP, LF230 PQ HEAD ( Page 154 )
23 3546873 1 RESERVOIR, PQ HEAD HYDRAULIC ( Page 156 )
24 102955 26 L/WASHER 1/2"
25 17958 1 PLATE, SERIAL NUMBER
26 14892 1 GUN, GREASE
27 3545102 1 GUARD, HOSE BLKHD (NOT SHOWN)
28 3547408 1 PIPING GRP, LF230 PQ HEAD ( Page 158 )
29 44510 1 C/SCR, HH 1/2-13 UNC x 1-1/2
30 44585 25 C/SCR, HH 1/2-13UNC x 2 LG
31 3540014 2 C/SCR, SH #10 UNC x 1 3/4 LG
32 103243 8 C/SCR, SH 3/4-10 UNC x 1-3/4"
33 44530 1 C/SCR, HH 1/2 UNC x 1 1/4 LG
34 44748 4 C/SCR, HH 3/4-10 UNC x 2
35 44517 6 C/SCR, HH 3/4 UNC x 2-1/4 LG
36 44536 4 C/SCR, HH 3/8-16UNC x 1-1/2
37 44593 2 C/SCR, HH 3/8-16UNC x 1 1/4
38 44550 14 C/SCR, HH 1/2-13UNC x 1-1/4 Lg.
39 44630 2 C/SCR SH 3/8-16 x 1 Lg.
40 44523 10 L/WASHER, SPLIT SPRING 3/4

00) INCLUDED IN PQ HEAD OPERATING SPARE PARTS KIT # 3547258


01) SEAL KIT 5401783 REF

107 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

108 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

41 44520 8 L/WASHER, 3/8 SAE G8


42 44525 8 NUT, HEX 1/2-13 UNC
43 44527 2 NUT, HEX 3/8-16UNC
44 23183 6 SCREW, DRIVE
45 3542838 8 STUD, 1/2-13 UNC PQ CHUCK
46 44612 2 WASHER, FLAT Dia3/4

109 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

110 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

1 3546087 1 HEAD ASM, BASIC PQ (134 ROD) ( Page 114 )


2 3546086 1 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE ( Page 126 )
3 3540635 1 TRANSMISSION, REWORK [FUNK] ( Page 134 )
4 00 3547044 1 PUMP, LF230 PQ HEAD
5 3546689 1 MOTOR, HYDRAULIC (SEAL KIT 3541832)
6 3546691 1 YOKE, LF230 UPPER MOUNTING (BUSHING # 3546626)
7 3546690 1 YOKE, LF230 LOWER MOUNTING (BUSHING # 3546626)
8 3546694 1 SPACER, HINGE SUPPORT
9 3546695 1 PLT, P HEAD LATERAL SUPPORT
10 3546696 1 PLT, P HEAD LATERAL SUPPORT
11 01 3546688 1 CYLINDER, LF230 HEAD OPENER
12 560034 1 CLEVIS, REMALE ROD
13 3544113 1 PIN, MAST RAISING CYLINDER PIVOT
14 3546697 2 LUG, CYLINDER TRUNION
15 3547313 2 LUG, LIFTING
16 3546647 1 HANGER ASM, LF230 HOSE PQ HEAD DRIVE MODULE ( Page 152 )
17 3543212 4 SPACER, PQ CHUCK
18 3542839 4 SPACER, PQ CHUCK
19 3540055 1 MANIFOLD, LUBE
20 3541219 1 DECAL, WARNING CHUCK
21 38298 1 PLATE, SERIAL No.
22 3546708 1 GUARD GRP, LF230 PQ HEAD ( Page 154 )
23 3546873 1 RESERVOIR, PQ HEAD HYDRAULIC ( Page 156 )
24 102955 26 L/WASHER 1/2"
25 17958 1 PLATE, SERIAL NUMBER
26 14892 1 GUN, GREASE
27 3545102 1 GUARD, HOSE BLKHD (NOT SHOWN)
28 3547408 1 PIPING GRP, LF230 PQ HEAD ( Page 158 )
29 44510 1 C/SCR, HH 1/2-13 UNC x 1-1/2
30 44585 25 C/SCR, HH 1/2-13UNC x 2 LG
31 3540014 2 C/SCR, SH #10 UNC x 1 3/4 LG
32 103243 8 C/SCR, SH 3/4-10 UNC x 1-3/4"
33 44530 1 C/SCR, HH 1/2 UNC x 1 1/4 LG
34 44748 4 C/SCR, HH 3/4-10 UNC x 2
35 44517 6 C/SCR, HH 3/4 UNC x 2-1/4 LG
36 44536 4 C/SCR, HH 3/8-16UNC x 1-1/2
37 44593 2 C/SCR, HH 3/8-16UNC x 1 1/4
38 44550 14 C/SCR, HH 1/2-13UNC x 1-1/4 Lg.
39 44630 2 C/SCR SH 3/8-16 x 1 Lg.
40 44523 10 L/WASHER, SPLIT SPRING 3/4

00) INCLUDED IN PQ HEAD OPERATING SPARE PARTS KIT # 3547258


01) SEAL KIT 5401783 REF

111 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

112 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546088 PQ HEAD ASM (Rev E)

41 44520 8 L/WASHER, 3/8 SAE G8


42 44525 8 NUT, HEX 1/2-13 UNC
43 44527 2 NUT, HEX 3/8-16UNC
44 23183 6 SCREW, DRIVE
45 3542838 8 STUD, 1/2-13 UNC PQ CHUCK
46 44612 2 WASHER, FLAT Dia3/4

113 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546087 HEAD ASM, BASIC PQ (134 ROD) REV K

114 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546087 HEAD ASM, BASIC PQ (134 ROD) REV K

1 306473 1 HOUSING-MAIN
2 306474 1 COVER-HOUSING
3 306475 1 CARRIER-INPUT
4 306476 1 CAP- BEARING UPPER (OUTPUT)
5 306477 1 CAP- BEARING LOWER (OUTPUT)
6 3546714 1 COVER- LF230 PUMP MOUNTING
7 00 48761 2 O'RING, SHAFT INTERMEDIATE
8 306468 1 GEAR-OUTPUT
9 306479 1 SHAFT-INTERMEDIATE IDLER
10 3546756 1 SPINDLE, PQ HEAD 5 1/16 ID LF230 ( Page 122 )
11 306466 1 PINION AND SHAFT-INPUT
12 306481 1 SPACER-INTERMEDIATE
13 306482 1 PLATE-INTERMEDIATE LOCK
14 306483 1 RING-INNER LOCK
15 306484 1 RING-OUTER LOCK
16 5006702 2 FITTING, GREASE 1/8 NPT PURGE
17 00 306487 3 SHIM-.005 THICK
18 00 306488 3 SHIM-.007 THICK
19 00 306489 1 SHIM-.020 THICK
20 3546712 1 ADAPTER ASM, PQ HEAD PUMP
21 00 3548734 1 O-RING, 276
22 3546085 1 NUT REWORK, SPINDLE PQ HEAD
23 306493 1 SPACER-OUTPUT
24 00 3548735 1 O-RING, 270
25 306585 2 CUP-BEARING, O.D. 5.75
26 306587 2 CONE-BEARING, I.D. 3.625"
27 3540433 1 GEAR, INTERMEDIATE ASSEMBLY (PQ HEAD)
28 45676 4 C/SCR, SH 1/2-13 NC x 3/4 Lg.
29 306590 1 CUP-BEARING, O.D. 8.875"
30 306592 1 CONE-BEARING, I.D. 6.25"
31 306593 1 CUP-BEARING, O.D. 9.75
32 306594 1 CONE-BEARING, I.D. 6.875"
33 44538 2 C/SCR, HH 3/8-16 NC x 1/2 Lg.
34 00 306599 2 SEAL-OIL, ID 5.75" OD 6.625"
35 00 306600 2 SEAL, OIL ID 8.5" OD 9.75
36 00 3548736 2 O-RING, 257
37 306603 1 RING-SNAP, Dia6.75" SHAFT
38 3546713 2 PIN, 1/4 DIA. x 1 1/4 LG DOWEL
39 3540648 2 DOWEL-GROOVED Dia1/2" x 1.75"LG.
40 46102 24 C/SCR SH 1/2-13 NC x 1-3/4Lg.
41 44510 22 C/SCR, HH 1/2-13 UNC x 1-1/2

00) SUPPLIED IN BASIC HEAD SEAL KIT # 5000405

115 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546087 HEAD ASM, BASIC PQ (134 ROD) REV K

116 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546087 HEAD ASM, BASIC PQ (134 ROD) REV K

42 306606 2 C/SCR,HH 1/2-13x1-1/4 Lg (Rwk)


43 306608 6 C/SCR,HH 3/8-16x1-1/4 Lg (Rwk)
44 39572 1 ADAP, HYD HH PLUG #8 ORB
45 44766 A/R WIRE-LOCK Dia.047
46 16634 1 FITTING-GREASE 1/8 NPTF
47 3540054 1 PLUG-MAGNETIC PIPE [3/4 NPT]
48 22079 7 PLUG-SOCKET PIPE, 1/4 N.P.T.
49 306604 1 RING-SNAP, Dia3.625" SHAFT
50 28051 2 PLUG, PIPE 3/4 DIA.
51 44521 22 L/WASHER, SPLIT SPRING 1/2"
52 17273 1 FITTING, GREASE 1/8 NPT x 90°
53 44551 4 C/SCR, HH 5/16-18 x 3/4 Lg.
54 100327 1 COVER, SERVICE
55 34056 1 ADAP, HYD 1/8 NPT x 1/8 NPT
56 34099 1 ADAP, HYD 1/8NPT(F) x 1/8NPT(F)
57 38045 4 PLUG, 1/8 STEEL PIPE
58 44661 2 S/SCR, SH 1/4-UNC x 3/4 LG
59 36596 1 ADAP, HYD PLUG HH 12 ORB

117 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546087 HEAD ASM, BASIC PQ (134 ROD) REV K

118 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546087 HEAD ASM, BASIC PQ (134 ROD) REV K

1 306473 1 HOUSING-MAIN
2 306474 1 COVER-HOUSING
3 306475 1 CARRIER-INPUT
4 306476 1 CAP- BEARING UPPER (OUTPUT)
5 306477 1 CAP- BEARING LOWER (OUTPUT)
6 3546714 1 COVER- LF230 PUMP MOUNTING
7 00 48761 2 O'RING, SHAFT INTERMEDIATE
8 306468 1 GEAR-OUTPUT
9 306479 1 SHAFT-INTERMEDIATE IDLER
10 3546756 1 SPINDLE, PQ HEAD 5 1/16 ID LF230 ( Page 122 )
11 306466 1 PINION AND SHAFT-INPUT
12 306481 1 SPACER-INTERMEDIATE
13 306482 1 PLATE-INTERMEDIATE LOCK
14 306483 1 RING-INNER LOCK
15 306484 1 RING-OUTER LOCK
16 5006702 2 FITTING, GREASE 1/8 NPT PURGE
17 00 306487 3 SHIM-.005 THICK
18 00 306488 3 SHIM-.007 THICK
19 00 306489 1 SHIM-.020 THICK
20 3546712 1 ADAPTER ASM, PQ HEAD PUMP
21 00 3548734 1 O-RING, 276
22 3546085 1 NUT REWORK, SPINDLE PQ HEAD
23 306493 1 SPACER-OUTPUT
24 00 3548735 1 O-RING, 270
25 306585 2 CUP-BEARING, O.D. 5.75
26 306587 2 CONE-BEARING, I.D. 3.625"
27 3540433 1 GEAR, INTERMEDIATE ASSEMBLY (PQ HEAD)
28 45676 4 C/SCR, SH 1/2-13 NC x 3/4 Lg.
29 306590 1 CUP-BEARING, O.D. 8.875"
30 306592 1 CONE-BEARING, I.D. 6.25"
31 306593 1 CUP-BEARING, O.D. 9.75
32 306594 1 CONE-BEARING, I.D. 6.875"
33 44538 2 C/SCR, HH 3/8-16 NC x 1/2 Lg.
34 00 306599 2 SEAL-OIL, ID 5.75" OD 6.625"
35 00 306600 2 SEAL, OIL ID 8.5" OD 9.75
36 00 3548736 2 O-RING, 257
37 306603 1 RING-SNAP, Dia6.75" SHAFT
38 3546713 2 PIN, 1/4 DIA. x 1 1/4 LG DOWEL
39 3540648 2 DOWEL-GROOVED Dia1/2" x 1.75"LG.
40 46102 24 C/SCR SH 1/2-13 NC x 1-3/4Lg.
41 44510 22 C/SCR, HH 1/2-13 UNC x 1-1/2

00) SUPPLIED IN BASIC HEAD SEAL KIT # 5000405

119 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546087 HEAD ASM, BASIC PQ (134 ROD) REV K

120 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546087 HEAD ASM, BASIC PQ (134 ROD) REV K

42 306606 2 C/SCR,HH 1/2-13x1-1/4 Lg (Rwk)


43 306608 6 C/SCR,HH 3/8-16x1-1/4 Lg (Rwk)
44 39572 1 ADAP, HYD HH PLUG #8 ORB
45 44766 A/R WIRE-LOCK Dia.047
46 16634 1 FITTING-GREASE 1/8 NPTF
47 3540054 1 PLUG-MAGNETIC PIPE [3/4 NPT]
48 22079 7 PLUG-SOCKET PIPE, 1/4 N.P.T.
49 306604 1 RING-SNAP, Dia3.625" SHAFT
50 28051 2 PLUG, PIPE 3/4 DIA.
51 44521 22 L/WASHER, SPLIT SPRING 1/2"
52 17273 1 FITTING, GREASE 1/8 NPT x 90°
53 44551 4 C/SCR, HH 5/16-18 x 3/4 Lg.
54 100327 1 COVER, SERVICE
55 34056 1 ADAP, HYD 1/8 NPT x 1/8 NPT
56 34099 1 ADAP, HYD 1/8NPT(F) x 1/8NPT(F)
57 38045 4 PLUG, 1/8 STEEL PIPE
58 44661 2 S/SCR, SH 1/4-UNC x 3/4 LG
59 36596 1 ADAP, HYD PLUG HH 12 ORB

121 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546756 SPINDLE, PQ HEAD 5 1/16 ID LF230 (Rev B)

122 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546756 SPINDLE, PQ HEAD 5 1/16 ID LF230 (Rev B)

1 3546752 1 SLEEVE, PQ SPINDLE WEAR {LOWER SPINDLE)


2 306494 1 SLEEVE-OUTPUT WEAR

123 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540433 GEAR, INTERMEDIATE ASSEMBLY (PQ HEAD) (Rev C)

124 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540433 GEAR, INTERMEDIATE ASSEMBLY (PQ HEAD) (Rev C)

1 01 306492 1 SPACER, BEARING (REWORK)


2 01 306588 2 CUP, BEARING O.D. 4.5276
3 01 306589 2 CONE, BEARING I.D. 2.7559
4 306597 1 SPACER, CUP
5 01 3540005 1 RING, RETAINING Dia4.5" HOUSING
6 306469 1 GEAR, INTERMEDIATE

01) INCLUDED IN GEARBOX OVERHAUL KIT # 5000545

125 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE (Rev F)

126 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE (Rev F)

1 3543490 1 ADAPTER, MTG CHUCK NITRO


2 3543479 1 PISTON, PQ CHUCK NITRO
3 3543478 1 INNER CYLINDER, CHUCK NITRO
4 3546081 1 SPINDLE REWORK, PQ CHUCK 5.06 ID
5 3543480 1 CYLINDER, OUTER CHUCK NITRO
6 3543481 1 LABRINTH SEAL, CHUCK NITRO
7 3543515 1 BOWL, PQ CHUCK NITRO
8 3546083 1 RETAINER REWORK, SPRING PQ 5.06 ID
9 3546084 1 RETAINER REWORK, JAW PQ 5.06 ID
10 3543509 1 BUSHING, RETAINER GUIDE
11 3543514 1 SLEEVE, WEAR SPINDLE UPPER
12 17447 9 FITTING, GREASE 1/4-28 UNF STR - [L.C. #90359-16]
13 00 3543497 7 GAS SPRING, NITROGEN PQ CHUCK [T2SC Service Inst.]
14 01 3543519 7 O'RING, GAS SPRING PQ CHUCK
15 01 3543503 1 O'RING, PQ CHUCK SPINDLE
16 01 3543505 1 O'RING, PQ CHUCK CYLINDER
17 01 3543506 1 RING, BACK-UP PQ CHUCK CYL
18 3543510 3 PIN, DOWEL 1 DIA x 3 1/2 LG
19 01 3543500 1 CUP SEAL, INNER URETHANE
20 01 3543501 2 CUP SEAL, OUTER URETHANE
21 01 3543502 1 CUP SEAL, PISTON URETHANE
22 3543499 1 RING, RETAINING INTERNAL
23 3543496 1 BEARING, BALL THRUST
24 3543507 1 RING, SPINDLE WEAR LOWER
25 01 3543508 3 SEAL, OIL GUIDE PIN
26 3543524 1 RING, RETAINING EXTERNAL
27 3547565 3 PIN, 3/8 DIA x 1 LG GROOVED
28 3543521 3 SCREW, SET 1/2-13UNC x 1 1/4
29 44570 4 C/SCR, SH 3/8-16UNC x 3/4 LG
30 44531 7 C/SCR, SH 1/2-13UNC x 1 1/2 LG
31 47226 14 C/SCR, SH 1/2-20UNF x 2 LG
32 46527 27 C/SCR, SH 3/8-16UNC x 1 1/4 LG
33 39572 2 ADAP, HYD HH PLUG #8 ORB
34 * 02 3543876 1 GREASE, ULTRA DUTY 14oz TUBE
35 02 3543774 REF SUPPORT PLT, PQ CHUCK
A 02 3546862 REF BUSHING, BRQHP (UPPER) {Head Chuck Upper}
B 02 3544188 REF JAW SET, BRQHP
C 02 3546861 REF BUSHING, BW CSG, NRQHP (UPPER) {Head Chuck Upper}

*) Supplied w/Power Unit


00) GAS SPRING SEAL KIT P/N 3543498 - (7 REQUIRED)
01) SUPPLIED IN CHUCK SEAL KIT # 3543526
02) NOT SUPPLIED WITH THIS ASSEMBLY - MUST BE ORDERED SEPARATELY

127 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE (Rev F)

128 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE (Rev F)

D 02 3543471 REF JAW SET, BW CSG, NRQHP ROD


E 02 3546863 REF BUSHING, NW CSG, HRQHP (UPPER) {Head Chuck Upper}
F 02 3543472 REF JAW SET, NW CSG, HRQHP ROD
G 02 3543473 REF JAW SET, HWT CSG, PQ ROD

02) NOT SUPPLIED WITH THIS ASSEMBLY - MUST BE ORDERED SEPARATELY

129 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE (Rev F)

130 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE (Rev F)

1 3543490 1 ADAPTER, MTG CHUCK NITRO


2 3543479 1 PISTON, PQ CHUCK NITRO
3 3543478 1 INNER CYLINDER, CHUCK NITRO
4 3546081 1 SPINDLE REWORK, PQ CHUCK 5.06 ID
5 3543480 1 CYLINDER, OUTER CHUCK NITRO
6 3543481 1 LABRINTH SEAL, CHUCK NITRO
7 3543515 1 BOWL, PQ CHUCK NITRO
8 3546083 1 RETAINER REWORK, SPRING PQ 5.06 ID
9 3546084 1 RETAINER REWORK, JAW PQ 5.06 ID
10 3543509 1 BUSHING, RETAINER GUIDE
11 3543514 1 SLEEVE, WEAR SPINDLE UPPER
12 17447 9 FITTING, GREASE 1/4-28 UNF STR - [L.C. #90359-16]
13 00 3543497 7 GAS SPRING, NITROGEN PQ CHUCK [T2SC Service Inst.]
14 01 3543519 7 O'RING, GAS SPRING PQ CHUCK
15 01 3543503 1 O'RING, PQ CHUCK SPINDLE
16 01 3543505 1 O'RING, PQ CHUCK CYLINDER
17 01 3543506 1 RING, BACK-UP PQ CHUCK CYL
18 3543510 3 PIN, DOWEL 1 DIA x 3 1/2 LG
19 01 3543500 1 CUP SEAL, INNER URETHANE
20 01 3543501 2 CUP SEAL, OUTER URETHANE
21 01 3543502 1 CUP SEAL, PISTON URETHANE
22 3543499 1 RING, RETAINING INTERNAL
23 3543496 1 BEARING, BALL THRUST
24 3543507 1 RING, SPINDLE WEAR LOWER
25 01 3543508 3 SEAL, OIL GUIDE PIN
26 3543524 1 RING, RETAINING EXTERNAL
27 3547565 3 PIN, 3/8 DIA x 1 LG GROOVED
28 3543521 3 SCREW, SET 1/2-13UNC x 1 1/4
29 44570 4 C/SCR, SH 3/8-16UNC x 3/4 LG
30 44531 7 C/SCR, SH 1/2-13UNC x 1 1/2 LG
31 47226 14 C/SCR, SH 1/2-20UNF x 2 LG
32 46527 27 C/SCR, SH 3/8-16UNC x 1 1/4 LG
33 39572 2 ADAP, HYD HH PLUG #8 ORB
34 * 02 3543876 1 GREASE, ULTRA DUTY 14oz TUBE
35 02 3543774 REF SUPPORT PLT, PQ CHUCK
A 02 3546862 REF BUSHING, BRQHP (UPPER) {Head Chuck Upper}
B 02 3544188 REF JAW SET, BRQHP
C 02 3546861 REF BUSHING, BW CSG, NRQHP (UPPER) {Head Chuck Upper}

*) Supplied w/Power Unit


00) GAS SPRING SEAL KIT P/N 3543498 - (7 REQUIRED)
01) SUPPLIED IN CHUCK SEAL KIT # 3543526
02) NOT SUPPLIED WITH THIS ASSEMBLY - MUST BE ORDERED SEPARATELY

131 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE (Rev F)

132 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE (Rev F)

D 02 3543471 REF JAW SET, BW CSG, NRQHP ROD


E 02 3546863 REF BUSHING, NW CSG, HRQHP (UPPER) {Head Chuck Upper}
F 02 3543472 REF JAW SET, NW CSG, HRQHP ROD
G 02 3543473 REF JAW SET, HWT CSG, PQ ROD

02) NOT SUPPLIED WITH THIS ASSEMBLY - MUST BE ORDERED SEPARATELY

133 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540635 TRANSMISSION, REWORK [FUNK]

134 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540635 TRANSMISSION, REWORK [FUNK]

1 103815 1 TRANSMISSION, 4-SPEED [FUNK] ( Page 140 )


2 3541838 1 SHIFTER HANDLE, FUNK TRANSMISSION (1st & 4th)
3 3541839 1 SHIFTER HANDLE, FUNK TRANSMISSION (2nd & 3rd)
4 5002674 REF. HOUSING, TRANSMISSION REWORKED
5 3541202 1 WASHER, THRUST (REWORK)
6 3549314 REF. ADAPTER, MOTOR REWORK
7 3542442 1 FORK, EXTENDED SLIDING
8 3546620 2 DIE SPRING, EXTRA-HEAVY (Green)
9 3546622 1 DISC, TRANSMISSION INTERLOCK
10 28051 1 PLUG, PIPE 3/4 DIA.
11 01 3548809 1 ADAPTER, SPLINED
12 44766 A/R WIRE-LOCK Dia.047
13 103281 6 SHIM, CPN FLG

01) REFER TO OPERATION & SERVICE MANUAL FOR SPECIAL INSTALLATION INSTRUCTIONS

135 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540635 TRANSMISSION, REWORK [FUNK]

136 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540635 TRANSMISSION, REWORK [FUNK]

1 103815 1 TRANSMISSION, 4-SPEED [FUNK] ( Page 140 )


2 3541838 1 SHIFTER HANDLE, FUNK TRANSMISSION (1st & 4th)
3 3541839 1 SHIFTER HANDLE, FUNK TRANSMISSION (2nd & 3rd)
4 5002674 REF. HOUSING, TRANSMISSION REWORKED
5 3541202 1 WASHER, THRUST (REWORK)
6 3549314 REF. ADAPTER, MOTOR REWORK
7 3542442 1 FORK, EXTENDED SLIDING
8 3546620 2 DIE SPRING, EXTRA-HEAVY (Green)
9 3546622 1 DISC, TRANSMISSION INTERLOCK
10 28051 1 PLUG, PIPE 3/4 DIA.
11 01 3548809 1 ADAPTER, SPLINED
12 44766 A/R WIRE-LOCK Dia.047
13 103281 6 SHIM, CPN FLG

01) REFER TO OPERATION & SERVICE MANUAL FOR SPECIAL INSTALLATION INSTRUCTIONS

137 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540635 TRANSMISSION, REWORK [FUNK]

138 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3540635 TRANSMISSION, REWORK [FUNK]

1 103815 1 TRANSMISSION, 4-SPEED [FUNK] ( Page 140 )


2 3541838 1 SHIFTER HANDLE, FUNK TRANSMISSION (1st & 4th)
3 3541839 1 SHIFTER HANDLE, FUNK TRANSMISSION (2nd & 3rd)
4 5002674 REF. HOUSING, TRANSMISSION REWORKED
5 3541202 1 WASHER, THRUST (REWORK)
6 3549314 REF. ADAPTER, MOTOR REWORK
7 3542442 1 FORK, EXTENDED SLIDING
8 3546620 2 DIE SPRING, EXTRA-HEAVY (Green)
9 3546622 1 DISC, TRANSMISSION INTERLOCK
10 28051 1 PLUG, PIPE 3/4 DIA.
11 01 3548809 1 ADAPTER, SPLINED
12 44766 A/R WIRE-LOCK Dia.047
13 103281 6 SHIM, CPN FLG

01) REFER TO OPERATION & SERVICE MANUAL FOR SPECIAL INSTALLATION INSTRUCTIONS

139 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

140 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

1 95356 1 GEAR, COUNTERSHAFT


2 00 95357 1 BEARING, SLEEVE
3 95358 1 COLLAR, SHIFTING
4 95359 1 GEAR
5 95360 1 COUNTERSHAFT
6 95361 1 GEAR, 2nd COUNTERSHAFT
7 95362 1 GEAR, 3RD COUNTERSHAFT
8 00 95363 4 BEARING, ROLLER
9 00 3549020 1 BEARING
10 00 95365 1 BEARING
11 95366 1 GEAR, MAINSHAFT LOW
12 00 95367 34 ROLLER SOLD SEPARATELY
13 00 3541202 1 WASHER, THRUST (REWORK)
14 95369 1 GEAR, MAINSHAFT 2ND
15 95370 1 GEAR, MAINSHAFT 3RD
16 95371 1 SHAFT, MAIN
17 00 95372 1 BEARING, BALL
18 5002674 1 HOUSING, TRANSMISSION REWORKED
19 3540641 1 PLUG, MAGNETIC
20 3540642 1 COVER, SIDE
21 00 95377 2 GASKET, SIDE COVER
22 44512 12 C/SCR, HH 3/8 UNC x 1 LG
23 95398 12 WASHER, SEALING 3/8"
24 00 95378 4 O-RING, SEAL
28 3540643 2 PLUG, PIPE
29 95402 1 CAP, SIDE SHIFT
30 95403 1 FORK, 2nd & 3rd SHIFTER
31 3542442 1 FORK, EXTENDED SLIDING
32 95405 2 SECTOR, SHIFTER
33 95406 1 BLOCK, INHIBITOR
34 00 3546622 3 DISC, TRANSMISSION INTERLOCK
35 00 3546620 2 DIE SPRING, EXTRA-HEAVY (Green)
36 95409 2 C/SCR, HH 5/8 UNF X 1" DRILLED HEAD
38 00 95410 4 PIN, ROLL 5/16 DIA X 1.5 LG
39 95411 2 SHAFT, SHIFT SELECTOR
41 00 95413 2 PIN, ROLL 5/16 DIA X 1.5
42 00 95414 2 SEAL, RING
59 3549314 1 ADAPTER, MOTOR REWORK
60 00 3540646 1 SEAL, RING
61 95416 2 C/SCR, HH 9/16 UNC X 2.25
62 95417 2 NUT, HEX 9/16 UNC

00) SUPPLIED IN BASIC TRANSMISSION OVERHAUL KIT # 3541060

141 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

142 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

63 00 79792 1 BEARING, TRANSMISSION PILOT


64 3540645 1 GEAR, INPUT SHAFT
65 00 95418 1 BEARING, BALL
66 00 95419 1 SPACER, BEARING
67 00 95420 1 BEARING
68 00 95421 1 RING, SNAP
69 95422 2 C/SCR, HH 9/16 UNC X 1.75
70 95423 4 L/WASHER, 9/16 DIA
71 00 103281 6 SHIM, CPN FLG
72 95389 1 RETAINER
100 00 44766 6 WIRE-LOCK Dia.047

00) SUPPLIED IN BASIC TRANSMISSION OVERHAUL KIT # 3541060

143 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

144 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

1 95356 1 GEAR, COUNTERSHAFT


2 00 95357 1 BEARING, SLEEVE
3 95358 1 COLLAR, SHIFTING
4 95359 1 GEAR
5 95360 1 COUNTERSHAFT
6 95361 1 GEAR, 2nd COUNTERSHAFT
7 95362 1 GEAR, 3RD COUNTERSHAFT
8 00 95363 4 BEARING, ROLLER
9 00 3549020 1 BEARING
10 00 95365 1 BEARING
11 95366 1 GEAR, MAINSHAFT LOW
12 00 95367 34 ROLLER SOLD SEPARATELY
13 00 3541202 1 WASHER, THRUST (REWORK)
14 95369 1 GEAR, MAINSHAFT 2ND
15 95370 1 GEAR, MAINSHAFT 3RD
16 95371 1 SHAFT, MAIN
17 00 95372 1 BEARING, BALL
18 5002674 1 HOUSING, TRANSMISSION REWORKED
19 3540641 1 PLUG, MAGNETIC
20 3540642 1 COVER, SIDE
21 00 95377 2 GASKET, SIDE COVER
22 44512 12 C/SCR, HH 3/8 UNC x 1 LG
23 95398 12 WASHER, SEALING 3/8"
24 00 95378 4 O-RING, SEAL
28 3540643 2 PLUG, PIPE
29 95402 1 CAP, SIDE SHIFT
30 95403 1 FORK, 2nd & 3rd SHIFTER
31 3542442 1 FORK, EXTENDED SLIDING
32 95405 2 SECTOR, SHIFTER
33 95406 1 BLOCK, INHIBITOR
34 00 3546622 3 DISC, TRANSMISSION INTERLOCK
35 00 3546620 2 DIE SPRING, EXTRA-HEAVY (Green)
36 95409 2 C/SCR, HH 5/8 UNF X 1" DRILLED HEAD
38 00 95410 4 PIN, ROLL 5/16 DIA X 1.5 LG
39 95411 2 SHAFT, SHIFT SELECTOR
41 00 95413 2 PIN, ROLL 5/16 DIA X 1.5
42 00 95414 2 SEAL, RING
59 3549314 1 ADAPTER, MOTOR REWORK
60 00 3540646 1 SEAL, RING
61 95416 2 C/SCR, HH 9/16 UNC X 2.25
62 95417 2 NUT, HEX 9/16 UNC

00) SUPPLIED IN BASIC TRANSMISSION OVERHAUL KIT # 3541060

145 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

146 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

63 00 79792 1 BEARING, TRANSMISSION PILOT


64 3540645 1 GEAR, INPUT SHAFT
65 00 95418 1 BEARING, BALL
66 00 95419 1 SPACER, BEARING
67 00 95420 1 BEARING
68 00 95421 1 RING, SNAP
69 95422 2 C/SCR, HH 9/16 UNC X 1.75
70 95423 4 L/WASHER, 9/16 DIA
71 00 103281 6 SHIM, CPN FLG
72 95389 1 RETAINER
100 00 44766 6 WIRE-LOCK Dia.047

00) SUPPLIED IN BASIC TRANSMISSION OVERHAUL KIT # 3541060

147 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

148 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

1 95356 1 GEAR, COUNTERSHAFT


2 00 95357 1 BEARING, SLEEVE
3 95358 1 COLLAR, SHIFTING
4 95359 1 GEAR
5 95360 1 COUNTERSHAFT
6 95361 1 GEAR, 2nd COUNTERSHAFT
7 95362 1 GEAR, 3RD COUNTERSHAFT
8 00 95363 4 BEARING, ROLLER
9 00 3549020 1 BEARING
10 00 95365 1 BEARING
11 95366 1 GEAR, MAINSHAFT LOW
12 00 95367 34 ROLLER SOLD SEPARATELY
13 00 3541202 1 WASHER, THRUST (REWORK)
14 95369 1 GEAR, MAINSHAFT 2ND
15 95370 1 GEAR, MAINSHAFT 3RD
16 95371 1 SHAFT, MAIN
17 00 95372 1 BEARING, BALL
18 5002674 1 HOUSING, TRANSMISSION REWORKED
19 3540641 1 PLUG, MAGNETIC
20 3540642 1 COVER, SIDE
21 00 95377 2 GASKET, SIDE COVER
22 44512 12 C/SCR, HH 3/8 UNC x 1 LG
23 95398 12 WASHER, SEALING 3/8"
24 00 95378 4 O-RING, SEAL
28 3540643 2 PLUG, PIPE
29 95402 1 CAP, SIDE SHIFT
30 95403 1 FORK, 2nd & 3rd SHIFTER
31 3542442 1 FORK, EXTENDED SLIDING
32 95405 2 SECTOR, SHIFTER
33 95406 1 BLOCK, INHIBITOR
34 00 3546622 3 DISC, TRANSMISSION INTERLOCK
35 00 3546620 2 DIE SPRING, EXTRA-HEAVY (Green)
36 95409 2 C/SCR, HH 5/8 UNF X 1" DRILLED HEAD
38 00 95410 4 PIN, ROLL 5/16 DIA X 1.5 LG
39 95411 2 SHAFT, SHIFT SELECTOR
41 00 95413 2 PIN, ROLL 5/16 DIA X 1.5
42 00 95414 2 SEAL, RING
59 3549314 1 ADAPTER, MOTOR REWORK
60 00 3540646 1 SEAL, RING
61 95416 2 C/SCR, HH 9/16 UNC X 2.25
62 95417 2 NUT, HEX 9/16 UNC

00) SUPPLIED IN BASIC TRANSMISSION OVERHAUL KIT # 3541060

149 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

150 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


103815 TRANSMISSION, 4-SPEED [FUNK]

63 00 79792 1 BEARING, TRANSMISSION PILOT


64 3540645 1 GEAR, INPUT SHAFT
65 00 95418 1 BEARING, BALL
66 00 95419 1 SPACER, BEARING
67 00 95420 1 BEARING
68 00 95421 1 RING, SNAP
69 95422 2 C/SCR, HH 9/16 UNC X 1.75
70 95423 4 L/WASHER, 9/16 DIA
71 00 103281 6 SHIM, CPN FLG
72 95389 1 RETAINER
100 00 44766 6 WIRE-LOCK Dia.047

00) SUPPLIED IN BASIC TRANSMISSION OVERHAUL KIT # 3541060

151 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546647 HANGER ASM, LF230 HOSE PQ HEAD DRIVE MODULE (Rev A)

152 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546647 HANGER ASM, LF230 HOSE PQ HEAD DRIVE MODULE (Rev A)

1 3546648 1 BRACKET, LF230 HOSE HANGER


2 3541154 5 TUBE ASM, HYD 3/8" OD
3 3541156 1 TUBE ASM, HYD 3/4" OD
4 3541157 2 TUBE ASM, HYD 1" OD
5 36516 10 ADAP, HYD BULKHEAD #6 JIC
6 31185 2 ADAP, HYD BULKHEAD #8 JIC
7 36514 2 ADAP, HYD #12 JIC BULKHEAD
8 36511 4 ADAP, HYD BULKHEAD #16 JIC

153 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546708 GUARD GRP, LF230 PQ HEAD (Rev A)

154 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546708 GUARD GRP, LF230 PQ HEAD (Rev A)

1 3542075 1 MOUNT, PQ HEAD GUARD


2 3542076 1 SLIDE, PQ HEAD GUARD
3 3546709 1 STEP, PQ HEAD GUARD LEFT
4 3546710 1 STEP, PQ HEAD GUARD RIGHT
5 3542079 1 WING, PQ HEAD GUARD LEFT (LEFT)
6 3542080 1 WING, PQ HEAD GUARD RIGHT (RIGHT)
7 44651 4 C/SCR, HH 1/2-13UNC x 2-1/4
8 102955 10 L/WASHER 1/2"
9 44505 6 C/SCR, HH 3/4 UNC X 2 1/2 LG
10 44523 6 L/WASHER, SPLIT SPRING 3/4
11 3540856 4 C/SCR BTN HD SOC 1/2UNCx1-1/4
12 44585 2 C/SCR, HH 1/2-13UNC x 2 LG
13 3542266 1 C/SCR, HH 9/16 UNC x 2
14 46088 1 C/SCR, HH 9/16 UNC x 3
15 46093 2 L/WASHER, SPRING 9/16 ID
16 62904 1 NUT, HEX 9/16 UNC
17 44525 4 NUT, HEX 1/2-13 UNC
18 103010 2 FASTENER, HOOD
19 46074 2 C/SCR, HH 5/16 UNC x 1/2
20 44610 2 WASHER, FLAT 5/16 SAE G8
21 3542264 4 M/SCR, RND HD #10-24 x 1/2
22 3542265 4 NUT, HEX #10-24 NYLOK

155 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546873 RESERVOIR, PQ HEAD HYDRAULIC (REV A)

156 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546873 RESERVOIR, PQ HEAD HYDRAULIC (REV A)

1 3546874 1 RESERVOIR, PQ HEAD HYDRAULIC


2 3540054 2 PLUG-MAGNETIC PIPE [3/4 NPT]
3 3541761 1 GAUGE, SIGHT

157 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

158 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

159 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

160 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

161 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

162 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

163 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

164 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

165 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

166 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

167 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

168 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

169 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

170 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547408 PIPING GRP, LF230 PQ HEAD (REV B)

171 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546118 UPPER MAST ASM (Rev C)

172 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546118 UPPER MAST ASM (Rev C)

1 3546119 1 MAST, LOWER 40K TELESCOPIC


2 3542628 1 MAST, UPPER TELESCOPIC
3 3542629 1 CYLINDER, HYD MAST EXTEND
4 00 3546266 2 CYLINDER, LF230 MAST DUMP
5 3542650 1 PIN, MAST LOCK
6 3542651 1 LEVER, PIN REMOVAL
7 3542680 1 SUPPORT, CYL MAST EXTEND
8 3542685 14 COVER, PAD HOUSING
9 3542686 14 PAD, WEAR
10 3542687 14 PLATE, PAD BACKUP
11 3542794 4 PIN, CYL EXTEND
12 3546491 2 SIGN, LF230 IDENTIFICATION
13 3546490 2 PIN, TELSCOPIC MAST DUMP
14 4 PIN, 1/8 CLEVIS
15 3542693 2 PIN, QUICK REL Ï1/2 x 2.3 Lg
16 3542694 1 PIN, QUICK REL Ï1/2 x 3.3 Lg.
17 3542733 14 S/SCR, HS 3/4-16NF x 2.00 Lg.
18 44645 8 C/SCR, HH 3/4-10UNC x 3 LG
19 44532 2 C/SCR, HH 1/2UNC x 2-3/4 LG
22 44619 4 COTTER PIN, 1/8 x 1 1/2 LG
23 44593 112 C/SCR, HH 3/8-16UNC x 1 1/4
24 44624 4 C/SCR, HH 5/8-11UNC x 1.00 LG
25 44522 4 L/WASHER, SPLIT SPRING 5/8
26 3546740 1 CROWN BLOCK ASM, 24" SHEAVE LF230 ( Page 180 )
27 44573 4 NUT, HEX 1 UNC
28 44575 4 L/WASHER, SPLIT SPRING 1 ID
29 102935 2 C/SCR, HH 1" UNC x 4 1/2 Lg.
30 103457 2 C/SCR, HH 1" UNC x 3 1/2 Lg.
31 44517 4 C/SCR, HH 3/4 UNC x 2-1/4 LG
32 44523 13 L/WASHER, SPLIT SPRING 3/4
33 44524 13 NUT, HEX 3/4-10 UNC
34 3541238 1 BOLT, EYE
35 44582 14 NUT, JAM 3/4-16 UNF
36 44520 116 L/WASHER, 3/8 SAE G8
37 3543918 1 LADDER, EXT. TYPE 1A 300 LBS
38 3543377 8 PIN, HITCH 1/4"
39 3546189 2 PAD, TELESCOPIC MAST
40 44512 4 C/SCR, HH 3/8 UNC x 1 LG
41 44611 8 WASHER, FLAT 3/8 SAE G8
42 3546120 1 SLIDE, UPPER 40K MAST
44 104024 8 NUT, HEX 3/8UNC NYLOCK

00) SEAL KIT 3547271

173 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546118 UPPER MAST ASM (Rev C)

174 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546118 UPPER MAST ASM (Rev C)

45 44640 4 C/SCR, HH 1/2-13UNC x 1-3/4


46 44521 6 L/WASHER, SPLIT SPRING 1/2"
47 44621 4 WASHER, FLAT 1/2"
48 44525 6 NUT, HEX 1/2-13 UNC

175 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546118 UPPER MAST ASM (Rev C)

176 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546118 UPPER MAST ASM (Rev C)

1 3546119 1 MAST, LOWER 40K TELESCOPIC


2 3542628 1 MAST, UPPER TELESCOPIC
3 3542629 1 CYLINDER, HYD MAST EXTEND
4 00 3546266 2 CYLINDER, LF230 MAST DUMP
5 3542650 1 PIN, MAST LOCK
6 3542651 1 LEVER, PIN REMOVAL
7 3542680 1 SUPPORT, CYL MAST EXTEND
8 3542685 14 COVER, PAD HOUSING
9 3542686 14 PAD, WEAR
10 3542687 14 PLATE, PAD BACKUP
11 3542794 4 PIN, CYL EXTEND
12 3546491 2 SIGN, LF230 IDENTIFICATION
13 3546490 2 PIN, TELSCOPIC MAST DUMP
14 4 PIN, 1/8 CLEVIS
15 3542693 2 PIN, QUICK REL Ï1/2 x 2.3 Lg
16 3542694 1 PIN, QUICK REL Ï1/2 x 3.3 Lg.
17 3542733 14 S/SCR, HS 3/4-16NF x 2.00 Lg.
18 44645 8 C/SCR, HH 3/4-10UNC x 3 LG
19 44532 2 C/SCR, HH 1/2UNC x 2-3/4 LG
22 44619 4 COTTER PIN, 1/8 x 1 1/2 LG
23 44593 112 C/SCR, HH 3/8-16UNC x 1 1/4
24 44624 4 C/SCR, HH 5/8-11UNC x 1.00 LG
25 44522 4 L/WASHER, SPLIT SPRING 5/8
26 3546740 1 CROWN BLOCK ASM, 24" SHEAVE LF230 ( Page 180 )
27 44573 4 NUT, HEX 1 UNC
28 44575 4 L/WASHER, SPLIT SPRING 1 ID
29 102935 2 C/SCR, HH 1" UNC x 4 1/2 Lg.
30 103457 2 C/SCR, HH 1" UNC x 3 1/2 Lg.
31 44517 4 C/SCR, HH 3/4 UNC x 2-1/4 LG
32 44523 13 L/WASHER, SPLIT SPRING 3/4
33 44524 13 NUT, HEX 3/4-10 UNC
34 3541238 1 BOLT, EYE
35 44582 14 NUT, JAM 3/4-16 UNF
36 44520 116 L/WASHER, 3/8 SAE G8
37 3543918 1 LADDER, EXT. TYPE 1A 300 LBS
38 3543377 8 PIN, HITCH 1/4"
39 3546189 2 PAD, TELESCOPIC MAST
40 44512 4 C/SCR, HH 3/8 UNC x 1 LG
41 44611 8 WASHER, FLAT 3/8 SAE G8
42 3546120 1 SLIDE, UPPER 40K MAST
44 104024 8 NUT, HEX 3/8UNC NYLOCK

00) SEAL KIT 3547271

177 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546118 UPPER MAST ASM (Rev C)

178 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546118 UPPER MAST ASM (Rev C)

45 44640 4 C/SCR, HH 1/2-13UNC x 1-3/4


46 44521 6 L/WASHER, SPLIT SPRING 1/2"
47 44621 4 WASHER, FLAT 1/2"
48 44525 6 NUT, HEX 1/2-13 UNC

179 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546740 CROWN BLOCK ASM, 24" SHEAVE LF230 (Rev B)

180 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546740 CROWN BLOCK ASM, 24" SHEAVE LF230 (Rev B)

1 3546738 1 BLOCK, 24" SHEAVE WHEEEL


2 00 3546732 1 ASM, CROWN BLOCK SHEAVE ( Page 182 )
3 3546741 3 TUBE, W/L CABLE RETAINER
4 3546739 1 RETAINER, SHAFT
5 3546742 1 SHAFT, SHEAVE BLOCK
6 3540261 2 SUPPORT BAR, WIRELINE SHEAVE
7 00 104141 2 W/L SHEAVE, 8" (REWORK)
8 104171 2 BEARING SPACER
9 00 3547038 4 BEARING, LF230 W/L SHEAVE BALL
10 104586 2 AXLE, BOLT (REWORK)
11 16634 2 FITTING-GREASE 1/8 NPTF
12 44523 4 L/WASHER, SPLIT SPRING 3/4
13 102231 2 NUT, HEX 3/4 UNC
14 103825 2 C/SCR, HH 3/4 UNC x 1 3/4" Lg.
15 44547 2 C/SCR, HH 1/2UNC x 2-1/2 LG
16 102955 8 L/WASHER 1/2"
17 2 C/SCR, HH 1/2 HH x 8 LG
18 44525 3 NUT, HEX 1/2-13 UNC
19 3543447 4 TUBE, RETAINER W/L CABLE
20 1 C/SCR, HH 1/2UNC x 5 3/4 LG
21 44510 3 C/SCR, HH 1/2-13 UNC x 1-1/2
22 3543332 1 GUARD, WIRELINE SHEAVE WHEEL
23 3546743 1 STOP PLATE, HOIST PLUG
24 44595 2 C/SCR, HH 3/8-16 UNC x 2.5 LG
25 44520 2 L/WASHER, 3/8 SAE G8
26 44527 2 NUT, HEX 3/8-16UNC

00) INCLUDED IN CROWN BLOCK SPARES KIT # 3547259

181 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546732 ASM, CROWN BLOCK SHEAVE (Rev A)

182 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546732 ASM, CROWN BLOCK SHEAVE (Rev A)

1 00 3546733 1 WHEEL, 7/8" CABLE SHEAVE LF230 CROWN BLOCK ASM


2 3546736 1 BEARING, SPEC (CUP & CONE)
3 3546735 1 BUSHING
4 3546737 2 SEAL
5 26222 1 RETAINING RING, EXTERNAL

00) INCLUDED IN CROWN BLOCK SPARES KIT # 3547259

183 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546319 GUARD ASM, ROD ROTATION LF230 LOWER MAST MODULE (Rev B)

184 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546319 GUARD ASM, ROD ROTATION LF230 LOWER MAST MODULE (Rev B)

1 3546259 1 GUARD, LF230 COVER


2 3543236 6 SHEAVE, 5" O.D.
3 3546789 2 CABLE ASM, LF230 ROD GUARD ( Page 186 )
4 3540830 57 SHACKLE, 1/4"
5 3540832 4 U-BOLT CLIP, 3/8
6 3540833 4 PIN, ROD GUARD SHEAVE
7 16634 6 FITTING-GREASE 1/8 NPTF
8 78810 4 C/SCR, HH 5/16UNC x 7/8 LG
9 44519 4 L/WASHER, 5/16 SAE G8
10 3546791 1 BAR, ROD GUARD HOLDDOWN
11 100975 2 C/SCR, SH #10 UNC x 1/2 LG
12 3540822 2 NUT, HEX #10 NYLOCK
13 3540861 2 LANDYARD, 6" LG
14 47595 2 PIN, 1/2 COTTER
15 3541893 2 RETAINING RING
16 3541895 1 BRACKET, SHEAVE WHEEL
17 3544189 1 BRACKET, SHEAVE WHEEL
18 44640 4 C/SCR, HH 1/2-13UNC x 1-3/4
19 102955 4 L/WASHER 1/2"
20 44525 4 NUT, HEX 1/2-13 UNC
21 3543140 2 HOOK, 'S'
22 17121 4 WASHER, 1/2 BEVEL
23 44527 2 NUT, HEX 3/8-16UNC
24 44520 6 L/WASHER, 3/8 SAE G8
25 3547477 1 GUARD, RHS SHEAVE WHELL
26 3547469 1 GUARD, LHS SHEAVE WHEEL
27 44538 4 C/SCR, HH 3/8-16 NC x 1/2 Lg.
28 44859 4 WASHER, FLAT 3/8 SAE G8

185 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546789 CABLE ASM, LF230 ROD GUARD (Rev A)

186 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546789 CABLE ASM, LF230 ROD GUARD (Rev A)

187 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

188 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

189 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

190 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

191 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

192 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

193 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

194 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

195 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

196 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

197 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

198 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

199 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

200 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

201 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

202 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

203 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

204 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

205 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

206 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

207 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

208 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

209 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

210 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

211 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

212 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

213 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

214 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

215 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

216 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

217 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

218 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

219 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

220 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

221 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

222 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

223 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

224 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

225 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

226 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

227 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

228 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547041 HYDRAULIC PIPING GRP (REV B)

229 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5000566 SCHEMATIC, HYDRAULIC LF230

230 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5000566 SCHEMATIC, HYDRAULIC LF230

231 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003559 ELECTRICAL GRP, LF230

232 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003559 ELECTRICAL GRP, LF230

1 5003452 6 CABLE ASM, TURK / DIN 1400 OAL


2 5003453 1 CABLE ASM, TURK / DIN 995 OAL
3 5003515 1 CABLE ASM, TURK / DIN 1400 OAL
4 3547347 1 CABLE ASM, TURK / DIN 1096 OAL
5 3547348 1 CABLE ASM, TURK / DIN 3432 OAL
6 3547349 1 CABLE ASM, TURK / DIN 5974 OAL
7 3547350 1 CABLE ASM, TURK / DIN 2062 OAL
8 5003454 1 CABLE ASM, TURK / DIN 3128 OAL
9 5003455 1 CABLE ASM, TURK / DIN 3115 OAL
10 3547353 1 CABLE ASM, TURK / DIN 2032 OAL
11 5003456 2 CABLE ASM, TURK / DIN 9194 OAL
12 5003557 1 CABLE ASM, POWER
13 3549272 1 EMERGENCY STOP, MAGNETIC REMOTE ( Page 238 )

233 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003559 ELECTRICAL GRP, LF230

234 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003559 ELECTRICAL GRP, LF230

1 5003452 6 CABLE ASM, TURK / DIN 1400 OAL


2 5003453 1 CABLE ASM, TURK / DIN 995 OAL
3 5003515 1 CABLE ASM, TURK / DIN 1400 OAL
4 3547347 1 CABLE ASM, TURK / DIN 1096 OAL
5 3547348 1 CABLE ASM, TURK / DIN 3432 OAL
6 3547349 1 CABLE ASM, TURK / DIN 5974 OAL
7 3547350 1 CABLE ASM, TURK / DIN 2062 OAL
8 5003454 1 CABLE ASM, TURK / DIN 3128 OAL
9 5003455 1 CABLE ASM, TURK / DIN 3115 OAL
10 3547353 1 CABLE ASM, TURK / DIN 2032 OAL
11 5003456 2 CABLE ASM, TURK / DIN 9194 OAL
12 5003557 1 CABLE ASM, POWER
13 3549272 1 EMERGENCY STOP, MAGNETIC REMOTE ( Page 238 )

235 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003559 ELECTRICAL GRP, LF230

236 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003559 ELECTRICAL GRP, LF230

1 5003452 6 CABLE ASM, TURK / DIN 1400 OAL


2 5003453 1 CABLE ASM, TURK / DIN 995 OAL
3 5003515 1 CABLE ASM, TURK / DIN 1400 OAL
4 3547347 1 CABLE ASM, TURK / DIN 1096 OAL
5 3547348 1 CABLE ASM, TURK / DIN 3432 OAL
6 3547349 1 CABLE ASM, TURK / DIN 5974 OAL
7 3547350 1 CABLE ASM, TURK / DIN 2062 OAL
8 5003454 1 CABLE ASM, TURK / DIN 3128 OAL
9 5003455 1 CABLE ASM, TURK / DIN 3115 OAL
10 3547353 1 CABLE ASM, TURK / DIN 2032 OAL
11 5003456 2 CABLE ASM, TURK / DIN 9194 OAL
12 5003557 1 CABLE ASM, POWER
13 3549272 1 EMERGENCY STOP, MAGNETIC REMOTE ( Page 238 )

237 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549272 EMERGENCY STOP, MAGNETIC REMOTE

238 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549272 EMERGENCY STOP, MAGNETIC REMOTE

1 3549464 1 ENCLOSURE, E-STOP MAGNETIC


2 3549458 1 STRAIN RELIEF
3 3549462 1 CABLE, 2 CONDUCTOR
4 3549463 1 E-STOP BUTTON
5 3549456 1 BLOCK, CONTACT N.O.
6 3549457 1 BLOCK, CONTACT N.C.

239 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003500 SCHEMATIC, ELECTRICAL LF230

240 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003500 SCHEMATIC, ELECTRICAL LF230

241 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003254 ENGINE GRP, CUMMINS QSC8.3 TIER III

242 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003254 ENGINE GRP, CUMMINS QSC8.3 TIER III

1 5003256 1 ENGINE ASM, CUMMINS QSC 8.3 ( Page 244 )


2 5003255 1 ELECTRICAL GRP, 12V CUMMINS ( Page 248 )

243 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003256 ENGINE ASM, CUMMINS QSC 8.3

244 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003256 ENGINE ASM, CUMMINS QSC 8.3

1 3547581 1 ENGINE, CUMMINS QSC 8.3 TIER III (BARE) ( Page 246 )
2 01 3546726 1 PUMP, HYD PISTON 145 CC (SEAL KIT # 3547284)
3 3544140 1 PUMP, HYD PISTON 33 CC (SEAL KIT # 3547283)
4 00 5004349 1 PUMP, HYD GEAR 12 CC
5 100184 1 PUMP, HYD PISTON 19CC (SEAL KIT 3540345)
6 3548593 1 FLANGE, FLYWHEEL DRIVE CPLG
7 3548592 1 ADAPTER, 14" NYLON
8 3546722 1 PLATE, PUMP MOUNTING SAE 1
9 5000318 1 HUB, SAE D SPLINE
10 44510 10 C/SCR, HH 1/2-13 UNC x 1-1/2
11 45767 12 C/SCR, HH 7/16 - 14 UNC X 1-1/2
12 44530 2 C/SCR, HH 1/2 UNC x 1 1/4 LG
13 44748 4 C/SCR, HH 3/4-10 UNC x 2
14 44536 2 C/SCR, HH 3/8-16UNC x 1-1/2
15 44521 12 L/WASHER, SPLIT SPRING 1/2"
16 44523 4 L/WASHER, SPLIT SPRING 3/4
17 44520 2 L/WASHER, 3/8 SAE G8
18 44660 12 L/WASHER, SPLIT SPRING 7/16 ID

00) (USED WITH ELH 10 COOLER ONLY S/N 2009-007 & UP). FOR 23 CC PUMP ORDER 3549381
01) PUMP COMPENSATOR # 5004038

245 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547581 ENGINE, CUMMINS QSC 8.3 TIER III (BARE)

246 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547581 ENGINE, CUMMINS QSC 8.3 TIER III (BARE)

1 5401431 1 KIT, QSC8.3 FILTER 1000HRS


2 5401432 1 KIT, QSC8.3 TIER3 SPARES

247 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003255 ELECTRICAL GRP, 12V CUMMINS

248 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003255 ELECTRICAL GRP, 12V CUMMINS

1 5003260 1 SCHEMATIC, BATTERY GRP


2 5003259 1 CABLE GRP, 12V QSC8.3
3 3548035 1 MASTER DISCONNECT PANEL ( Page 250 )
4 3548505 1 BATTERY GROUP TIER 3 ( Page 252 )

249 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548035 MASTER DISCONNECT PANEL

250 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548035 MASTER DISCONNECT PANEL

1 3548033 1 PANEL, DISCONNECT


10 3548039 1 LEVER, LOCKOUT
11 3548037 1 DISCONNECT SWITCH
12 3548036 1 CIRCUIT BREAKER, 20 AMP THERMAL
15 3548048 REF ENCLOSURE, MASTER DISCONNECT

251 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548505 BATTERY GROUP TIER 3

252 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548505 BATTERY GROUP TIER 3

1 3546762 1 BATTERY, 8D SERIES 12V


2 3546764 1 BOX, 12V BATTERY
3 3546769 1 PAD, 12V BATTERY ISOLATOR
4 3546765 1 RETAINER, 12V BATTERY
5 3541367 6 GROMMET, 3/4 ID
6 5002864 2 ROD, THREADED
7 44520 2 L/WASHER, 3/8 SAE G8
8 44527 2 NUT, HEX 3/8-16UNC

253 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547029 W11 CIRCULATION PUMP

254 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547029 W11 CIRCULATION PUMP

1 24821 1 PUMP ASSEMBLY, WATER 35GPM ( Page 256 )


2 3543281 1 SKID, WATER PUMP (W11)
3 3543282 1 BAR, LIFTING (W11) PUMP
4 18185 1 DISCHARGE ASM, PUMP #20 NPT ( Page 264 )
5 3544479 1 ACCUMULATOR, 1 QUART
6 38298 1 PLATE, SERIAL No.
7 19325 3 WASHER, BEVEL Dia5/8
8 44510 4 C/SCR, HH 1/2-13 UNC x 1-1/2
9 17121 4 WASHER, 1/2 BEVEL
10 44521 4 L/WASHER, SPLIT SPRING 1/2"
11 44525 4 NUT, HEX 1/2-13 UNC
12 44514 2 C/SCR, HH 5/8-11 x 1-3/4" - [L.C. #90214-173]
13 44522 3 L/WASHER, SPLIT SPRING 5/8
14 3547406 1 DRIVE GROUP, WATER PUMP W11
15 23183 2 SCREW, DRIVE
16 44514 1 C/SCR, HH 5/8-11 x 1-3/4" - [L.C. #90214-173]
17 14570 1 HOSE ASM, SUCTION 2" ID x 20 FT.
18 18183 1 PLUG, PIPE (SQ. HEAD) 1 1/4-11 1/2 NPT
19 48896 1 ELBOW, 2" NPT x 90° X.H.
20 101029 1 ADAP, HYD #12 ORB x #12 NPT
21 40128 1 ADAP, HYD #12 NPT(F) x #20 NPT
22 34171 1 ADAP, HYD TEE #20 NPT(F)
23 34062 1 ADAP, HYD #20 NPT x #20 NPT
24 3544481 0 KIT, CHAR-LYNN MOTOR SEAL
25 1 NIPPLE, 2" NPT x 12" Lg. X.H.

255 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


24821 PUMP ASSEMBLY, WATER 35GPM

256 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


24821 PUMP ASSEMBLY, WATER 35GPM

1 79105 1 PUMP CASE


2 79328 1 CRANKSHAFT
3 75077 3 CONNECTING ROD
4 75033 3 BEARING INSERT 1 PR 1284709
5 75032 3 BUSHING, CONNECTING ROD
6 78547 6 BOLT, CONNECTING ROD
7 60899 6 NUT, ELASTIC STOP 1/2-20 UNF
8 75072 3 CROSSHEAD & ROD ASSEMBLY
9 79904 6 S/SCR, SH 5/16-18 UNC x 5/16"
10 75076 3 WRIST PIN
11 00 79327 3 'O'-RING 5/8 O.D. x 1/16"
12 79121 3 CONE, BEARING
13 79120 1 CUP, BEARING
14 75044 1 GASKET, CRANKSHAFT BEARING
15 79113 1 SHIM .005" THICK
16 79114 2 HOUSING, CRANKSHAFT BEARING
17 44530 12 C/SCR, HH 1/2 UNC x 1 1/4 LG
18 44529 18 C/SCR, HH 1/2-13 UNC x 3/4"
19 79116 1 PINION SHAFT
20 18208 2 BALL BEARING, CRANKSHAFT
21 75043 2 GASKET, PINION BEARING
22 79109 1 CAP, PINION BEARING OPEN
23 79108 1 CAP, PINION BEARING
24 75045 1 GASKET, COVER
25 79123 1 COVER, PLATE
26 79098 1 PETCOCK 1/8 NPT
27 79905 1 PLATE, MODEL
28 79906 2 SCREW #4 x 3/16"
30 16634 3 FITTING-GREASE 1/8 NPTF
31 79748 3 WASHER, PACKING
32 00 79321 6 SEAL, OIL
33 79320 3 SLEEVE, PACKING NUT
34 79326 3 NUT, PLUNGER ROD
35 79081 1 CAP, OIL FILLER
36 79112 2 PLUG, PIPE (MAGNETIC) 1/2" NPT
37 75041 6 STUD, LONG 5/8" DIA.
38 79322 6 GASKET, CYLINDER JOINT
39 00 79103 3 CERAMIC LINED STEEL
40 75037 3 CUP, PLUNGER
41 75003 3 PACKING, CYLINDER NEOPRENE
42 75062 3 WASHER, PLUNGER CUP

00) INCLUDED IN WATER PUMP SPARES KIT 36686

257 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


24821 PUMP ASSEMBLY, WATER 35GPM

258 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


24821 PUMP ASSEMBLY, WATER 35GPM

43 00 75012 3 NUT, PLUNGER


44 75027 3 NUT, SPECIAL
45 79325 1 VALVE, CHAMBER
46 00 79324 6 SEAT, BALL VALVE
47 00 26157 6 BALL 1-1/8" DIA.
54 79323 3 GASKET, CYLINDER HEAD KEVLAR
55 63684 3 COVER, CYLINDER
56 79101 3 CLAMP, CYLINDER HEAD
57 75042 2 STUD, CYLINDER
58 44526 8 NUT, HEX 5/8-11 UNC
59 79334 3 GASKET, VALVE COVER KEVLAR
60 79882 3 COVER, VALVE
61 78541 3 CLAMP, VALVE COVER
62 75022 6 STUD 1/2 x 3-1/4" Lg.
63 44525 6 NUT, HEX 1/2-13 UNC
64 28097 2 PLUG, 2" NPT SQ HD
65 18183 1 PLUG, PIPE (SQ. HEAD) 1 1/4-11 1/2 NPT
66 75019 1 PLUNGER CUP REMOVER
67 79333 1 VALVE SEAT REMOVER
100 00 75070 REF GASKET, CYLINDER
101 00 75071 REF GASKET, CYLINDER HEAD COPPER
102 00 75069 REF GASKET, VALVE COVER COPPER
103 00 79606 REF PACKING, CYLINDER CARBOXILATED

00) INCLUDED IN WATER PUMP SPARES KIT 36686

259 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


24821 PUMP ASSEMBLY, WATER 35GPM

260 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


24821 PUMP ASSEMBLY, WATER 35GPM

1 79105 1 PUMP CASE


2 79328 1 CRANKSHAFT
3 75077 3 CONNECTING ROD
4 75033 3 BEARING INSERT 1 PR 1284709
5 75032 3 BUSHING, CONNECTING ROD
6 78547 6 BOLT, CONNECTING ROD
7 60899 6 NUT, ELASTIC STOP 1/2-20 UNF
8 75072 3 CROSSHEAD & ROD ASSEMBLY
9 79904 6 S/SCR, SH 5/16-18 UNC x 5/16"
10 75076 3 WRIST PIN
11 00 79327 3 'O'-RING 5/8 O.D. x 1/16"
12 79121 3 CONE, BEARING
13 79120 1 CUP, BEARING
14 75044 1 GASKET, CRANKSHAFT BEARING
15 79113 1 SHIM .005" THICK
16 79114 2 HOUSING, CRANKSHAFT BEARING
17 44530 12 C/SCR, HH 1/2 UNC x 1 1/4 LG
18 44529 18 C/SCR, HH 1/2-13 UNC x 3/4"
19 79116 1 PINION SHAFT
20 18208 2 BALL BEARING, CRANKSHAFT
21 75043 2 GASKET, PINION BEARING
22 79109 1 CAP, PINION BEARING OPEN
23 79108 1 CAP, PINION BEARING
24 75045 1 GASKET, COVER
25 79123 1 COVER, PLATE
26 79098 1 PETCOCK 1/8 NPT
27 79905 1 PLATE, MODEL
28 79906 2 SCREW #4 x 3/16"
30 16634 3 FITTING-GREASE 1/8 NPTF
31 79748 3 WASHER, PACKING
32 00 79321 6 SEAL, OIL
33 79320 3 SLEEVE, PACKING NUT
34 79326 3 NUT, PLUNGER ROD
35 79081 1 CAP, OIL FILLER
36 79112 2 PLUG, PIPE (MAGNETIC) 1/2" NPT
37 75041 6 STUD, LONG 5/8" DIA.
38 79322 6 GASKET, CYLINDER JOINT
39 00 79103 3 CERAMIC LINED STEEL
40 75037 3 CUP, PLUNGER
41 75003 3 PACKING, CYLINDER NEOPRENE
42 75062 3 WASHER, PLUNGER CUP

00) INCLUDED IN WATER PUMP SPARES KIT 36686

261 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


24821 PUMP ASSEMBLY, WATER 35GPM

262 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


24821 PUMP ASSEMBLY, WATER 35GPM

43 00 75012 3 NUT, PLUNGER


44 75027 3 NUT, SPECIAL
45 79325 1 VALVE, CHAMBER
46 00 79324 6 SEAT, BALL VALVE
47 00 26157 6 BALL 1-1/8" DIA.
54 79323 3 GASKET, CYLINDER HEAD KEVLAR
55 63684 3 COVER, CYLINDER
56 79101 3 CLAMP, CYLINDER HEAD
57 75042 2 STUD, CYLINDER
58 44526 8 NUT, HEX 5/8-11 UNC
59 79334 3 GASKET, VALVE COVER KEVLAR
60 79882 3 COVER, VALVE
61 78541 3 CLAMP, VALVE COVER
62 75022 6 STUD 1/2 x 3-1/4" Lg.
63 44525 6 NUT, HEX 1/2-13 UNC
64 28097 2 PLUG, 2" NPT SQ HD
65 18183 1 PLUG, PIPE (SQ. HEAD) 1 1/4-11 1/2 NPT
66 75019 1 PLUNGER CUP REMOVER
67 79333 1 VALVE SEAT REMOVER
100 00 75070 REF GASKET, CYLINDER
101 00 75071 REF GASKET, CYLINDER HEAD COPPER
102 00 75069 REF GASKET, VALVE COVER COPPER
103 00 79606 REF PACKING, CYLINDER CARBOXILATED

00) INCLUDED IN WATER PUMP SPARES KIT 36686

263 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


18185 DISCHARGE ASM, PUMP #20 NPT

264 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


18185 DISCHARGE ASM, PUMP #20 NPT

1 00 3548141 1 GAUGE, PRESSURE


3 18922 1 BUSHING, HEX PIPE #20 x #8 NPT
4 20720 1 NIPPLE, #20 NPT x 2 LG XH
5 21063 1 CROSS, PIPE #20 NPT
6 17944 1 BUSHING, HEX PIPE #20 x #16 NPT
7 3546492 1 VALVE, PRESSURE RELIEF ( Page 266 )

00) INCLUDED IN FLUID CIRCULATION SPARES KIT 5401789

265 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546492 VALVE, PRESSURE RELIEF

266 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546492 VALVE, PRESSURE RELIEF

1 3546496 1 SEAT
2 3546493 1 BODY
3 21837 1 BALL, SS 15/16 DIA
4 3546495 1 HOLDER, BALL
5 24313 1 SPRING, COMPRESSION
6 3546494 1 GUIDE, SPRING
7 22179 1 NUT-BRASS 5/8-11 UNC
8 21841 1 SCREW-ADJUST

267 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


67321 WATER-SWIVEL, UNIVERSAL (Iss 4)

268 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


67321 WATER-SWIVEL, UNIVERSAL (Iss 4)

269 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5004472 HOISTING GROUP, LF230

270 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5004472 HOISTING GROUP, LF230

1 3546809 1 CABLE ASM, HOIST 7/8 DIA ( Page 272 )


2 5003978 1 PIN ASM, HOIST
3 3542898 1 HOIST PLUG, HEAVY DUTY ( Page 274 )

271 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546809 CABLE ASM, HOIST 7/8 DIA (Rev A)

272 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546809 CABLE ASM, HOIST 7/8 DIA (Rev A)

1 3546812 1 WEIGHT, LF230 HOIST CABLE


2 3546811 1 SHACKLE, 25 TON
3 3546810 1 PIGTAIL, 7/8 HOIST CABLE
4 45676 1 C/SCR, SH 1/2-13 NC x 3/4 Lg.
5 00 3548582 1 CABLE, 22mm X 96' HOIST

00) REF 5400556 - 34M LONG CABLE FOR USE IN APAC REGION TO ACCOMOMODATE THEIR ROD HANDLING (N
INCLUDED IN THIS ASSEMBLY)

273 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3542898 HOIST PLUG, HEAVY DUTY (Rev B)

274 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3542898 HOIST PLUG, HEAVY DUTY (Rev B)

1 3542899 1 BOLT, EYE REWORK 30K HOIST PLUG


2 3542900 1 SLEEVE, WEAR 30K HOIST PLUG
3 17447 1 FITTING, GREASE 1/4-28 UNF STR - [L.C. #90359-16]
4 3542901 1 BEARING HOUSING, 30K HOIST PLUG
5 3542902 1 BEARING, 30K HOIST PLUG
6 3542903 1 SLEEVE, SHAFT 30K HOIST PLUG
7 3542914 1 L/NUT, 1-1/2 UNF STOVER GR 8
8 24307 1 PIN, SPRING 1/4 x 2 LG
9 3542904 1 LOWER HOUSING, 30K HOIST PLUG

275 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546719 OUTRIGGER ASM LF230 (OPTIONAL) (Rev B)

276 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546719 OUTRIGGER ASM LF230 (OPTIONAL) (Rev B)

1 3542422 4 OUTRIGGER, BASE FRAME


2 3542423 4 MOUNT, CYLINDER OUTRIGGER
3 3541601 4 CYLINDER, HYDRAULIC OUTRGGER
4 3541598 4 LEG, STABILIZER OUTRIGGER ( Page 282 )
5 3542425 4 PIN, CYLINDER OUTRIGGER
6 3542426 20 STRIP, WEAR OUTRIGGER
7 3542427 16 STRIP, WEAR OUTRIGGER
8 3542428 4 STRIP, WEAR OUTRIGGER
9 3542429 8 RING, RETAINING OUTRIGGER CYL [1" external]
10 3542402 3 BULKHEAD, HOSE OUTRIGGER
11 3546893 1 GUARD, DIRECTIONAL VALVE
12 3546894 1 MOUNTING BASE, VAVLE DIRECTIONAL
13 3546892 1 PIPING GRP, OUTRIGGER LF230 ( Page 284 )
14 44514 56 C/SCR, HH 5/8-11 x 1-3/4" - [L.C. #90214-173]
15 44522 56 L/WASHER, SPLIT SPRING 5/8
16 44526 56 NUT, HEX 5/8-11 UNC
17 44510 16 C/SCR, HH 1/2-13 UNC x 1-1/2
18 44521 32 L/WASHER, SPLIT SPRING 1/2"
19 44512 7 C/SCR, HH 3/8 UNC x 1 LG
20 44520 7 L/WASHER, 3/8 SAE G8
21 46755 2 C/SCR, HH 1/4 UNC x 1 3/4 LG
22 44518 2 L/WASHER, 1/4 ID
23 44567 2 L/NUT, 1/4-20UNC
24 44510 2 C/SCR, HH 1/2-13 UNC x 1-1/2
25 44521 2 L/WASHER, SPLIT SPRING 1/2"
27 44558 16 C/SCR, HH 3/8-16UNC x 1 3/4LG.
28 3543350 168 M/SCR, FLT HD 1/4-20UNC x 3/4
29 02 3541599 1 VALVE, THREE-WAY SELECTOR
30 01 3546720 1 VALVE, 12 BANK OUTRIGGER
31 3544095 20 SHIM, (.060 THK)
32 3544096 20 SHIM, (.030 THK)
33 23183 4 SCREW, DRIVE
34 3542424 0 MOUNT, STABILIZER LEG FRONT
35 3542350 0 LEG, STABILIZER FRONT JACK

01) 5402614 CARTRIDGE, RELIEF VALVE REF


02) 5402692 KNOB KIT REF

277 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546719 OUTRIGGER ASM LF230 (OPTIONAL) (Rev B)

278 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546719 OUTRIGGER ASM LF230 (OPTIONAL) (Rev B)

1 3542422 4 OUTRIGGER, BASE FRAME


2 3542423 4 MOUNT, CYLINDER OUTRIGGER
3 3541601 4 CYLINDER, HYDRAULIC OUTRGGER
4 3541598 4 LEG, STABILIZER OUTRIGGER ( Page 282 )
5 3542425 4 PIN, CYLINDER OUTRIGGER
6 3542426 20 STRIP, WEAR OUTRIGGER
7 3542427 16 STRIP, WEAR OUTRIGGER
8 3542428 4 STRIP, WEAR OUTRIGGER
9 3542429 8 RING, RETAINING OUTRIGGER CYL [1" external]
10 3542402 3 BULKHEAD, HOSE OUTRIGGER
11 3546893 1 GUARD, DIRECTIONAL VALVE
12 3546894 1 MOUNTING BASE, VAVLE DIRECTIONAL
13 3546892 1 PIPING GRP, OUTRIGGER LF230 ( Page 284 )
14 44514 56 C/SCR, HH 5/8-11 x 1-3/4" - [L.C. #90214-173]
15 44522 56 L/WASHER, SPLIT SPRING 5/8
16 44526 56 NUT, HEX 5/8-11 UNC
17 44510 16 C/SCR, HH 1/2-13 UNC x 1-1/2
18 44521 32 L/WASHER, SPLIT SPRING 1/2"
19 44512 7 C/SCR, HH 3/8 UNC x 1 LG
20 44520 7 L/WASHER, 3/8 SAE G8
21 46755 2 C/SCR, HH 1/4 UNC x 1 3/4 LG
22 44518 2 L/WASHER, 1/4 ID
23 44567 2 L/NUT, 1/4-20UNC
24 44510 2 C/SCR, HH 1/2-13 UNC x 1-1/2
25 44521 2 L/WASHER, SPLIT SPRING 1/2"
27 44558 16 C/SCR, HH 3/8-16UNC x 1 3/4LG.
28 3543350 168 M/SCR, FLT HD 1/4-20UNC x 3/4
29 02 3541599 1 VALVE, THREE-WAY SELECTOR
30 01 3546720 1 VALVE, 12 BANK OUTRIGGER
31 3544095 20 SHIM, (.060 THK)
32 3544096 20 SHIM, (.030 THK)
33 23183 4 SCREW, DRIVE
34 3542424 0 MOUNT, STABILIZER LEG FRONT
35 3542350 0 LEG, STABILIZER FRONT JACK

01) 5402614 CARTRIDGE, RELIEF VALVE REF


02) 5402692 KNOB KIT REF

279 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546719 OUTRIGGER ASM LF230 (OPTIONAL) (Rev B)

280 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546719 OUTRIGGER ASM LF230 (OPTIONAL) (Rev B)

1 3542422 4 OUTRIGGER, BASE FRAME


2 3542423 4 MOUNT, CYLINDER OUTRIGGER
3 3541601 4 CYLINDER, HYDRAULIC OUTRGGER
4 3541598 4 LEG, STABILIZER OUTRIGGER ( Page 282 )
5 3542425 4 PIN, CYLINDER OUTRIGGER
6 3542426 20 STRIP, WEAR OUTRIGGER
7 3542427 16 STRIP, WEAR OUTRIGGER
8 3542428 4 STRIP, WEAR OUTRIGGER
9 3542429 8 RING, RETAINING OUTRIGGER CYL [1" external]
10 3542402 3 BULKHEAD, HOSE OUTRIGGER
11 3546893 1 GUARD, DIRECTIONAL VALVE
12 3546894 1 MOUNTING BASE, VAVLE DIRECTIONAL
13 3546892 1 PIPING GRP, OUTRIGGER LF230 ( Page 284 )
14 44514 56 C/SCR, HH 5/8-11 x 1-3/4" - [L.C. #90214-173]
15 44522 56 L/WASHER, SPLIT SPRING 5/8
16 44526 56 NUT, HEX 5/8-11 UNC
17 44510 16 C/SCR, HH 1/2-13 UNC x 1-1/2
18 44521 32 L/WASHER, SPLIT SPRING 1/2"
19 44512 7 C/SCR, HH 3/8 UNC x 1 LG
20 44520 7 L/WASHER, 3/8 SAE G8
21 46755 2 C/SCR, HH 1/4 UNC x 1 3/4 LG
22 44518 2 L/WASHER, 1/4 ID
23 44567 2 L/NUT, 1/4-20UNC
24 44510 2 C/SCR, HH 1/2-13 UNC x 1-1/2
25 44521 2 L/WASHER, SPLIT SPRING 1/2"
27 44558 16 C/SCR, HH 3/8-16UNC x 1 3/4LG.
28 3543350 168 M/SCR, FLT HD 1/4-20UNC x 3/4
29 02 3541599 1 VALVE, THREE-WAY SELECTOR
30 01 3546720 1 VALVE, 12 BANK OUTRIGGER
31 3544095 20 SHIM, (.060 THK)
32 3544096 20 SHIM, (.030 THK)
33 23183 4 SCREW, DRIVE
34 3542424 0 MOUNT, STABILIZER LEG FRONT
35 3542350 0 LEG, STABILIZER FRONT JACK

01) 5402614 CARTRIDGE, RELIEF VALVE REF


02) 5402692 KNOB KIT REF

281 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3541598 LEG, STABILIZER OUTRIGGER

282 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3541598 LEG, STABILIZER OUTRIGGER

1 00 1 O-RING
2 00 2 BACK-UP WASHER
3 00 1 O-RING
4 00 1 BACK-UP WASHER
5 00 1 SNAP RING, 2" ROD
6 00 1 O-RING
7 00 1 RETAINING RING
8 00 1 OIL SEAL
9 00 1 ROD SEAL
10 00 1 O-RING
11 00 1 BACK-UP WASHER
12 00 2 WEAR RING
13 00 1 PISTON SEAL
14 00 1 O-RING
15 00 2 BACK-UP WASHER
16 00 1 WEAR RING
17 00 1 NYLON BALL
18 00 1 SET SCREW
19 1

00) SUPPLIED IN REBUILD KIT 5000082. FOR LOCK VALVE SEAL KIT ORDER 3544256

283 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

284 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

285 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

286 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

287 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

288 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

289 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

290 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

291 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

292 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546892 PIPING GRP, OUTRIGGER LF230 (Rev A)

293 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003424 MAINLINE HOIST LIMITER (OPTIONAL)

294 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003424 MAINLINE HOIST LIMITER (OPTIONAL)

1 3004168 1 KIT, HOIST LIMITER 40K ( Page 296 )

295 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3004168 KIT, HOIST LIMITER 40K

296 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3004168 KIT, HOIST LIMITER 40K

1 3004180 16 SPACER 25 OD x 11 ID x 20
2 3004181 4 SPACER 20 OD x 6 ID x 50
3 3004185 1 SPROCKET, IDLER 15T
4 3004186 1 SWITCH, 40:1 ROTARY LIMIT
5 3004187 1 CHAIN 3/8 PITCH x 6.5 FT
6 3004188 1 BLOCK, ADJUSTING IDLER
7 3004189 1 ARM, ADJUSTING IDLER
8 5003972 1 COVER, SWITCH
9 3004192 1 PLATE, TIE REWORK
11 3004194 1 SPROCKET, 114T x 3/8 PITCH
12 3004373 1 FLANGE REWORK, WINCH
13 5003523 1 SPROCKET, 38 T x 3/8 PITCH
14 68886 1 C/SCR, HH M10 x 1.5 x 30
15 68889 16 C/SCR, HH M10 x 1.5 x 45
16 68861 2 C/SCR, HH M8 x1.25 x 20
17 93360 4 C/SCR, SH M5 x .8 x 80
18 93252 17 WASHER, FLAT M10
19 93249 4 WASHER, FLAT M5
20 93251 2 WASHER, FLAT M8
21 93128 17 L/WASHER, SPLIT SPRING M10
22 93125 4 L/WASHER, SPLIT SPRING M5
23 93127 2 L/WASHER, SPLIT SPRING M8

297 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548558 COOLER GRP, HYDAC ELH6 COMBO TIER 3 CUMMINS ENGINE ONLY

298 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548558 COOLER GRP, HYDAC ELH6 COMBO TIER 3 CUMMINS ENGINE ONLY

1 3548512 1 COOLER, HYD OIL DUAL CORE ( Page 300 )


2 44593 4 C/SCR, HH 3/8-16UNC x 1 1/4
3 44520 4 L/WASHER, 3/8 SAE G8
4 44859 4 WASHER, FLAT 3/8 SAE G8

299 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548512 COOLER, HYD OIL DUAL CORE

300 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548512 COOLER, HYD OIL DUAL CORE

2 00 5002389 1 COOLER, AUXILLARY


4 5002391 1 MOTOR, HYD
6 5002390 1 FAN
8 5402070 1 CORE, MAIN COOLER

00) HEAD COOLER INSTALLED ON THE FRONT OF UNIT FOR TIER 3 ENGINES.

301 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549265 FUEL TANK GRP PRIOR TO S/N 2010-065

302 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3549265 FUEL TANK GRP PRIOR TO S/N 2010-065

1 3547006 1 TANK ASM, 128 GAL FUEL LF230


2 3547454 1 PIPING, LF230 FUEL TANK 128 US GALLON ( Page 306 )
3 3548571 1 TANK GROUP, 225 GAL FUEL LF230 ( Page 308 )
4 3548254 1 FUEL PIPING GROUP 225 GAL TANK ( Page 310 )

303 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547006 TANK ASM, 128 GAL FUEL LF230 (REV C)

304 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547006 TANK ASM, 128 GAL FUEL LF230 (REV C)

1 34347 1 ADAP, HYD PLUG, #32 ORB


2 3543931 1 GAUGE, FLUID LEVEL
3 44621 4 WASHER, FLAT 1/2"
4 44521 4 L/WASHER, SPLIT SPRING 1/2"
5 * 44525 4 NUT, HEX 1/2-13 UNC

*) Supplied w/Power Unit

305 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547454 PIPING, LF230 FUEL TANK 128 US GALLON

306 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3547454 PIPING, LF230 FUEL TANK 128 US GALLON

1 1 HOSE ASM, 5/8" X 168" Lg


2 1 HOSE ASM, 1/2" X 192" Lg
3 39690 2 ADAP, HYD 90 8 JIC(F) x 8 JIC
4 36457 1 ADAP, HYD #8 JIC x #8 ORB x 90Deg
5 36404 1 ADAP, HYD #10JIC x #8 ORB x 90
6 35895 1 ADAP, HYD 12 JIC - 12 ORB x 90°
7 103289 1 ADAP, HYD #10 ORB x #10JIC(F)
8 1 ADAP, 1/4 JIC(F) X 1/4 TUBE
9 37757 1 ADAP, HYD #4JIC x #4JIC BULKHEAD
10 33879 1 NUT, #4 BACK-UP LOCK
11 2 CLAMP, 1" ID HOSE
12 2 CLAMP, 7/8" ID HOSE
13 50392 1 CLAMP, HOSE
14 33648 1 ADAP, HYD #10 JIC x #10 ORB
15 101581 1 ADAPT, 1/4" NPTx 1/4" TUBE
16 104552 1 HOSE, LOW PRESSURE [Ï1/4]

307 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548571 TANK GROUP, 225 GAL FUEL LF230

308 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548571 TANK GROUP, 225 GAL FUEL LF230

1 3548628 1 FUEL TANK, 225 US GAL


2 100290 1 FILLER, BREATHER CAP
3 100996 1 FITTING, HOSE END
4 102017 1 HOSE, CLEAR PLASTIC 3/8 ID
5 1 ADAPTER
6 1 ADAPTER
8 1 PLUG
9

309 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548254 FUEL PIPING GROUP 225 GAL TANK

310 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548254 FUEL PIPING GROUP 225 GAL TANK

1 3542252 1 HOSE Ø1/2 X 120" Lg.


2 3544544 1 HOSE, 5/16 ID SAE30R7
3 8500435 2 CLAMP. HOSE SIZE 8
4 306143 2 CLAMP, HOSE 5/8 OD

311 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546871 CATWALK GRP, STAIRS & RAILING PRIOR TO S/N 2010-065 (Rev B)

312 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546871 CATWALK GRP, STAIRS & RAILING PRIOR TO S/N 2010-065 (Rev B)

1 3543351 1 CATWALK, OUTRIGGER RIGHT SIDE


2 3543352 1 CATWALK, OUTRIGGER RIGHT SIDE
3 3546870 1 CATWALK, OUTRIGGER LEFT SIDE
4 3546869 1 CATWALK, OUTRIGGER LEFT SIDE
5 3543353 4 PIN, LOCKING CATWALK
6 3544094 2 STAIRS, CATWALK (DYNATEC)
7 3544114 4 SUPPORT LEG, STAIRS (DYNATEC)
8 102113 4 CLIP, HITCH PIN
9 24964 5.5 CHAIN, 1/4" (30.5" LONG QTY 2)
10 24964 5.5 CHAIN, 1/4" (30.5" LONG QTY 2)
11 24964 5.5 CHAIN, 1/4" (30.5" LONG QTY 2)
12 24964 5.5 CHAIN, 1/4" (30.5" LONG QTY 2)
13 3544153 2 RAILING, CATWALK LF140
14 3544154 8 POST, RAILING (STAIRS) LF140
15 44532 4 C/SCR, HH 1/2UNC x 2-3/4 LG
16 44513 8 C/SCR, HH 1/2-13UNC x 1 LG
17 23936 4 L/NUT, HEX 1/2 UNC NYLOC

313 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3542304 TRUCK MOUNT SUB-FRAME ASM PRIOR TO S/N 2010-065 Rev A

314 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3542304 TRUCK MOUNT SUB-FRAME ASM PRIOR TO S/N 2010-065 Rev A

1 3543104 2 FENDER, ALUMINUM


2 3543256 2 PIN, BULL UNIVERSAL BASE FRAME
3 3542351 2 PIN, BENT PULL 1/2 DIA
4 3543273 8 SPACER, UNIVERSAL BASE FRAME
5 37628 8 C/SCR, HH 3/4-10 x 3-1/2 - [L.C. #90216-286]
6 44523 8 L/WASHER, SPLIT SPRING 3/4
7 44524 8 NUT, HEX 3/4-10 UNC
8 TBA 16 ENGINE PIPING GPR
9 44575 16 L/WASHER, SPLIT SPRING 1 ID
10 44573 32 NUT, HEX 1 UNC
11 3546850 1 FRAME, SUB-BASE TRUCK
12 3546851 8 PLATE, TRUCK MOUNT CLAMPING
13 3546852 2 MUD FLAP, LF230 TRUCK MOUNT

315 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003573 BARRIER INSTALLATION, ROTATION (SA #1003)

316 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003573 BARRIER INSTALLATION, ROTATION (SA #1003)

1 5003866 1 PLATE, MAST REWORK


2 5003554 1 SUPPORT, ROTATION BARRIER
3 5003594 1 STRIKER, ROTATION BARRIER
4 5003568 1 BARRIER, ROTATION
5 5003583 1 BARRIER, SPRUNG
6 5003574 1 PIN, ROTATION BARRIER
7 5400321 1 LINKAGE
8 5000327 1 ACTUATOR, 180 DEG HELAC
9 3541214 1 SWITCH, LIMIT
10 36400 1 HOSE ASM, 1/4 I.D. x 30" LG.
11 63262 1 HOSE ASM, #4 SAE x31" LG
12 37015 2 ADAP, HYD 90 #4 ORB x #4 JIC
13 33868 2 NUT, HEX JAM # 4 JIC
14 37757 2 ADAP, HYD #4JIC x #4JIC BULKHEAD
15 68919 3 C/SCR, HH M12 x 1.75 x 35
16 68921 8 C/SCR, HH M12 x 1.75 x 45
17 3540014 4 C/SCR, SH #10 UNC x 1 3/4 LG
18 93341 20 C/SCR, SH M10 x 1.5 x 20
19 93187 2 C/SCR, SH M12 x 1.75 x 60
20 67605 4 L/NUT, NYLOK M12 x 1.75
21 93116 9 NUT, HEX M12 X 1.75 G10.9 THIN
22 5003623 2 WASHER, M12 BEVEL
23 93253 26 WASHER, FLAT M12

317 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003573 BARRIER INSTALLATION, ROTATION (SA #1003)

318 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003573 BARRIER INSTALLATION, ROTATION (SA #1003)

1 5003866 1 PLATE, MAST REWORK


2 5003554 1 SUPPORT, ROTATION BARRIER
3 5003594 1 STRIKER, ROTATION BARRIER
4 5003568 1 BARRIER, ROTATION
5 5003583 1 BARRIER, SPRUNG
6 5003574 1 PIN, ROTATION BARRIER
7 5400321 1 LINKAGE
8 5000327 1 ACTUATOR, 180 DEG HELAC
9 3541214 1 SWITCH, LIMIT
10 36400 1 HOSE ASM, 1/4 I.D. x 30" LG.
11 63262 1 HOSE ASM, #4 SAE x31" LG
12 37015 2 ADAP, HYD 90 #4 ORB x #4 JIC
13 33868 2 NUT, HEX JAM # 4 JIC
14 37757 2 ADAP, HYD #4JIC x #4JIC BULKHEAD
15 68919 3 C/SCR, HH M12 x 1.75 x 35
16 68921 8 C/SCR, HH M12 x 1.75 x 45
17 3540014 4 C/SCR, SH #10 UNC x 1 3/4 LG
18 93341 20 C/SCR, SH M10 x 1.5 x 20
19 93187 2 C/SCR, SH M12 x 1.75 x 60
20 67605 4 L/NUT, NYLOK M12 x 1.75
21 93116 9 NUT, HEX M12 X 1.75 G10.9 THIN
22 5003623 2 WASHER, M12 BEVEL
23 93253 26 WASHER, FLAT M12

319 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003573 BARRIER INSTALLATION, ROTATION (SA #1003)

320 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5003573 BARRIER INSTALLATION, ROTATION (SA #1003)

1 5003866 1 PLATE, MAST REWORK


2 5003554 1 SUPPORT, ROTATION BARRIER
3 5003594 1 STRIKER, ROTATION BARRIER
4 5003568 1 BARRIER, ROTATION
5 5003583 1 BARRIER, SPRUNG
6 5003574 1 PIN, ROTATION BARRIER
7 5400321 1 LINKAGE
8 5000327 1 ACTUATOR, 180 DEG HELAC
9 3541214 1 SWITCH, LIMIT
10 36400 1 HOSE ASM, 1/4 I.D. x 30" LG.
11 63262 1 HOSE ASM, #4 SAE x31" LG
12 37015 2 ADAP, HYD 90 #4 ORB x #4 JIC
13 33868 2 NUT, HEX JAM # 4 JIC
14 37757 2 ADAP, HYD #4JIC x #4JIC BULKHEAD
15 68919 3 C/SCR, HH M12 x 1.75 x 35
16 68921 8 C/SCR, HH M12 x 1.75 x 45
17 3540014 4 C/SCR, SH #10 UNC x 1 3/4 LG
18 93341 20 C/SCR, SH M10 x 1.5 x 20
19 93187 2 C/SCR, SH M12 x 1.75 x 60
20 67605 4 L/NUT, NYLOK M12 x 1.75
21 93116 9 NUT, HEX M12 X 1.75 G10.9 THIN
22 5003623 2 WASHER, M12 BEVEL
23 93253 26 WASHER, FLAT M12

321 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5400531 PUMP DRIVE GRP, 4 STACK TIER III

322 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5400531 PUMP DRIVE GRP, 4 STACK TIER III

1 3546401 1 PUMP, HYD AXIAL PISTON 33CC OPTIONAL EQUIPMENT ( Page 326 )
2 01 3541599 1 VALVE, THREE-WAY SELECTOR
3 5000379 1 VALVE, WATER PUMP CONTROL
4 3549286 1 ADAP, HYD STR 4 JIC(F) x 4 NPT(F)
5 36463 1 ADAP, #12 JIC x #12 ORB
6 37015 2 ADAP, HYD 90 #4 ORB x #4 JIC
7 5000483 1 NIPPLE, DIAGNOSTIC
8 33749 2 ADAP, #12 JIC x #12 JIC (F) x 45Deg
9 36980 2 ADAP, HYD 12 JIC x 12 ORB x 90Deg
10 5401629 1 ADAP, HYD 90 12 ORB 12 ORB
11 44530 2 C/SCR, HH 1/2 UNC x 1 1/4 LG
12 44521 2 L/WASHER, SPLIT SPRING 1/2"
13 44621 2 WASHER, FLAT 1/2"
14 44859 2 WASHER, FLAT 3/8 SAE G8
15 44536 2 C/SCR, HH 3/8-16UNC x 1-1/2
16 44520 2 L/WASHER, 3/8 SAE G8

01) 5402692 KNOB KIT REF

323 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5400531 PUMP DRIVE GRP, 4 STACK TIER III

324 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


5400531 PUMP DRIVE GRP, 4 STACK TIER III

1 3546401 1 PUMP, HYD AXIAL PISTON 33CC OPTIONAL EQUIPMENT ( Page 326 )
2 01 3541599 1 VALVE, THREE-WAY SELECTOR
3 5000379 1 VALVE, WATER PUMP CONTROL
4 3549286 1 ADAP, HYD STR 4 JIC(F) x 4 NPT(F)
5 36463 1 ADAP, #12 JIC x #12 ORB
6 37015 2 ADAP, HYD 90 #4 ORB x #4 JIC
7 5000483 1 NIPPLE, DIAGNOSTIC
8 33749 2 ADAP, #12 JIC x #12 JIC (F) x 45Deg
9 36980 2 ADAP, HYD 12 JIC x 12 ORB x 90Deg
10 5401629 1 ADAP, HYD 90 12 ORB 12 ORB
11 44530 2 C/SCR, HH 1/2 UNC x 1 1/4 LG
12 44521 2 L/WASHER, SPLIT SPRING 1/2"
13 44621 2 WASHER, FLAT 1/2"
14 44859 2 WASHER, FLAT 3/8 SAE G8
15 44536 2 C/SCR, HH 3/8-16UNC x 1-1/2
16 44520 2 L/WASHER, 3/8 SAE G8

01) 5402692 KNOB KIT REF

325 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546401 PUMP, HYD AXIAL PISTON 33CC OPTIONAL EQUIPMENT

326 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546401 PUMP, HYD AXIAL PISTON 33CC OPTIONAL EQUIPMENT

327 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546455M-F070 OC GUIDE BUSHING

328 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546455M-F070 OC GUIDE BUSHING

1 3546862 1 BUSHING, BRQHP (UPPER) {Head Chuck Upper}


2 3546861 1 BUSHING, BW CSG, NRQHP (UPPER) {Head Chuck Upper}
3 3546863 1 BUSHING, NW CSG, HRQHP (UPPER) {Head Chuck Upper}

329 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548366-F050 OC PQ CHUCK JAW

330 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3548366-F050 OC PQ CHUCK JAW

1 3543494 7 JAW, BQ PQ-CHUCK (3544188 SET OF 7)


2 3543291 7 JAW, NQ PQ-CHUCK (3543471 SET OF 7)
3 3543290 7 JAW, HQ PQ-CHUCK (3543472 SET OF 7)
4 3543289 7 JAW, PQ PQ-CHUCK (3543473 SET OF 7)

331 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546455M-F060 OC SPINDLE BUSHING

332 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546455M-F060 OC SPINDLE BUSHING

1 3546867 1 BUSHING, BQ SPINDLE


2 3546475 1 BUSHING, NQ SPINDLE
3 3546476 1 BUSHING, HQ SPINDLE

333 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


101752-F050 OC BOT JAW

334 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


101752-F050 OC BOT JAW

1 41614 2 JAW, SLIP BOT BQ FT CLAMP (41613 SET OF 2)


2 41616 2 JAW, SLIP BOT NQ FT CLAMP (41615 SET OF 2)
3 41618 2 JAW, SLIP BOT HQ FT CLAMP (41617 SET OF 2)
4 50240 2 JAW, SLIP HWT CSG (50241 SET OF 2)
5 3546644 2 JAW, SLIP PW CSG (3547272 SET OF 2)

335 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546455M-F080 OC ROD SUPPORT BUSHING

336 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


3546455M-F080 OC ROD SUPPORT BUSHING

1 3544176 1 BUSHING, BQ ROD SUPPORT


2 3543132 1 BUSHING, NQ ROD SUPPORT
3 3543133 1 BUSHING, HQ ROD SUPPORT
4 3542596 1 BUSHING, PQ ROD SUPPORT

337 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


101752-F060 OC HOIST PLUG ADAPTER SUBS

338 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


101752-F060 OC HOIST PLUG ADAPTER SUBS

1 3542883 1 SUB, NW R/P BRQ R/P BULLNOSE


2 3542934 1 SUB, NW R/P BQ R/P BULLNOSE
3 3542884 1 SUB, NW R/P NRQ R/P BULLNOSE
4 3542932 1 SUB, NW R/P NQ R/P BULLNOSE
5 3542885 1 SUB, NW R/P HRQ R/P BULLNOSE
6 3542933 1 SUB, NW R/P HQ R/P BULLNOSE
7 102912 1 SUB, NW R/P PHD/HWT R/P
8 3544177 1 SUB, NW R/P SHD/PWT R/P

339 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


101752-F040 OC MUDFUNNEL ADAPTER

340 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


101752-F040 OC MUDFUNNEL ADAPTER

1 3546650 1 ADAPTER, BRQ MUDFUNNEL


2 3545366 1 ADAPTER, NQ MUDFUNNEL
3 3546196 1 ADAPTER, HQ MUDFUNNEL
4 3546204 1 ADAPTER, HWT MUDFUNNEL

341 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.

Printed in Canada Copyright © 2011 BOART LONGYEAR


NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

100184 PUMP, HYD PISTON 19CC (SEAL KIT 3540345) 245


100226 VALVE, SEQUENCE MUD MIXER CARTRIDGE # 97006 55
100229 VALVE, PRESS. CONTROL (ROTATION) CARTRIDGE # 97004 55
100230 PLATE, CROSSOVER 55
100231 VALVE, PRESSURE, CONTROL CARTRIDGE # 97003 55
100290 FILLER, BREATHER CAP 309
100327 COVER, SERVICE 117,121
100608 NUT, STUD #10-24 NC 55
100705 CARTRIDGE, VALVE HOIST BRAKE 55
100975 C/SCR, SH #10 UNC x 1/2 LG 185
100996 FITTING, HOSE END 309
101029 ADAP, HYD #12 ORB x #12 NPT 255
101420 L/NUT, HEX 1/4 UNC NYLOK 5
101581 ADAPT, 1/4" NPTx 1/4" TUBE 307
101639 ADAP, HYD UNION #16 (M) ORB 69
101664 VALVE, BODY HOIST BRAKE RELEASE 55
101752-F040 OC MUDFUNNEL ADAPTER 3,341
101752-F050 OC BOT JAW 3,335
101752-F060 OC HOIST PLUG ADAPTER SUBS 3,339
101878 VALVE, FEED MUD MIXER CARTRIDGE # 97005 55
102017 HOSE, CLEAR PLASTIC 3/8 ID 309
102113 CLIP, HITCH PIN 313
102166 M/SCR, FH 1/4 UNC X 1/2 79,81,83,85
87
102229 C/SCR, SH FL/HD 1/4-20 x 3/4 5
102231 NUT, HEX 3/4 UNC 181
102525 C/SCR, HH 5/16-18UNC x 3 LG 69
102806 BOWL, ROD CLAMP 95
102912 SUB, NW R/P PHD/HWT R/P 339
102935 C/SCR, HH 1" UNC x 4 1/2 Lg. 173,177
102955 L/WASHER 1/2" 11,93,103,107
111,155
102957 WASHER, LOCK 1 ID 93
103010 FASTENER, HOOD 155
103146 L/NUT, 1UNC STOVER 79
103243 C/SCR, SH 3/4-10 UNC x 1-3/4" 103
103281 SHIM, CPN FLG 135,137,139
143,147,151
103289 ADAP, HYD #10 ORB x #10JIC(F) 307
103316 CHECK VALVE CARTRIDGE 29
103329 COUNTER BALANCE CARTRIDGE 31
103330 COUNTER BALANCE VALVE BODY 55
103457 C/SCR, HH 1" UNC x 3 1/2 Lg. 173
103815 TRANSMISSION, 4-SPEED [FUNK] 135,141,145
149
103825 C/SCR, HH 3/4 UNC x 1 3/4" Lg. 181
104024 NUT, HEX 3/8UNC NYLOCK 173
104101 VALVE, PRESSURE REDUCING 55
104141 W/L SHEAVE, 8" (REWORK) 181
104171 BEARING SPACER 181
104245 COVER, END RESERVOIR 71
104293 C/SCR, SH M8 x 1.25 x 25 49
104477 C/SCR, SH 1/4-20 UNC x 1 1/4" 59
104552 HOSE, LOW PRESSURE [Ï1/4] 307
104586 AXLE, BOLT (REWORK) 181
104847 HIGH PRESSURE FILTER (ELEMENT #100236) 71
104864 CARTRIDGE, HYD COUNTERBALANCE 91
105455 3 1/2 OD x 3 1/16 ID x 121 7/8 17
14570 HOSE ASM, SUCTION 2" ID x 20 FT. 255
14892 GUN, GREASE 103
16634 FITTING-GREASE 1/8 NPTF 117,257,261
17121 WASHER, 1/2 BEVEL 185
17273 FITTING, GREASE 1/8 NPT x 90° 117
17447 FITTING, GREASE 1/4-28 UNF STR - [L.C. #90359-16] 95,127,131,275
17944 BUSHING, HEX PIPE #20 x #16 NPT 265
17958 PLATE, SERIAL NUMBER 5,35

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 1
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

18183 PLUG, PIPE (SQ. HEAD) 1 1/4-11 1/2 NPT 255,259,263


18185 DISCHARGE ASM, PUMP #20 NPT 255
18208 BALL BEARING, CRANKSHAFT 257
18922 BUSHING, HEX PIPE #20 x #8 NPT 265
19325 WASHER, BEVEL Dia5/8 255
20720 NIPPLE, #20 NPT x 2 LG XH 265
21063 CROSS, PIPE #20 NPT 265
21837 BALL, SS 15/16 DIA 267
21841 SCREW-ADJUST 267
22079 PLUG-SOCKET PIPE, 1/4 N.P.T. 117
22179 NUT-BRASS 5/8-11 UNC 267
23183 SCREW, DRIVE 95,105,109,113
277,279,281
23936 L/NUT, HEX 1/2 UNC NYLOC 313
24307 PIN, SPRING 1/4 x 2 LG 275
24313 SPRING, COMPRESSION 267
24586 DECAL SPEC (GREASE) 95
24821 PUMP ASSEMBLY, WATER 35GPM 255
24964 CHAIN, 1/4" (30.5" LONG QTY 2) 313
25464 ADAP, HYD STR 20 JIC - 20 NPT 49
26046 CLAMP, HOSE 1" DIA. 71
26157 BALL 1-1/8" DIA. 259
26222 RETAINING RING, EXTERNAL 183
28051 PLUG, PIPE 3/4 DIA. 117
28097 PLUG, 2" NPT SQ HD 259
28281 FITTING, GREASE Dia1/4-28 UNF 101
28917 ADAP, HYD 90 #4 JIC x 1/4 NPT 61
3000557 PLATE, HINGE SPOOLING DEVICE 41,45
3003856 WELDMENT, RH PLATE 35
3003857 WELDMENT, LH PLATE 35
3003858 GUARD WELDMENT 35
3003859 WELDMENT, BRACKET MOUNTING 35
3003860 WIRE LINE HOIST ASSEMBLY 33
3003861 BAR, TIE DOWN 35
3003862 PLATE, KEEPER 41
3003867 BAR, TIE 41
3003868 SHAFT, SPOOLING 41
3003869 PLATE, LH SIDE 41
3003870 SPOOLING DEVICE, WIRELINE 33,43,47
3003871 PLATE, RH SIDE 41
3003872 FLANGE, BEARING 35
3003873 FLANGE, MOTOR MOUNT 35
3003877 SHAFT, WELDMENT IDLER 41
3003894 SHAFT, DRUM 35
3003895 PLATE, BEARING CAP 41
3003897 COVER, BEARING 41
3003898 GUARD, TOP 41
3003899 GUARD, BOTTOM 41
3003907 HOUSING, ASSEMBLY SPOOLING DEVICE 41
3003908 BLOCK, TRAVELLING 41
3003909 SPROCKET, 60T 3/8P 41
3003911 COVER 41
3003914 CHAIN, ROLLER 3/8P x 142 Lg. 41
3003916 FOLLOWER, SPOOLING DEVICE 41
3003926 FOLLOWER, THREAD SPOOLING DEVICE 41
3003981 WINCH, WIRELINE c/w LEVELWIND 3300 m CAPACITY 5
3004168 KIT, HOIST LIMITER 40K 295,297
3004180 SPACER 25 OD x 11 ID x 20 297
3004181 SPACER 20 OD x 6 ID x 50 297
3004185 SPROCKET, IDLER 15T 297
3004186 SWITCH, 40:1 ROTARY LIMIT 297
3004187 CHAIN 3/8 PITCH x 6.5 FT 297
3004188 BLOCK, ADJUSTING IDLER 297
3004189 ARM, ADJUSTING IDLER 297
3004192 PLATE, TIE REWORK 297
3004194 SPROCKET, 114T x 3/8 PITCH 297

NI- 2 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3004301 TUBE, ASM 37,39


3004326 GUARD, CHAIN 41
3004331 COVER, SPOOL SHAFT 41
3004373 FLANGE REWORK, WINCH 297
306143 CLAMP, HOSE 5/8 OD 311
306220 ADAP, HYD #4 JIC(F) x #4 NPT(F) 55
306283 L/NUT, 3/4 UNC NYLOCK G8 5,75
306466 PINION AND SHAFT-INPUT 115,119
306468 GEAR-OUTPUT 115
306469 GEAR, INTERMEDIATE 125
306473 HOUSING-MAIN 115
306474 COVER-HOUSING 115
306475 CARRIER-INPUT 115
306476 CAP- BEARING UPPER (OUTPUT) 115
306477 CAP- BEARING LOWER (OUTPUT) 115
306479 SHAFT-INTERMEDIATE IDLER 115
306481 SPACER-INTERMEDIATE 115
306482 PLATE-INTERMEDIATE LOCK 115
306483 RING-INNER LOCK 115
306484 RING-OUTER LOCK 115
306487 SHIM-.005 THICK 115
306488 SHIM-.007 THICK 115
306489 SHIM-.020 THICK 115
306492 SPACER, BEARING (REWORK) 125
306493 SPACER-OUTPUT 115
306494 SLEEVE-OUTPUT WEAR 123
306585 CUP-BEARING, O.D. 5.75 115
306587 CONE-BEARING, I.D. 3.625" 115
306588 CUP, BEARING O.D. 4.5276 125
306589 CONE, BEARING I.D. 2.7559 125
306590 CUP-BEARING, O.D. 8.875" 115
306592 CONE-BEARING, I.D. 6.25" 115
306593 CUP-BEARING, O.D. 9.75 115
306594 CONE-BEARING, I.D. 6.875" 115
306597 SPACER, CUP 125
306599 SEAL-OIL, ID 5.75" OD 6.625" 115
306600 SEAL, OIL ID 8.5" OD 9.75 115
306603 RING-SNAP, Dia6.75" SHAFT 115
306604 RING-SNAP, Dia3.625" SHAFT 117
306606 C/SCR,HH 1/2-13x1-1/4 Lg (Rwk) 115
306608 C/SCR,HH 3/8-16x1-1/4 Lg (Rwk) 117
3070406 BALL BEARING 65x140 6313 35
3070407 RETAINING RING, 330 DIA 41
3070409 BEARING, FLANGE 35 ID Y-TYPE 41
3070423 NUT, HH 5/8 UNF - 18 35
3070513 RAMP MODULE WIRELINE 65,67
3070514 BASE, 11 PIN RELAY 65
3070515 RELAY, TIMER, OFF DELAY 65
3071120 DRIVE ASM, HYDRAULIC 35
31185 ADAP, HYD BULKHEAD #8 JIC 99,153
32556 ADAP, HYD 90Deg 6 ORB x 8 JIC 49
33087 ADAPT, TEE #8 JIC(F) x #8 JIC 49
33109 ADAP, HYD 20 JIC x 16 ORB 57
33214 ADAP, HYD 90 DEG #4 JIC(F) x 4 JIC 57
33648 ADAP, HYD #10 JIC x #10 ORB 307
33681 ADAP, HYD #4 JIC x # 4 ORB TEE 55
33749 ADAP, #12 JIC x #12 JIC (F) x 45Deg 57,323,325
33794 ADAP, HYD TEE 12 JIC 57
33868 NUT, HEX JAM # 4 JIC 317,319,321
33879 NUT, #4 BACK-UP LOCK 307
34056 ADAP, HYD 1/8 NPT x 1/8 NPT 117
34062 ADAP, HYD #20 NPT x #20 NPT 255
34099 ADAP, HYD 1/8NPT(F) x 1/8NPT(F) 117
34171 ADAP, HYD TEE #20 NPT(F) 255
34198 ADAPT, #8 JIC SWIVEL x #6 ORB 49
34347 ADAP, HYD PLUG, #32 ORB 305

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 3
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3540005 RING, RETAINING Dia4.5" HOUSING 125


3540014 C/SCR, SH #10 UNC x 1 3/4 LG 75
3540049 FOOT CLAMP ADAPTER 95
3540054 PLUG-MAGNETIC PIPE [3/4 NPT] 117,157
3540055 MANIFOLD, LUBE 103
3540067 SWITCH SELECTOR, 2 POSITION 65
3540261 SUPPORT BAR, WIRELINE SHEAVE 181
3540273 CLAMP ASM, ROD HWT 93
3540275 L/NUT, HEX 1-1/2 UNC NYLOK 93
3540280 C/SCR, HH 1-1/2 UNC x 3-1/2 93
3540387 SNAP LOCK HITCH PIN Dia3/4 x 4LG 13
3540433 GEAR, INTERMEDIATE ASSEMBLY (PQ HEAD) 115
3540635 TRANSMISSION, REWORK [FUNK] 103
3540641 PLUG, MAGNETIC 141
3540642 COVER, SIDE 141
3540643 PLUG, PIPE 141
3540645 GEAR, INPUT SHAFT 143
3540646 SEAL, RING 141
3540648 DOWEL-GROOVED Dia1/2" x 1.75"LG. 115
3540665 BAR, LOCKING 85
3540666 PIN, LOCKING PIVOT 85
3540670 WEAR STRIP, UPPER 11
3540671 WEAR STRIP, LOWER 11
3540682 ADAP, HYD 90Deg 20 JIC x 24 ORB 49
3540722 SPLIT FLANGE KIT, 3" 69
3540735 M/SCR, SH 1/4 UNC X 3/8 79
3540775 PIN, REWORK HYD. CYL. 101
3540776 CYLINDER, HYD. ROD SLIDE 101
3540777 BRACE, ROD SLIDE TRAY 101
3540778 PIN, BRACE ROD SLIDE TRAY 101
3540783 WEAR STRIP, UPPER MAST RAISING 11
3540784 TOP CLAMPING BAR, MAST RAISING 11
3540786 WEAR STRIP, LOWER MAST RAISING 11
3540822 NUT, HEX #10 NYLOCK 59
3540830 SHACKLE, 1/4" 185
3540832 U-BOLT CLIP, 3/8 185
3540833 PIN, ROD GUARD SHEAVE 185
3540856 C/SCR BTN HD SOC 1/2UNCx1-1/4 155
3540861 LANDYARD, 6" LG 185
3541119 WEAR STRIP, MAST SLIDE (BOTTOM) 5
3541120 WEAR STRIP, MAST SLIDE (TOP) 5
3541154 TUBE ASM, HYD 3/8" OD 99
3541155 TUBE ASM, HYD 1/2" OD 99
3541156 TUBE ASM, HYD 3/4" OD 99
3541157 TUBE ASM, HYD 1" OD 99
3541158 BRACKET, HOSE HANGER(MAST) 99
3541161 HOSE HANGER, MAST SUB-ASM LF140/230 75
3541202 WASHER, THRUST (REWORK) 135
3541214 SWITCH, LIMIT 75
3541219 DECAL, WARNING CHUCK 103
3541238 BOLT, EYE 173
3541292 POTENTIOMETER 1K 65
3541317 RUBBER 69
3541330 BREAKER, 10 AMP 65
3541331 BREAKER, 5 AMP 65
3541367 GROMMET, 3/4 ID 253
3541577 BAR, Dia3 1/2 x 5 3/8 17
3541598 LEG, STABILIZER OUTRIGGER 277,283
3541599 VALVE, THREE-WAY SELECTOR 277
3541601 CYLINDER, HYDRAULIC OUTRGGER 277
3541651 BRACKET, FILTER 71
3541761 GAUGE, SIGHT 157
3541834 SNAP RING 5
3541835 PIN, TOP MAST RAISING CYL. 5
3541838 SHIFTER HANDLE, FUNK TRANSMISSION (1st & 4th) 135
3541839 SHIFTER HANDLE, FUNK TRANSMISSION (2nd & 3rd) 135

NI- 4 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3541849 LATCH, ADJUSTABLE 53


3541887 CYLINDER, 3-STAGE DOUBLE ACTING TELESCOPIC 5,9
3541893 RETAINING RING 185
3541895 BRACKET, SHEAVE WHEEL 185
3542032 ADAP, #4 JIC x #4 BSP x 90 DEG 57
3542075 MOUNT, PQ HEAD GUARD 155
3542076 SLIDE, PQ HEAD GUARD 155
3542079 WING, PQ HEAD GUARD LEFT (LEFT) 155
3542080 WING, PQ HEAD GUARD RIGHT (RIGHT) 155
3542112 SWITCH, SELECTOR 3-POSITION 65
3542116 SPACER BAR, EXTENDED 11
3542252 HOSE Ø1/2 X 120" Lg. 311
3542264 M/SCR, RND HD #10-24 x 1/2 155
3542265 NUT, HEX #10-24 NYLOK 155
3542266 C/SCR, HH 9/16 UNC x 2 155
3542296 FILTER, PRESSURE (ELEMENT # 3542297) 71
3542304 TRUCK MOUNT SUB-FRAME ASM PRIOR TO S/N 2010-065 3,315
3542350 LEG, STABILIZER FRONT JACK 277
3542351 PIN, BENT PULL 1/2 DIA 315
3542402 BULKHEAD, HOSE OUTRIGGER 277
3542422 OUTRIGGER, BASE FRAME 277
3542423 MOUNT, CYLINDER OUTRIGGER 277
3542424 MOUNT, STABILIZER LEG FRONT 277
3542425 PIN, CYLINDER OUTRIGGER 277
3542426 STRIP, WEAR OUTRIGGER 277
3542427 STRIP, WEAR OUTRIGGER 277
3542428 STRIP, WEAR OUTRIGGER 277
3542429 RING, RETAINING OUTRIGGER CYL [1" external] 277
3542442 FORK, EXTENDED SLIDING 135
3542446 CARTRIDGE, COUNTERBALANCE VALVE 9
3542595 HOUSING, BEARING SUPPORT 97
3542596 BUSHING, PQ ROD SUPPORT 337
3542598 KEEPER, BUSHING 97
3542600 BEARING ASM, ROD SUPPORT LF140 93
3542628 MAST, UPPER TELESCOPIC 173
3542629 CYLINDER, HYD MAST EXTEND 173
3542650 PIN, MAST LOCK 173
3542651 LEVER, PIN REMOVAL 173
3542680 SUPPORT, CYL MAST EXTEND 173
3542685 COVER, PAD HOUSING 173
3542686 PAD, WEAR 173
3542687 PLATE, PAD BACKUP 173
3542693 PIN, QUICK REL Ï1/2 x 2.3 Lg 173
3542694 PIN, QUICK REL Ï1/2 x 3.3 Lg. 173
3542733 S/SCR, HS 3/4-16NF x 2.00 Lg. 173
3542794 PIN, CYL EXTEND 173
3542838 STUD, 1/2-13 UNC PQ CHUCK 105
3542839 SPACER, PQ CHUCK 103
3542883 SUB, NW R/P BRQ R/P BULLNOSE 339
3542884 SUB, NW R/P NRQ R/P BULLNOSE 339
3542885 SUB, NW R/P HRQ R/P BULLNOSE 339
3542898 HOIST PLUG, HEAVY DUTY 271
3542899 BOLT, EYE REWORK 30K HOIST PLUG 275
3542900 SLEEVE, WEAR 30K HOIST PLUG 275
3542901 BEARING HOUSING, 30K HOIST PLUG 275
3542902 BEARING, 30K HOIST PLUG 275
3542903 SLEEVE, SHAFT 30K HOIST PLUG 275
3542904 LOWER HOUSING, 30K HOIST PLUG 275
3542914 L/NUT, 1-1/2 UNF STOVER GR 8 275
3542932 SUB, NW R/P NQ R/P BULLNOSE 339
3542933 SUB, NW R/P HQ R/P BULLNOSE 339
3542934 SUB, NW R/P BQ R/P BULLNOSE 339
3543104 FENDER, ALUMINUM 315
3543118 SHIM, WEAR STRIP LOWER 11
3543119 SHIM, WEAR STRIP LOWER 11
3543132 BUSHING, NQ ROD SUPPORT 337

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 5
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3543133 BUSHING, HQ ROD SUPPORT 337


3543140 HOOK, 'S' 185
3543208 BEARING, BALL SINGLE DEEP GROOVE 97
3543210 RING, RETAINING 97
3543212 SPACER, PQ CHUCK 103
3543236 SHEAVE, 5" O.D. 185
3543252 PIN, QUICK RELEASE 97
3543253 PIN ASM, QUICK RELEASE 95
3543256 PIN, BULL UNIVERSAL BASE FRAME 315
3543259 BAR, ADJUSTING CONSOLE 7
3543273 SPACER, UNIVERSAL BASE FRAME 315
3543281 SKID, WATER PUMP (W11) 255
3543282 BAR, LIFTING (W11) PUMP 255
3543289 JAW, PQ PQ-CHUCK (3543473 SET OF 7) 331
3543290 JAW, HQ PQ-CHUCK (3543472 SET OF 7) 331
3543291 JAW, NQ PQ-CHUCK (3543471 SET OF 7) 331
3543297 CARTRIDGE, HYD CHECK 55
3543332 GUARD, WIRELINE SHEAVE WHEEL 181
3543350 M/SCR, FLT HD 1/4-20UNC x 3/4 277
3543351 CATWALK, OUTRIGGER RIGHT SIDE 313
3543352 CATWALK, OUTRIGGER RIGHT SIDE 313
3543353 PIN, LOCKING CATWALK 313
3543375 SCREW, SUPPORT LEG 15
3543377 PIN, HITCH 1/4" 173
3543391 SOCKET, SCREW SUPPORT LEG 15
3543400 MANIFOLD ASM, HOIST CABLE [30K Winch] 59
3543401 VALVE, PRESS REDUCING 61
3543402 MANIFOLD, HOIST CABLE TENSION 61
3543406 C/SCR, HH Dia1 1/4-12 UNF x 3 1/2 5
3543447 TUBE, RETAINER W/L CABLE 181
3543453 VALVE, PRESS REDUCING 29
3543471 JAW SET, BW CSG, NRQHP ROD 127
3543472 JAW SET, NW CSG, HRQHP ROD 129,133
3543473 JAW SET, HWT CSG, PQ ROD 129
3543478 INNER CYLINDER, CHUCK NITRO 127
3543479 PISTON, PQ CHUCK NITRO 127
3543480 CYLINDER, OUTER CHUCK NITRO 127
3543481 LABRINTH SEAL, CHUCK NITRO 127
3543490 ADAPTER, MTG CHUCK NITRO 127
3543494 JAW, BQ PQ-CHUCK (3544188 SET OF 7) 331
3543496 BEARING, BALL THRUST 127
3543497 GAS SPRING, NITROGEN PQ CHUCK [T2SC Service Inst.] 127
3543499 RING, RETAINING INTERNAL 127
3543500 CUP SEAL, INNER URETHANE 127
3543501 CUP SEAL, OUTER URETHANE 127
3543502 CUP SEAL, PISTON URETHANE 127
3543503 O'RING, PQ CHUCK SPINDLE 127
3543505 O'RING, PQ CHUCK CYLINDER 127
3543506 RING, BACK-UP PQ CHUCK CYL 127
3543507 RING, SPINDLE WEAR LOWER 127
3543508 SEAL, OIL GUIDE PIN 127
3543509 BUSHING, RETAINER GUIDE 127
3543510 PIN, DOWEL 1 DIA x 3 1/2 LG 127
3543514 SLEEVE, WEAR SPINDLE UPPER 127
3543515 BOWL, PQ CHUCK NITRO 127
3543519 O'RING, GAS SPRING PQ CHUCK 127
3543521 SCREW, SET 1/2-13UNC x 1 1/4 127
3543524 RING, RETAINING EXTERNAL 127
3543668 C/SCR, SH 5/8-11 UNC X 2.5 G8 21
3543688 VALVE, REDUCING/RELIEVING 55
3543693 VALVE, REDUCING/RELIEVING 55
3543694 VALVE BODY, CHECK DUAL PO 55
3543774 SUPPORT PLT, PQ CHUCK 127
3543811 STUD KIT, 1/4-20UNC NUT & ROD 55
3543876 GREASE, ULTRA DUTY 14oz TUBE 127
3543918 LADDER, EXT. TYPE 1A 300 LBS 173

NI- 6 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3543931 GAUGE, FLUID LEVEL 305


3543963 VALVE, PRESSURE REDUCING 55
3544067 SUPPORT BAR, CABLE HOIST 5
3544094 STAIRS, CATWALK (DYNATEC) 313
3544095 SHIM, (.060 THK) 277
3544096 SHIM, (.030 THK) 277
3544113 PIN, MAST RAISING CYLINDER PIVOT 103
3544114 SUPPORT LEG, STAIRS (DYNATEC) 313
3544140 PUMP, HYD PISTON 33 CC (SEAL KIT # 3547283) 245
3544153 RAILING, CATWALK LF140 313
3544154 POST, RAILING (STAIRS) LF140 313
3544176 BUSHING, BQ ROD SUPPORT 337
3544177 SUB, NW R/P SHD/PWT R/P 339
3544182 SHIM, .030 MAST SLIDE (BOTTOM) 5
3544183 SHIM, .015 MAST SLIDE (TOP) 5
3544188 JAW SET, BRQHP 127
3544189 BRACKET, SHEAVE WHEEL 185
3544239 PLATE, LOCKING 55
3544240 PLUNGER, LOCKING 55
3544241 SPRING, COMPRESSION 55
3544252 STUD, #10-24UNC x 6.56 LG 55
3544262 SPACER, 3/4" 55
3544263 SPACER, 2-1/2" 55
3544264 ORIFICE, FIXED (.018") (PORT "P") 55
3544270 VALVE, FEED CONTROL HEAD 55
3544271 VALVE, CONTROL HEAD FEED 55
3544272 VALVE, CONTROL MUD MIXER 55
3544273 VALVE, CTRL CHUCK & ROD CLAMP 55
3544275 VALVE, CONTROL MAST RAISING 55
3544318 MANIFOLD, HEADER 3 STATION 90Deg 69
3544479 ACCUMULATOR, 1 QUART 255
3544481 KIT, CHAR-LYNN MOTOR SEAL 255
3544544 HOSE, 5/16 ID SAE30R7 311
3545064 FLAT BAR 5
3545102 GUARD, HOSE BLKHD (NOT SHOWN) 75
3545152 STOP PLATE, WINCH CABLE 19
3545366 ADAPTER, NQ MUDFUNNEL 341
3546028 MANIFOLD, PRE-TORQUE VALVE 53
3546045 HOIST, 40K PLANETARY 19,23,25
3546066 VALVE, PRESSURE RELIEF 53
3546081 SPINDLE REWORK, PQ CHUCK 5.06 ID 127
3546083 RETAINER REWORK, SPRING PQ 5.06 ID 127
3546084 RETAINER REWORK, JAW PQ 5.06 ID 127
3546085 NUT REWORK, SPINDLE PQ HEAD 115
3546086 CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE 103
3546087 HEAD ASM, BASIC PQ (134 ROD) 103
3546088 PQ HEAD ASM 75
3546100 CYLINDER, FEED 132" STROKE [4" Bore, 2 3/4" Rod] 79,89
3546118 UPPER MAST ASM 73,175,179
3546119 MAST, LOWER 40K TELESCOPIC 173
3546120 SLIDE, UPPER 40K MAST 173
3546189 PAD, TELESCOPIC MAST 173
3546191 SLIDE, 40K TELESCOPIC MAST 5
3546196 ADAPTER, HQ MUDFUNNEL 341
3546204 ADAPTER, HWT MUDFUNNEL 341
3546205 MAST, LF230 LOWER 75,77
3546206 PIVOT, TELESCOPIC MAST 5
3546259 GUARD, LF230 COVER 185
3546266 CYLINDER, LF230 MAST DUMP 173
3546273 FOOT, ROD CLAMP BASE 93
3546315 PIN, MAST RAISING CYLINDER 5
3546319 GUARD ASM, ROD ROTATION LF230 LOWER MAST MODULE 3
3546386 LEG ASM, MAST SLIDE SUPPORT LF230 5
3546388 LEG ASM, INNER SUPPORT LF230 MAST SLIDE 13
3546389 LEG, LF230 INNER SUPPORT 15
3546390 LEG, LF230 OUTER SUPPORT 13

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 7
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3546391 SUPPORT, SLIDE FRAME CYLINDER 79


3546401 PUMP, HYD AXIAL PISTON 33CC OPTIONAL EQUIPMENT 323,327
3546455H LF230 CORE DRILL ASSEMBLY S/N 2007- 193 & UP 3
3546455M-F060 OC SPINDLE BUSHING 3,333
3546455M-F070 OC GUIDE BUSHING 3,329
3546455M-F080 OC ROD SUPPORT BUSHING 3
3546464 RING, FEED CYLINDER ROD LOCKING 79
3546475 BUSHING, NQ SPINDLE 333
3546476 BUSHING, HQ SPINDLE 333
3546490 PIN, TELSCOPIC MAST DUMP 173
3546491 SIGN, LF230 IDENTIFICATION 173
3546492 VALVE, PRESSURE RELIEF 265
3546493 BODY 267
3546494 GUIDE, SPRING 267
3546495 HOLDER, BALL 267
3546496 SEAT 267
3546538 MOTOR, HYDRAULIC 2 SPEED 25
3546603 SLIDE ASM, LF230 PQ HEAD 75
3546604 SUPPORT, PQ HEAD SLIDE 79
3546605 CLAMP ASM, LF230 FEED CYLINDER 79
3546606 TRAY ASM, LF230 ROD SLIDE 75
3546607 TRAY, LF230 ROD SLIDE 101
3546608 MOUNT, FEED CYL MANIFOLD 79
3546609 GUARD, LH FEED CYLINDER 79
3546610 GUARD, RH FEED CYLINDER 79
3546611 HINGE PLATE, RH PQ HEAD 87
3546612 MTG PLATE, PQ HEAD LH 85
3546614 MTG PLATE, PQ HEAD RH 87
3546615 PLATE ASM, PQ HEAD RH SLIDE 79
3546616 PIN, PQ HEAD HINGE 87
3546617 WEAR STRIP, PQ HEAD UPPER 85
3546618 WEAR STRIP, CENTER 79
3546619 WEAR STRIP, LOWER 79
3546620 DIE SPRING, EXTRA-HEAVY (Green) 135
3546622 DISC, TRANSMISSION INTERLOCK 135
3546627 BSG, 1 1/4 ID x 1 1/2 OD x 2 87
3546631 BSG, 1 ID x 1 1/4 OD x 1 1/2 87
3546633 LUG, ROD GUARD CABLE 85
3546634 PLATE ASM, PQ HEAD LH SLIDE 79
3546636 SHIM, .005 HEAD SLIDE 79
3546637 SHIM, .010 HEAD SLIDE 79
3546639 SHIM, 28GA (.018) HEAD SLIDE 79
3546640 SHIM, 30GA (.015) HEAD SLIDE 79
3546641 SHIM, 1/16 THK MANIFOLD MTG 79
3546642 SHIM, 1/8 THK MANIFOLD MTG 79
3546643 SHIM, 22 GA FEED CYLINDER 79
3546644 JAW, SLIP PW CSG (3547272 SET OF 2) 335
3546646 BASE, ROD CLAMP MOUNTING 93
3546647 HANGER ASM, LF230 HOSE PQ HEAD DRIVE MODULE 103
3546648 BRACKET, LF230 HOSE HANGER 153
3546649 SLIDE ASM, LF230 LOWER MAST 5
3546650 ADAPTER, BRQ MUDFUNNEL 341
3546683 BACKING PLATE, RH DUMP MAST 11
3546684 BACKING PLATE, LH DUMP MAST 11
3546688 CYLINDER, LF230 HEAD OPENER 103
3546689 MOTOR, HYDRAULIC (SEAL KIT 3541832) 103
3546690 YOKE, LF230 LOWER MOUNTING (BUSHING # 3546626) 103
3546691 YOKE, LF230 UPPER MOUNTING (BUSHING # 3546626) 103
3546694 SPACER, HINGE SUPPORT 103
3546695 PLT, P HEAD LATERAL SUPPORT 103
3546696 PLT, P HEAD LATERAL SUPPORT 103
3546697 LUG, CYLINDER TRUNION 103
3546708 GUARD GRP, LF230 PQ HEAD 103
3546709 STEP, PQ HEAD GUARD LEFT 155
3546710 STEP, PQ HEAD GUARD RIGHT 155
3546712 ADAPTER ASM, PQ HEAD PUMP 115

NI- 8 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3546713 PIN, 1/4 DIA. x 1 1/4 LG DOWEL 115


3546714 COVER- LF230 PUMP MOUNTING 115
3546719 OUTRIGGER ASM LF230 (OPTIONAL) 3
3546720 VALVE, 12 BANK OUTRIGGER 277
3546722 PLATE, PUMP MOUNTING SAE 1 245
3546726 PUMP, HYD PISTON 145 CC (SEAL KIT # 3547284) 245
3546732 ASM, CROWN BLOCK SHEAVE 181
3546733 WHEEL, 7/8" CABLE SHEAVE LF230 CROWN BLOCK ASM 183
3546735 BUSHING 183
3546736 BEARING, SPEC (CUP & CONE) 183
3546737 SEAL 183
3546738 BLOCK, 24" SHEAVE WHEEEL 181
3546739 RETAINER, SHAFT 181
3546740 CROWN BLOCK ASM, 24" SHEAVE LF230 173
3546741 TUBE, W/L CABLE RETAINER 181
3546742 SHAFT, SHEAVE BLOCK 181
3546743 STOP PLATE, HOIST PLUG 181
3546752 SLEEVE, PQ SPINDLE WEAR {LOWER SPINDLE) 123
3546756 SPINDLE, PQ HEAD 5 1/16 ID LF230 115
3546762 BATTERY, 8D SERIES 12V 253
3546764 BOX, 12V BATTERY 253
3546765 RETAINER, 12V BATTERY 253
3546769 PAD, 12V BATTERY ISOLATOR 253
3546789 CABLE ASM, LF230 ROD GUARD 185
3546791 BAR, ROD GUARD HOLDDOWN 185
3546799 MANIFOLD, DO5 9 STATION 55
3546800 MANIFOLD ASM, DO3/DO5 53
3546802 VALVE ADAPTER, D05 MANIFOLD 55
3546803 COVER PATE, D05 MANIFOLD 55
3546804 VALVE, D05/12V DIRECTIONAL 55
3546805 SPACER, 1 3/4" 55
3546809 CABLE ASM, HOIST 7/8 DIA 271,273
3546810 PIGTAIL, 7/8 HOIST CABLE 273
3546811 SHACKLE, 25 TON 273
3546812 WEIGHT, LF230 HOIST CABLE 273
3546820 BASE ASM, ROD CLAMP & MAST LF230 WORLD STANDARD 75
3546850 FRAME, SUB-BASE TRUCK 315
3546851 PLATE, TRUCK MOUNT CLAMPING 315
3546852 MUD FLAP, LF230 TRUCK MOUNT 315
3546860 MOUNTING BASE, ROD CLAMP 93
3546861 BUSHING, BW CSG, NRQHP (UPPER) {Head Chuck Upper} 127
3546862 BUSHING, BRQHP (UPPER) {Head Chuck Upper} 127
3546863 BUSHING, NW CSG, HRQHP (UPPER) {Head Chuck Upper} 129
3546867 BUSHING, BQ SPINDLE 333
3546869 CATWALK, OUTRIGGER LEFT SIDE 313
3546870 CATWALK, OUTRIGGER LEFT SIDE 313
3546871 CATWALK GRP, STAIRS & RAILING PRIOR TO S/N 2010-065 3
3546873 RESERVOIR, PQ HEAD HYDRAULIC 103
3546874 RESERVOIR, PQ HEAD HYDRAULIC 157
3546888 ADAPT REW'K, D03/DO5 VALVE 55
3546890 MANIFOLD, 40K MAINLINE WINCH 5
3546892 PIPING GRP, OUTRIGGER LF230 277
3546893 GUARD, DIRECTIONAL VALVE 277
3546894 MOUNTING BASE, VAVLE DIRECTIONAL 277
3546900 VALVE, LF230 DIRECTIONAL (COIL # 5000114) 57
3546914 VALVE ASM, DIRECTIONAL PVG 120 53
3546918 DECAL, LF230 TANK/FUEL VINYL 69
3546919 WLDMT, OIL RESERVOIR STAND 69
3546922 COVER, CONSOLE STAND ACCESS 53
3546936 FLAT BAND U-BOLT CLAMP 71
3546937 SPLIT TO THREAD, 3" x 90Deg 69
3546939 SPLIT TO THREAD, 1.5" x 90Deg 69
3546940 BARB TO THREAD, 3" x 90Deg 69
3546943 VALVE, BALL 3" DIA ORB 69
3546944 BALL VALVE, 1.5" 69
3546945 VALVE, BALL 1" ORB 69

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 9
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3546950 MANIFOLD, HEADER 4 STATION 90Deg 69


3546951 MOUNT, 3 PORT HEADER MANIFOLD 69
3546959 FRAME, LOWER CONSOLE 53
3546962 BRACKET, CONTROL PANEL SUPPORT 53
3546984 PANEL, LF230 CONSOLE BOTTOM 53
3546985 PANEL, LF230 CONSOLE SIDE 53
3546987 BRACKET, AUXILIARY VALVE SUPPORT 53
3547006 TANK ASM, 128 GAL FUEL LF230 303
3547007 VALVE, SOLENOID 53
3547008 COIL, SOLENOID 53
3547012 MANIFOLD, CABLE TENSION 29
3547013 SHUTTLE VALVE CARTRIDGE 29
3547014 MANIFOLD ASM, CABLE TENSION LF230 19
3547029 W11 CIRCULATION PUMP 3
3547038 BEARING, LF230 W/L SHEAVE BALL 181
3547041 HYDRAULIC PIPING GRP 3
3547044 PUMP, LF230 PQ HEAD 103
3547275 CLUTCH ASM, SPRAGG 25
3547298 BUTTON, EMERGENCY STOP 65
3547302 BREAKER, 2 AMP 65
3547303 BREAKER, 15 AMP 65
3547313 LUG, LIFTING 103
3547340 LATCH, OPERATOR PANEL CAM 59
3547347 CABLE ASM, TURK / DIN 1096 OAL 233,235,237
3547348 CABLE ASM, TURK / DIN 3432 OAL 233
3547349 CABLE ASM, TURK / DIN 5974 OAL 233
3547350 CABLE ASM, TURK / DIN 2062 OAL 233
3547353 CABLE ASM, TURK / DIN 2032 OAL 233
3547373 CONTROL, ELECTRONIC THROTTLE 59
3547406 DRIVE GROUP, WATER PUMP W11 255
3547408 PIPING GRP, LF230 PQ HEAD 103
3547454 PIPING, LF230 FUEL TANK 128 US GALLON 303
3547469 GUARD, LHS SHEAVE WHEEL 185
3547477 GUARD, RHS SHEAVE WHELL 185
3547565 PIN, 3/8 DIA x 1 LG GROOVED 127
3547581 ENGINE, CUMMINS QSC 8.3 TIER III (BARE) 245,247
3547602 FILTER, RETURN (ELEMENT 100236)(GASKET 49215) 71
3547603 WASHER, SEALING 71
3547605 FILTER, BREATHER (ELEMENT # 3547872) 71
3547703 GUARD, MOTOR 5
3547707 MANIFOLD ASM, C/B CARTRIDGE LF90D/LF230 19
3547769 MANIFOLD ASM, FEED CYLINDER 79
3547792 C/SCR, BH 3/8-16 UNC x 1 Lg. 59
3547920 BASE, 8 PIN RELAY 65
3547921 RELAY, TIMER 65
3548020 GAUGE, FLUID LEVEL 71
3548033 PANEL, DISCONNECT 251
3548035 MASTER DISCONNECT PANEL 249
3548036 CIRCUIT BREAKER, 20 AMP THERMAL 251
3548037 DISCONNECT SWITCH 251
3548039 LEVER, LOCKOUT 251
3548047 SUPPORT, MAST DUMP CYLINDER 5
3548048 ENCLOSURE, MASTER DISCONNECT 251
3548136 GAUGE, PRESSURE 0-3000 psi 59
3548141 GAUGE, PRESSURE 265
3548165 GAUGE ISOLATOR 59
3548222 MANIFOLD, FEED CYLINDER 91
3548254 FUEL PIPING GROUP 225 GAL TANK 303
3548327 RELAY, 12VDC 65
3548366-F050 OC PQ CHUCK JAW 3
3548410 BASE, 8 PIN RELAY 65
3548497 SHIM, WEAR STRIP LOWER .030 11
3548498 SHIM, WEAR STRIP LOWER .015 11
3548505 BATTERY GROUP TIER 3 249
3548506 SHIM, WEAR STRIP UPPER .030 11
3548507 SHIM, WEAR STRIP .015 .015 11

NI- 10 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

3548512 COOLER, HYD OIL DUAL CORE 299,301


3548533 GAUGE, PRESSURE 0-1500 psi 59
3548534 GAUGE, PRESSURE 0-5000 psi 59
3548540 CONTROL ASSEMBLY, WATER DIVERTER 59,63
3548541 VALVE, WATER DIVERTER 63
3548542 MANIFOLD, WATER DIVERTER 63
3548556 C/SCR, SH 3/8-16 UNC x 3 3/4 Lg. 63
3548558 COOLER GRP, HYDAC ELH6 COMBO TIER 3 CUMMINS ENGINE ONLY 3
3548571 TANK GROUP, 225 GAL FUEL LF230 303
3548582 CABLE, 22mm X 96' HOIST 273
3548592 ADAPTER, 14" NYLON 245
3548593 FLANGE, FLYWHEEL DRIVE CPLG 245
3548628 FUEL TANK, 225 US GAL 309
3548734 O-RING, 276 115
3548735 O-RING, 270 115
3548736 O-RING, 257 115
3548809 ADAPTER, SPLINED 135
3549020 BEARING 141
3549103 INDICATOR LED, RED 59
3549105 CANTRACK DISPLAY 59
3549117 INDICATOR LED, BLUE 59
3549118 INDICATOR LED, YELLOW 59
3549185 INDICATOR, DIRTY FILTER 71
3549196 VALVE, HYD CHECK 72 PSI 49
3549222 WELDMENT, UPPER CONSOLE 59
3549234 SWITCH, IGNITION 59
3549237 CONTROL CONSOLE ASM S/N 2007-193 AND UP 7,51
3549249 COOLER, HYD ELH 10 49
3549251 WELDMENT, HYD RESERVOIR 71
3549252 RESERVOIR ASM, 110 US GAL LF230 69
3549265 FUEL TANK GRP PRIOR TO S/N 2010-065 3
3549272 EMERGENCY STOP, MAGNETIC REMOTE 233,239
3549278 HOUSING, OPERATOR PANEL 65
3549284 HYDRAULIC MODULE ASM S/N 2008-15 AND UP 3
3549286 ADAP, HYD STR 4 JIC(F) x 4 NPT(F) 323
3549287 HOSE, RETURN FILTER 71
3549293 JOYSTICK, DANFOSS SAFETY 65
3549302 ADAP, HYD UNION #24 (M) ORB 69
3549304 SPLIT FLANGE KIT, 1-1/2" 69
3549307 JOYSTICK, ROTATION PQ SAFETY 65
3549308 SWITCH ASM, 3 POSITION 65
3549314 ADAPTER, MOTOR REWORK 135
3549425 HORN 59
3549441 DUCT, WIRE CONDUIT 65
3549442 DIN RAIL 65
3549445 CUBE, MAKE/BREAK CIRCUIT 65
3549446 BASE, 8 PIN RELAY 65
3549447 TERMINAL BLOCK, 2 CIRCUIT 65
3549448 TERMINAL BLOCK, 4 CIRCUIT 65
3549455 CONTROL PANEL ASSEMBLY (OCP) 51
3549456 BLOCK, CONTACT N.O. 239
3549457 BLOCK, CONTACT N.C. 239
3549458 STRAIN RELIEF 239
3549460 PARTITION, TERMINAL BLOCK 65
3549461 END BARRIER, DIN RAIL 65
3549462 CABLE, 2 CONDUCTOR 239
3549463 E-STOP BUTTON 239
3549464 ENCLOSURE, E-STOP MAGNETIC 239
3549481 CONNECTOR, PANEL 4 PIN TURCK 65
3549485 SWITCH, SPST 59
3549488 SWITCH, SPST SPADE CONNECTOR 59
3549489 SWITCH, SPDT MOMENTARY 59
3549490 SWITCH, DPDT MOMENTARY 59
3549548 ENGINE HARNESS REWORK 59
35676 ADAP, HYD 16 JIC x 12 ORB 57
35895 ADAP, HYD 12 JIC - 12 ORB x 90° 307

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 11
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

36400 HOSE ASM, 1/4 I.D. x 30" LG. 317


36404 ADAP, HYD #10JIC x #8 ORB x 90 307
36431 ADAP, HYD 16 JIC - 16 ORB x 45° 63
36452 ADAPT, HYD #8 JIC x #12(F) 57
36457 ADAP, HYD #8 JIC x #8 ORB x 90Deg 307
36463 ADAP, #12 JIC x #12 ORB 57
36491 ADAP, HYD #8 JIC x #12 ORB 49
36511 ADAP, HYD BULKHEAD #16 JIC 99
36514 ADAP, HYD #12 JIC BULKHEAD 99
36516 ADAP, HYD BULKHEAD #6 JIC 99
36596 ADAP, HYD PLUG HH 12 ORB 117
36960 ADAP, HYD #10 ORB x #12 JIC 35
36967 ADAP, #12 JIC x #10 ORB x 90Deg 35
36980 ADAP, HYD 12 JIC x 12 ORB x 90Deg 323
37000 ADAP, HYD 90 DEG 8 JIC 8 ORB 57
37015 ADAP, HYD 90 #4 ORB x #4 JIC 49
37628 C/SCR, HH 3/4-10 x 3-1/2 - [L.C. #90216-286] 315
37757 ADAP, HYD #4JIC x #4JIC BULKHEAD 307
37924 O-RING, #2-342 89
37946 ADAP, PLUG #10 ORB 91
38045 PLUG, 1/8 STEEL PIPE 117
38298 PLATE, SERIAL No. 5
38849 ADAP, HYD 16JIC x 12ORB x 90Deg 57
38906 ADAP, HYD TEE #6 ORB x #6 JIC 61
39511 ADAP, HYD 6 JIC - 4 ORB 37
39572 ADAP, HYD HH PLUG #8 ORB 117
39690 ADAP, HYD 90 8 JIC(F) x 8 JIC 49
40128 ADAP, HYD #12 NPT(F) x #20 NPT 255
40237 ADAP, #6 ORB x #4 JIC x 90Deg 61
41614 JAW, SLIP BOT BQ FT CLAMP (41613 SET OF 2) 335
41616 JAW, SLIP BOT NQ FT CLAMP (41615 SET OF 2) 335
41618 JAW, SLIP BOT HQ FT CLAMP (41617 SET OF 2) 335
41621 CYLINDER, HYDRAULIC 95
41992 NUT, JAM 1 1/2-6UNC 15
43008 C/SCR, HH. 3/4-16 UNF x 2"Lg. 3/4-16 UNF x 2" 95
44302 ADAP, HYD 90 #6 JIC x #4 ORB 37
44505 C/SCR, HH 3/4 UNC X 2 1/2 LG 7
44508 C/SCR, HH 3/8-16UNC x 3 LG. 5
44509 C/SCR, HH 5/16-18UNC x 1 LG 53
44510 C/SCR, HH 1/2-13 UNC x 1-1/2 7
44512 C/SCR, HH 3/8 UNC x 1 LG 51
44513 C/SCR, HH 1/2-13UNC x 1 LG 85
44514 C/SCR, HH 5/8-11 x 1-3/4" - [L.C. #90214-173] 23
44516 C/SCR, HH 3/4-10UNC x 1-3/4 5
44517 C/SCR, HH 3/4 UNC x 2-1/4 LG 7
44518 L/WASHER, 1/4 ID 53
44519 L/WASHER, 5/16 SAE G8 53
44520 L/WASHER, 3/8 SAE G8 5
44521 L/WASHER, SPLIT SPRING 1/2" 5
44522 L/WASHER, SPLIT SPRING 5/8 25
44523 L/WASHER, SPLIT SPRING 3/4 5
44524 NUT, HEX 3/4-10 UNC 5
44525 NUT, HEX 1/2-13 UNC 7
44526 NUT, HEX 5/8-11 UNC 259
44527 NUT, HEX 3/8-16UNC 51
44529 C/SCR, HH 1/2-13 UNC x 3/4" 5
44530 C/SCR, HH 1/2 UNC x 1 1/4 LG 53
44531 C/SCR, SH 1/2-13UNC x 1 1/2 LG 5
44532 C/SCR, HH 1/2UNC x 2-3/4 LG 93
44533 C/SCR, HH 5/16-18UNC x 2 1/2 GR8 7
44536 C/SCR, HH 3/8-16UNC x 1-1/2 19
44538 C/SCR, HH 3/8-16 NC x 1/2 Lg. 115
44539 M/SCR, #10UNC x 3/8 LG 97
44540 L/WASHER, SPLIT SPRING #10 59
44543 C/SCR, SH 1/2-13 UNC x 1" - [L.C. #90223-109] 79
44547 C/SCR, HH 1/2UNC x 2-1/2 LG 85

NI- 12 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

44550 C/SCR, HH 1/2-13UNC x 1-1/4 Lg. 103


44551 C/SCR, HH 5/16-18 x 3/4 Lg. 117
44552 NUT, HEX 5/16-18UNC 7
44557 C/SCR, HH 5/16-18UNC x 1 1/4 53
44558 C/SCR, HH 3/8-16UNC x 1 3/4LG. 277
44560 C/SCR, HH 1/2 UNC x 3 1/2 LG 71
44566 C/SCR, HH 1/4-20UNC x 1 LG 59
44567 L/NUT, 1/4-20UNC 53
44569 C/SCR, HH 3/4-10 UNC x 2-3/4 G8 5
44570 C/SCR, SH 3/8-16UNC x 3/4 LG 127
44573 NUT, HEX 1 UNC 173
44575 L/WASHER, SPLIT SPRING 1 ID 173
44576 L/WASHER, 1/4 5
44578 C/SCR, HH 1/2-13 UNC x 4 87
44582 NUT, JAM 3/4-16 UNF 173
44585 C/SCR, HH 1/2-13UNC x 2 LG 103
44593 C/SCR, HH 3/8-16UNC x 1 1/4 51
44595 C/SCR, HH 3/8-16 UNC x 2.5 LG 53
44610 WASHER, FLAT 5/16 SAE G8 69
44611 WASHER, FLAT 3/8 SAE G8 5
44612 WASHER, FLAT Dia3/4 79
44619 COTTER PIN, 1/8 x 1 1/2 LG 173
44621 WASHER, FLAT 1/2" 7
44624 C/SCR, HH 5/8-11UNC x 1.00 LG 173
44630 C/SCR SH 3/8-16 x 1 Lg. 103
44631 C/SCR, HH 1/4-UNC x 3/4 Lg. 53
44636 C/SCR, HH 3/4-10UNC x 4 1/2 5
44640 C/SCR, HH 1/2-13UNC x 1-3/4 173
44641 C/SCR, HH 1/2UNC x 5 LG 11
44643 L/WASHER, SPLIT SPRING Ø7/8 23
44645 C/SCR, HH 3/4-10UNC x 3 LG 173
44651 C/SCR, HH 1/2-13UNC x 2-1/4 7
44659 C/SCR, HH 7/16 - 14 UNC X 1-1/4 LG 53
44660 L/WASHER, SPLIT SPRING 7/16 ID 53
44661 S/SCR, SH 1/4-UNC x 3/4 LG 117
44663 S/SCR, SH 1/4-20 x 3/8 Lg. 89
44668 C/SCR, HH 3/8 UNC x 5/8 LG. 5
44682 S/SCR, SH 1/4-20 x 1/2 Lg 89
44727 C/SCR, HH #10-24 X 3/4" LG 59
44748 C/SCR, HH 3/4-10 UNC x 2 5
44766 WIRE-LOCK Dia.047 117
44771 WASHER, FLAT 3/16 SAE 59
44859 WASHER, FLAT 3/8 SAE G8 19
44881 COTTER, PIN Dia1/8 x 2 1/4 LG. 101
44954 SCR, #10 UNC x 1/2 LG 95
45676 C/SCR, SH 1/2-13 NC x 3/4 Lg. 115
45767 C/SCR, HH 7/16 - 14 UNC X 1-1/2 245
45867 WASHER, FLAT 7/16 ID 53
46074 C/SCR, HH 5/16 UNC x 1/2 155
46087 WASHER, FLAT 1/4 53
46088 C/SCR, HH 9/16 UNC x 3 155
46091 WASHER, FLAT Dia3/4 (SAE) 7
46093 L/WASHER, SPRING 9/16 ID 155
46099 NUT, HEX 1 1/4-12 UNF 5
46102 C/SCR SH 1/2-13 NC x 1-3/4Lg. 115
46510 WASHER, FLAT 5/16 SAE G8 7
46527 C/SCR, SH 3/8-16UNC x 1 1/4 LG 25
46749 C/SCR SH 3/8-16NC x 1-1/2 LG 71
46755 C/SCR, HH 1/4 UNC x 1 3/4 LG 277
47226 C/SCR, SH 1/2-20UNF x 2 LG 127
47528 C/SCR, HH 1/2-13UNC x 6 LG 11
47568 C/SCR, SH 1/2UNC x 2 LG 85
47595 PIN, 1/2 COTTER 185
47843 C/SCR HH 5/8-11NC x 3-1/4 LG 71
48653 C/SCR, HH 1 UNF x 5 93
48761 O'RING, SHAFT INTERMEDIATE 115

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 13
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

48896 ELBOW, 2" NPT x 90° X.H. 255


49370 PIN, 1" COTTER 87
49937 GUIDE, WELD'T (SLIPS 4.5" to 5" OD) [Slips Ï4.5" to Ï5"] 95
5000157 HOIST ASM, PLANETARY 40K 5
5000314 RETURN FILTER ASM, 18" (ELEMENT100236 x2 GASKET49215) 71
5000318 HUB, SAE D SPLINE 245
5000327 ACTUATOR, 180 DEG HELAC 317
5000333 COOLER GRP, HEAVY DUTY ELH10 S/N 2009-007 AND UP 5
5000379 VALVE, WATER PUMP CONTROL 53
5000483 NIPPLE, DIAGNOSTIC 323
5000550 HOSE ASM, 1-1/4 X 26 49
5000551 HOSE ASM, #12 X 34 49
5000563 PUMP GRP, AUXILLARY (OPTIONAL) 3
5000566 SCHEMATIC, HYDRAULIC LF230 3
5000581 SEAL 25
5000956 SPROCKET, COMPOUND 22T/18T 41
5001470 CONSOLE ASM, UPPER 51
5001471 CONSOLE ASM, LOWER 51
5001555 C/SCR, PH M4 - .7 X 10 G8 59
5001560 C/SCR, FH SH # 6-32 UNC X 5/9 G8 59
5001561 C/SCR, BH #4 - 40 UNC X 3/8 59
5001562 NUT, HEX # 4-40 UNC - 3B 59
5001563 L/NUT, NYLOK # 6-32 UNC G8 59
5001565 PIN ASM, QUICK RELEASE 1/4' 53
5001566 BAR, SAFETY 53
5002389 COOLER, AUXILLARY 49
5002390 FAN 301
5002391 MOTOR, HYD 301
5002546 ADAP, HYD STR 20 NPT - 20 JIC F 49
5002547 ADAP, HYD TEE 20 JIC 49
5002674 HOUSING, TRANSMISSION REWORKED 135
5002864 ROD, THREADED 253
5003189 MAST ASM, LF230 3
5003254 ENGINE GRP, CUMMINS QSC8.3 TIER III 3,243
5003255 ELECTRICAL GRP, 12V CUMMINS 243
5003256 ENGINE ASM, CUMMINS QSC 8.3 243
5003259 CABLE GRP, 12V QSC8.3 249
5003260 SCHEMATIC, BATTERY GRP 249
5003387 SHOULDER SCREW 1" X 4 79
5003388 C/SCR, SH 5/16 UNC x 2-1/4 LG 85
5003418 BASE FRAME MODULE, LF230 3
5003419 MAST ASM, LF230 LOWER 73
5003424 MAINLINE HOIST LIMITER (OPTIONAL) 3
5003452 CABLE ASM, TURK / DIN 1400 OAL 233
5003453 CABLE ASM, TURK / DIN 995 OAL 233
5003454 CABLE ASM, TURK / DIN 3128 OAL 233
5003455 CABLE ASM, TURK / DIN 3115 OAL 233
5003456 CABLE ASM, TURK / DIN 9194 OAL 233
5003470 SHAFT, ROLLER 27
5003471 ROLLER 2-1/2 x 109 27
5003474 JUMPER, 2 POLE 65
5003475 JUMPER, 4 POLE 65
5003481 TENSION UNIT, RUBBER 27
5003498 TENSIONER ASM, 40K WINCH 19
5003500 SCHEMATIC, ELECTRICAL LF230 3
5003501 C/SCR, SH SS 8-32 UNC X 1/2 65
5003502 C/SCR, SH SS 1/4 - 20 UNC X 1 65
5003503 L/NUT, NYLOC SS 1/4 UNC 65
5003510 STOP PLATE, HOIST CABLE 19
5003511 GUARD, 40K HOIST 19
5003515 CABLE ASM, TURK / DIN 1400 OAL 233
5003523 SPROCKET, 38 T x 3/8 PITCH 297
5003554 SUPPORT, ROTATION BARRIER 317
5003557 CABLE ASM, POWER 233
5003559 ELECTRICAL GRP, LF230 3
5003568 BARRIER, ROTATION 317

NI- 14 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

5003569 RELAY, 12VDC DIN MOUNTED 65


5003573 BARRIER INSTALLATION, ROTATION (SA #1003) 3
5003574 PIN, ROTATION BARRIER 317
5003583 BARRIER, SPRUNG 317
5003594 STRIKER, ROTATION BARRIER 317
5003623 WASHER, M12 BEVEL 317
5003861 ROLLER, 2-1/2 x 103 27
5003866 PLATE, MAST REWORK 317
5003972 COVER, SWITCH 297
5003978 PIN ASM, HOIST 271
5004295 SHAFT, MALE TENSIONER 27
5004296 LEVER, TENSION HOLDING 27
5004298 SHAFT, FEMALE TENSIONER 27
5004349 PUMP, HYD GEAR 12 CC 245
5004441 GUARD, WINCH MOTOR 7
5004454 ADAP, HYD STR 20 JIC (F) 12 JIC 49
5004467 ROLLER ASM, LONG CERAMIC 41
5004470 ROLLER ASM, SHORT CERAMIC 41
5004472 HOISTING GROUP, LF230 3
5004473 MOUNT, HEAD COOLER 49
5004480 HOSE ASM, 1-1/4 X 119 49
5004497 HOSE ASM, #8 X 11-1/2 49
5004508 VALVE ASM, HYD RELIEF 49
5004509 HOSE ASM, #8 X 273 49
5004510 HOSE ASM, #8 X 49
5004511 HOSE ASM, 1-1/4 X 49
5004531 HOSE ASM, #12 X 102 49
5004532 HOSE ASM, # 4 X 150 49
5006702 FITTING, GREASE 1/8 NPT PURGE 115
5006866 NYLON INSERT, HOSE CLAMP 7
5006871 TOP PLATE, HOSE CLAMP 7
5007033 MAST REST, LF230 7
5007060 C/SCR, SH M12 x 1.75 x 220 7
5007173 BASE FRAME WELDMENT S/N 2010-065 AND UP 5
5007174 NYLON INSERT, HOSE CLAMP 7
5007175 NYLON INSERT, HOSE CLAMP 7
5007235 FUEL TANK 149 GAL S/N 2010-065 AND UP 7
50229 BOLT, TRUNION 95
50240 JAW, SLIP HWT CSG (50241 SET OF 2) 335
50392 CLAMP, HOSE 307
5400248 DRUM WELDMENT 35
5400249 PLATE, DRUM END 35
5400319 BANJO BOLT 37
5400321 LINKAGE 317
5400531 PUMP DRIVE GRP, 4 STACK TIER III 3
5401431 KIT, QSC8.3 FILTER 1000HRS 247
5401432 KIT, QSC8.3 TIER3 SPARES 247
5401629 ADAP, HYD 90 12 ORB 12 ORB 323
5402070 CORE, MAIN COOLER 301
560034 CLEVIS, REMALE ROD 103
57401 L/NUT, NYLOK M8 x 1.25 27
58938 C/SCR, SH M16 x 2.0 x 40 35
59510 L/NUT, HH M24-3 41
60058 PUMP, ROTARY HAND 69
60093 CPLG, DIAGNOSTIC 55
60899 NUT, ELASTIC STOP 1/2-20 UNF 257
62481 CLEVIS, HYD. CYL. FEMALE ROD 101
62541 C/SCR, SH 5/8 UNC x 1.25 35
62904 NUT, HEX 9/16 UNC 155
63262 HOSE ASM, #4 SAE x31" LG 317
63684 COVER, CYLINDER 259
67321 WATER-SWIVEL, UNIVERSAL 3
67605 L/NUT, NYLOK M12 x 1.75 27
68838 C/SCR, HH M6 x 1.0 x 20 41
68839 C/SCR, HH M6-1.0 x 25 41
68861 C/SCR, HH M8 x1.25 x 20 297

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 15
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

68863 C/SCR, HH M8 x 1.25 x 30 41


68886 C/SCR, HH M10 x 1.5 x 30 41
68889 C/SCR, HH M10 x 1.5 x 45 297
68890 C/SCR, HH M10-1.5 x 50 35
68918 C/SCR, HH M12 x 1.75 x 30 41
68919 C/SCR, HH M12 x 1.75 x 35 317
68921 C/SCR, HH M12 x 1.75 x 45 35
68922 C/SCR, HH M12 x 1.75 x 50 35
68928 C/SCR, HH M12-1.75 x 80 41
68934 C/SCR, HH M12-1.75 x 120 41
68953 C/SCR, HH M16 x 2.0 x 45 41
75003 PACKING, CYLINDER NEOPRENE 257
75012 NUT, PLUNGER 257
75019 PLUNGER CUP REMOVER 259
75022 STUD 1/2 x 3-1/4" Lg. 259
75027 NUT, SPECIAL 259
75032 BUSHING, CONNECTING ROD 257
75033 BEARING INSERT 1 PR 1284709 257
75037 CUP, PLUNGER 257
75041 STUD, LONG 5/8" DIA. 257
75042 STUD, CYLINDER 259
75043 GASKET, PINION BEARING 257
75044 GASKET, CRANKSHAFT BEARING 257
75045 GASKET, COVER 257
75062 WASHER, PLUNGER CUP 257
75069 GASKET, VALVE COVER COPPER 259
75070 GASKET, CYLINDER 259
75071 GASKET, CYLINDER HEAD COPPER 259
75072 CROSSHEAD & ROD ASSEMBLY 257
75076 WRIST PIN 257
75077 CONNECTING ROD 257
78541 CLAMP, VALVE COVER 259
78547 BOLT, CONNECTING ROD 257
78810 C/SCR, HH 5/16UNC x 7/8 LG 185
79081 CAP, OIL FILLER 257
79098 PETCOCK 1/8 NPT 257
79101 CLAMP, CYLINDER HEAD 259
79103 CERAMIC LINED STEEL 257
79105 PUMP CASE 257
79108 CAP, PINION BEARING 257
79109 CAP, PINION BEARING OPEN 257
79112 PLUG, PIPE (MAGNETIC) 1/2" NPT 257
79113 SHIM .005" THICK 257
79114 HOUSING, CRANKSHAFT BEARING 257
79116 PINION SHAFT 257
79120 CUP, BEARING 257
79121 CONE, BEARING 257
79123 COVER, PLATE 257
79320 SLEEVE, PACKING NUT 257
79321 SEAL, OIL 257
79322 GASKET, CYLINDER JOINT 257
79323 GASKET, CYLINDER HEAD KEVLAR 259
79324 SEAT, BALL VALVE 259
79325 VALVE, CHAMBER 259
79326 NUT, PLUNGER ROD 257
79327 'O'-RING 5/8 O.D. x 1/16" 257
79328 CRANKSHAFT 257
79333 VALVE SEAT REMOVER 259
79334 GASKET, VALVE COVER KEVLAR 259
79606 PACKING, CYLINDER CARBOXILATED 259
79748 WASHER, PACKING 257
79792 BEARING, TRANSMISSION PILOT 141
79882 COVER, VALVE 259
79904 S/SCR, SH 5/16-18 UNC x 5/16" 257
79905 PLATE, MODEL 257
79906 SCREW #4 x 3/16" 257

NI- 16 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

81777 RETAINING RING, EXTERNAL 19 DIA 41


8500435 CLAMP. HOSE SIZE 8 311
85271 C/SCR, BH M10-1.5 x 20 35
86514 C/SCR, HH M6-1 x 12 41
87171 NIPPLE, GREASE 90 M6-1 41
87560 RING, RETAINING EXTERNAL 20 DIA 41
89726 PIN, ROLLER 41
89733 SPROCKET 22T 3/8P 41
89738 SCR, ADJUSTABLE SHORT 41
89807 BEARING, BALL 20 ID x 42 OD x 12 W 41
89877 KEY 6 x 6 x 17 43
89878 KEY 8 x 7 x 25 43
93029 C/SCR, HH M8 x 1.25 x 16 43
93114 NUT, HEX M8 x 1.25 49
93115 NUT, HEX M10 x 1.5 35
93116 NUT, HEX M12 X 1.75 G10.9 THIN 317
93125 L/WASHER, SPLIT SPRING M5 297
93126 L/WASHER, SPLIT SPRING M6 43
93127 L/WASHER, SPLIT SPRING M8 43
93128 L/WASHER, SPLIT SPRING M10 35
93129 L/WASHER, SPLIT SPRING M12 35
93130 L/WASHER, SPLIT SPRING M16 35
93158 C/SCR, SH M8 x 1.25 x 50 27
93168 C/SCR, SH M10-1.5 x 40 35
93187 C/SCR, SH M12 x 1.75 x 60 317
93199 C/SCR, SH M12 x 1.75 x 160 7
93232 C/SCR, SH M10-1.5 x 30 35
93236 C/SCR, SH M10-1.5 x 25 35
93247 NUT, HEX M24 x 3.0 27
93249 WASHER, FLAT M5 297
93251 WASHER, FLAT M8 27
93252 WASHER, FLAT M10 35
93253 WASHER, FLAT M12 27
93256 WASHER, FLAT M24 27
93341 C/SCR, SH M10 x 1.5 x 20 43
93346 C/SCR, SH M12 x 1.75 x 30 27
93360 C/SCR, SH M5 x .8 x 80 297
93363 NIPPLE, GREASE STR M6 x 1.0 35
94598 L/WASHER, SCHNOOR M16 35
95356 GEAR, COUNTERSHAFT 141
95357 BEARING, SLEEVE 141
95358 COLLAR, SHIFTING 141
95359 GEAR 141
95360 COUNTERSHAFT 141
95361 GEAR, 2nd COUNTERSHAFT 141
95362 GEAR, 3RD COUNTERSHAFT 141
95363 BEARING, ROLLER 141
95365 BEARING 141
95366 GEAR, MAINSHAFT LOW 141
95367 ROLLER SOLD SEPARATELY 141
95369 GEAR, MAINSHAFT 2ND 141
95370 GEAR, MAINSHAFT 3RD 141
95371 SHAFT, MAIN 141
95372 BEARING, BALL 141
95377 GASKET, SIDE COVER 141
95378 O-RING, SEAL 141
95389 RETAINER 143
95398 WASHER, SEALING 3/8" 141
95402 CAP, SIDE SHIFT 141
95403 FORK, 2nd & 3rd SHIFTER 141
95405 SECTOR, SHIFTER 141
95406 BLOCK, INHIBITOR 141
95409 C/SCR, HH 5/8 UNF X 1" DRILLED HEAD 141
95410 PIN, ROLL 5/16 DIA X 1.5 LG 141
95411 SHAFT, SHIFT SELECTOR 141
95413 PIN, ROLL 5/16 DIA X 1.5 141

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. NI- 17
Printed in Canada Copyright © 2011 BOART LONGYEAR
NUMERICAL INDEX
BLI PART NO. DESCRIPTION PAGE

95414 SEAL, RING 141


95416 C/SCR, HH 9/16 UNC X 2.25 141
95417 NUT, HEX 9/16 UNC 141
95418 BEARING, BALL 143
95419 SPACER, BEARING 143
95420 BEARING 143
95421 RING, SNAP 143
95422 C/SCR, HH 9/16 UNC X 1.75 143
95423 L/WASHER, 9/16 DIA 143
SEE BELOW BUSHING, ROD SUPPORT 97
TBA ENGINE PIPING GPR 315

NI- 18 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
ALPHABETICAL INDEX
DESCRIPTION BLI PART NUMBER PAGE

ASM, CROWN BLOCK SHEAVE 3546732 182


BARRIER INSTALLATION, ROTATION (SA #1003) 5003573 316
BASE ASM, ROD CLAMP & MAST LF230 WORLD STANDARD 3546820 92
BASE FRAME MODULE, LF230 5003418 4
BATTERY GROUP TIER 3 3548505 252
BEARING ASM, ROD SUPPORT LF140 3542600 96
CABLE ASM, HOIST 7/8 DIA 3546809 272
CABLE ASM, LF230 ROD GUARD 3546789 186
CATWALK GRP, STAIRS & RAILING PRIOR TO S/N 2010-065 3546871 312
CHUCK ASM, PQ NITROGEN 5-1/16" SPINDLE 3546086 126
CLAMP ASM, ROD HWT 3540273 94
CONSOLE ASM, LOWER 5001471 52
CONSOLE ASM, UPPER 5001470 58
CONTROL ASSEMBLY, WATER DIVERTER 3548540 62
CONTROL CONSOLE ASM S/N 2007-193 AND UP 3549237 50
CONTROL PANEL ASSEMBLY (OCP) 3549455 64
COOLER GRP, HEAVY DUTY ELH10 S/N 2009-007 AND UP 5000333 48
COOLER GRP, HYDAC ELH6 COMBO TIER 3 CUMMINS ENGINE ONLY 3548558 298
COOLER, HYD OIL DUAL CORE 3548512 300
CROWN BLOCK ASM, 24" SHEAVE LF230 3546740 180
CYLINDER, 3-STAGE DOUBLE ACTING TELESCOPIC 3541887 8
CYLINDER, FEED 132" STROKE [4" Bore, 2 3/4" Rod] 3546100 88
DISCHARGE ASM, PUMP #20 NPT 18185 264
DRIVE ASM, HYDRAULIC 3071120 36
ELECTRICAL GRP, 12V CUMMINS 5003255 248
ELECTRICAL GRP, LF230 5003559 232
EMERGENCY STOP, MAGNETIC REMOTE 3549272 238
ENGINE ASM, CUMMINS QSC 8.3 5003256 244
ENGINE GRP, CUMMINS QSC8.3 TIER III 5003254 242
ENGINE, CUMMINS QSC 8.3 TIER III (BARE) 3547581 246
FUEL PIPING GROUP 225 GAL TANK 3548254 310
FUEL TANK GRP PRIOR TO S/N 2010-065 3549265 302
GEAR, INTERMEDIATE ASSEMBLY (PQ HEAD) 3540433 124
GUARD ASM, ROD ROTATION LF230 LOWER MAST MODULE 3546319 184
GUARD GRP, LF230 PQ HEAD 3546708 154
HANGER ASM, LF230 HOSE PQ HEAD DRIVE MODULE 3546647 152
HEAD ASM, BASIC PQ (134 ROD) 3546087 114
HOIST ASM, PLANETARY 40K 5000157 18
HOIST PLUG, HEAVY DUTY 3542898 274
HOIST, 40K PLANETARY 3546045 20
HOISTING GROUP, LF230 5004472 270
HOSE HANGER, MAST SUB-ASM LF140/230 3541161 98
HYDRAULIC MODULE ASM S/N 2008-15 AND UP 3549284 68
HYDRAULIC PIPING GRP 3547041 188
KIT, HOIST LIMITER 40K 3004168 296
LEG ASM, INNER SUPPORT LF230 MAST SLIDE 3546388 14
LEG ASM, MAST SLIDE SUPPORT LF230 3546386 12
LEG, LF230 OUTER SUPPORT 3546390 16
LEG, STABILIZER OUTRIGGER 3541598 282
LF230 CORE DRILL ASSEMBLY 3546455H 2
MAINLINE HOIST LIMITER (OPTIONAL) 5003424 294
MANIFOLD ASM, C/B CARTRIDGE LF90D/LF230 3547707 30
MANIFOLD ASM, CABLE TENSION LF230 3547014 28
MANIFOLD ASM, DO3/DO5 3546800 54
MANIFOLD ASM, FEED CYLINDER 3547769 90
MANIFOLD ASM, HOIST CONTROL 3543400 60
MAST ASM, LF230 5003189 72
MAST ASM, LF230 LOWER 5003419 74
MAST, LF230 LOWER 3546205 76
MASTER DISCONNECT PANEL 3548035 250
OC BOT JAW 101752-F050 334
OC GUIDE BUSHING 3546455M-F070 328
OC HOIST PLUG ADAPTER SUBS 101752-F060 338
OC MUDFUNNEL ADAPTER 101752-F040 340
OC PQ CHUCK JAW 3548366-F050 330
OC ROD SUPPORT BUSHING 3546455M-F080 336

Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice. AI- 1
Printed in Canada Copyright © 2011 BOART LONGYEAR
ALPHABETICAL INDEX
DESCRIPTION BLI PART NUMBER PAGE

OC SPINDLE BUSHING 3546455M-F060 332


OUTRIGGER ASM LF230 (OPTIONAL) 3546719 276
PIPING GRP, LF230 PQ HEAD 3547408 158
PIPING GRP, OUTRIGGER LF230 3546892 284
PIPING, LF230 FUEL TANK 128 US GALLON 3547454 306
PLATE ASM, PQ HEAD LH SLIDE 3546634 84
PLATE ASM, PQ HEAD RH SLIDE 3546615 86
PQ HEAD ASM 3546088 102
PUMP ASSEMBLY, WATER 35GPM 24821 256
PUMP DRIVE GRP, 4 STACK TIER III 5400531 322
PUMP, HYD AXIAL PISTON 33CC OPTIONAL EQUIPMENT 3546401 326
RESERVOIR ASM, 110 US GAL LF230 3549252 70
RESERVOIR, PQ HEAD HYDRAULIC 3546873 156
SCHEMATIC, ELECTRICAL LF230 5003500 240
SCHEMATIC, HYDRAULIC LF230 5000566 230
SLIDE ASM, LF230 LOWER MAST 3546649 10
SLIDE ASM, LF230 PQ HEAD 3546603 78
SPINDLE, PQ HEAD 5 1/16 ID LF230 3546756 122
SPOOLING DEVICE, WIRELINE 3003870 40
TANK ASM, 128 GAL FUEL LF230 3547006 304
TANK GROUP, 225 GAL FUEL LF230 3548571 308
TENSIONER ASM, 40K WINCH 5003498 26
TRANSMISSION, 4-SPEED [FUNK] 103815 140
TRANSMISSION, REWORK [FUNK] 3540635 134
TRAY ASM, LF230 ROD SLIDE 3546606 100
TRUCK MOUNT SUB-FRAME ASM PRIOR TO S/N 2010-065 3542304 314
UPPER MAST ASM 3546118 172
VALVE ASM, DIRECTIONAL PVG 120 3546914 56
VALVE, PRESSURE RELIEF 3546492 266
W11 CIRCULATION PUMP 3547029 254
WATER-SWIVEL, UNIVERSAL 67321 268
WINCH, WIRELINE c/w LEVELWIND 3300 m CAPACITY 3003981 32
WIRE LINE HOIST ASSEMBLY 3003860 34

AI- 2 Boart Longyear is constantly striving to improve its products and must therefore, reserve the right to change designs, materials, specifications and price without notice.
Printed in Canada Copyright © 2011 BOART LONGYEAR
3546455H LF230 CORE DRILL ASSEMBLY S/N 2007- 193 & UP

PARTS ALPHABETICAL INDEX


Description Part No Page
3 1/2 OD x 3 1/16 ID x 121 7/8 105455 17
ACCUMULATOR, 1 QUART 3544479 255
ACTUATOR, 180 DEG HELAC 5000327 317
,319
,321
ADAP, #12 JIC x #10 ORB x 90Deg 36967 35
,49
ADAP, #12 JIC x #12 JIC (F) x 45Deg 33749 57
,323
,325
ADAP, #12 JIC x #12 ORB 36463 57
,323
,325
ADAP, #4 JIC x #4 BSP x 90 DEG 3542032 57
ADAP, #6 ORB x #4 JIC x 90Deg 40237 61
ADAP, HYD #10 JIC x #10 ORB 33648 307
ADAP, HYD #10 ORB x #10JIC(F) 103289 307
ADAP, HYD #10 ORB x #12 JIC 36960 35
,49
ADAP, HYD #10JIC x #8 ORB x 90 36404 307
ADAP, HYD #12 JIC BULKHEAD 36514 153
,99
ADAP, HYD #12 NPT(F) x #20 NPT 40128 255
ADAP, HYD #12 ORB x #12 NPT 101029 255
ADAP, HYD #20 NPT x #20 NPT 34062 255
ADAP, HYD #4 JIC x # 4 ORB TEE 33681 55
ADAP, HYD #4 JIC(F) x #4 NPT(F) 306220 55
ADAP, HYD #4JIC x #4JIC BULKHEAD 37757 307
,317
,319
,321
ADAP, HYD #8 JIC x #12 ORB 36491 49
ADAP, HYD #8 JIC x #8 ORB x 90Deg 36457 307
ADAP, HYD 1/8 NPT x 1/8 NPT 34056 117
,121
ADAP, HYD 1/8NPT(F) x 1/8NPT(F) 34099 117
,121
ADAP, HYD 12 JIC - 12 ORB x 90° 35895 307
ADAP, HYD 12 JIC x 12 ORB x 90Deg 36980 323
,325
ADAP, HYD 16 JIC - 16 ORB x 45° 36431 63
ADAP, HYD 16 JIC x 12 ORB 35676 57
ADAP, HYD 16JIC x 12ORB x 90Deg 38849 57
ADAP, HYD 20 JIC x 16 ORB 33109 57
ADAP, HYD 6 JIC - 4 ORB 39511 37
,39
ADAP, HYD 90 #4 JIC x 1/4 NPT 28917 61
ADAP, HYD 90 #4 ORB x #4 JIC 37015 49
,63
,317
,319
,321
,323
,325
ADAP, HYD 90 #6 JIC x #4 ORB 44302 37
,39
ADAP, HYD 90 12 ORB 12 ORB 5401629 323
,325
ADAP, HYD 90 8 JIC(F) x 8 JIC 39690 49
,57
,307
ADAP, HYD 90 DEG #4 JIC(F) x 4 JIC 33214 57
ADAP, HYD 90 DEG 8 JIC 8 ORB 37000 57
ADAP, HYD 90Deg 20 JIC x 24 ORB 3540682 49
ADAP, HYD 90Deg 6 ORB x 8 JIC 32556 49
ADAP, HYD BULKHEAD #16 JIC 36511 153
,99
ADAP, HYD BULKHEAD #6 JIC 36516 153
,99
ADAP, HYD BULKHEAD #8 JIC 31185 153
,99
ADAP, HYD HH PLUG #8 ORB 39572 117
,121 PAI 1
3546455H LF230 CORE DRILL ASSEMBLY S/N 2007- 193 & UP

PARTS ALPHABETICAL INDEX


Description Part No Page
ADAP, HYD HH PLUG #8 ORB 39572 127
,131
ADAP, HYD PLUG HH 12 ORB 36596 117
,121
ADAP, HYD PLUG, #32 ORB 34347 305
ADAP, HYD STR 20 JIC - 20 NPT 25464 49
ADAP, HYD STR 20 JIC (F) 12 JIC 5004454 49
ADAP, HYD STR 20 NPT - 20 JIC F 5002546 49
ADAP, HYD STR 4 JIC(F) x 4 NPT(F) 3549286 323
,325
ADAP, HYD TEE #6 ORB x #6 JIC 38906 61
ADAP, HYD TEE #20 NPT(F) 34171 255
ADAP, HYD TEE 12 JIC 33794 57
ADAP, HYD TEE 20 JIC 5002547 49
ADAP, HYD UNION #16 (M) ORB 101639 69
ADAP, HYD UNION #24 (M) ORB 3549302 69
ADAP, PLUG #10 ORB 37946 91
ADAPT REW'K, D03/DO5 VALVE 3546888 55
ADAPT, #8 JIC SWIVEL x #6 ORB 34198 49
ADAPT, 1/4" NPTx 1/4" TUBE 101581 307
ADAPT, HYD #8 JIC x #12(F) 36452 57
ADAPT, TEE #8 JIC(F) x #8 JIC 33087 49
ADAPTER ASM, PQ HEAD PUMP 3546712 115
,119
ADAPTER, 14" NYLON 3548592 245
ADAPTER, BRQ MUDFUNNEL 3546650 341
ADAPTER, HQ MUDFUNNEL 3546196 341
ADAPTER, HWT MUDFUNNEL 3546204 341
ADAPTER, MOTOR REWORK 3549314 137
,139
,141
,145
,149
,135
ADAPTER, MTG CHUCK NITRO 3543490 127
,131
ADAPTER, NQ MUDFUNNEL 3545366 341
ADAPTER, SPLINED 3548809 135
,137
,139
ARM, ADJUSTING IDLER 3004189 297
AXLE, BOLT (REWORK) 104586 181
BACKING PLATE, LH DUMP MAST 3546684 11
BACKING PLATE, RH DUMP MAST 3546683 11
BALL 1-1/8" DIA. 26157 259
,263
BALL BEARING 65x140 6313 3070406 35
BALL BEARING, CRANKSHAFT 18208 257
,261
BALL VALVE, 1.5" 3546944 69
BALL, SS 15/16 DIA 21837 267
BANJO BOLT 5400319 37
,39
BAR, ADJUSTING CONSOLE 3543259 7
BAR, Dia3 1/2 x 5 3/8 3541577 17
BAR, LIFTING (W11) PUMP 3543282 255
BAR, LOCKING 3540665 85
BAR, ROD GUARD HOLDDOWN 3546791 185
BAR, SAFETY 5001566 53
BAR, TIE 3003867 41
,45
BAR, TIE DOWN 3003861 35
BARB TO THREAD, 3" x 90Deg 3546940 69
BARRIER, ROTATION 5003568 317
,319
,321
BARRIER, SPRUNG 5003583 317
,319
,321
BASE FRAME WELDMENT S/N 2010-065 AND UP 5007173 5
BASE, 11 PIN RELAY 3070514 65
,67
BASE, 8 PIN RELAY 3547920 65 PAI 2
3546455H LF230 CORE DRILL ASSEMBLY S/N 2007- 193 & UP

PARTS ALPHABETICAL INDEX


Description Part No Page
BASE, 8 PIN RELAY 3547920 67
BASE, 8 PIN RELAY 3548410 65
,67
BASE, 8 PIN RELAY 3549446 65
,67
BASE, ROD CLAMP MOUNTING 3546646 93
BATTERY, 8D SERIES 12V 3546762 253
BEARING 3549020 141
,145
,149
BEARING 95365 141